605 Super J Baler

Parts Liste Wenweal

Vermeer

Vermeer Manufacturing Company 1 05400_A55 Ve r m ee r

P.0. Box 200 e Pella, lowa 50219




605 SUPER J BALER
PARTS LISTS GENERAL INFORMATION
HOW TO ORDER PARTS

This manual contains a complete parts reference for easy ordering of repair or repiacement parts.
Use only authorized Vermeer parts for repair or replacement. Always give serial number and model
number of the machine for which parts are being ordered. When ordering parts for hydraulic motors,
and similar components, also give serial number of these components. Order all parts by part
number, part name, and quantity needed. So you will always have the model number and serial
number for the machine at hand when it is time to order parts, we suggest that you fili in the
following information for your ready reference.

Balar Model # Baler Serial #

PARTS LISTS INTRODUCTION

The page numbers appear in the upper outer corner of each page. Each page will carry the machine
name to assist in identifying the machine to which the parts manual applies.

Quantities listed for each assembly are the total used for that assembly, and not the total per machine.

When changes to the machine make it necessary, revised pages will be issued. The revised pages
will carry the same page numbers as the pages they replace, and will have a revised note in the
upper left corner of each page that is revised. This revision note will indicate, with the use of an
asterisk, what parts are changed and the serial number of the machine in which the change first
_occurs, It is extremely important that all revised pages be inserted into the parts book as soon as
received. Failure to do so will lead to confusion and defeat the purpose of this manual.

Right Hand and Left Hand identifies parts from the viewpoint of a person facing the baler from
tailgate end.

Certain parts will be listed in the number required column as A/R, meaning the guantity to be used
*as required”. Other parts will be listed in the part number column as N/A, meaning the part is not
available through our parts department.

ADDITIONAL MANUALS

A copy of this manual is sent along with each machine. Extra copies are available through your dealer.

Printing Date: First Edition, April 1990 Serial #3117 to



605 SUPER J BALER (PAGE 0-1)

PARTS LIST TABLE OF CONTENTS
Ravised Apil 1993 dus to the

acddition of flgures to manual

Added figures marked with =, FRAME ASSEMBLIES - SECTION 1
Air Spring Tension Assembly (Fig. “1-8") . ... .. ... . i Page 1-8
Air Spring Tension Components Assembly (Fig. "1-8") ....... ... ... ... oot Page 1-9
Bale Kicker Frame Assembly (Fig. "1-30") .. .. ... .. o Page 1-30
Belt Guard Assembly (Fig. "1-18") . ... i Page 1-16
Belt Tightener Assembly (Fig. "1-7") . .. .o e Page 1-7
Curtain Assembly (Fig. "1-28") . ... 0 Page 1-28
Decal Assembly (Fig. "1-18") . .. e e Page 1-18
Double Twine Wrap Arm Assembly (Fig. "1-24") .......... ... ... .o it Page 1-24
Double Twine Wrap Cross Tubers Assembly (Fig. "1-25") ...... ... ... ... . o v, Page 1-25
Double Twine Wrap Mount Assembly (Fig. "1-28") .. ... .. oot Page 1-23
Gate Latch Assembly (Fig. "1-10") . .. . o i e e Page 1-10
Hay Saver Wheels Assembly (Fig. "1-156") .. ... .. ... i Page 1-15
Highway Safety Lights Assembly (Fig. "1-21") .. ... .. . .. o i Page 1-21
Main Frame Assembly (Fig. "1-2") ... o Page 1-2
Pickup Assembly (Fig. "1-4") .. ... .. Page 1-4
Pickup Gauge Wheel Assembly (Fig. "1-26") . ... ... ... i i Page 1-26
Pickup Lift Assembly (Fig. "1-5") .. .. ... Page 1-5
Pivot Linkage Assembly - Automatic Bale Kicker (Fig. "1-31") ............. ... .. ..., Page 1-31
Scraper Blade Assembly (Fig. "1-12") .. .. . o s Page 1-12
Shields Assembly (Fig. "1-17") ..o e Page 1-17
Single Twine Wrap Assembly (Fig. "1-14") ... ... . . i Page 1-14
Starting Roller Scraper Knife Assembly (Fig. "1-29") ........ .. ... ... i Page 1-29
Tailgate Assembly (Fig. "1-8") . ... . o e Page 1-3
Tailgate Latch Synchronizer Assembly (Fig. "1-19") ........ ... . v Page 1-19
. Tailgate Lock Indicator Assembly (Fig. "1-20) .. ... .. ... .. v Page 1-20
Tongue Assembly (Fig. "1-1%) .. ..o Page 1-1
Toggle Roller Assembly (Fig. "1-117) ... . o e Page 1-11
Traction Roller Assembly (Fig. "1-22)) . . .. ... e e Page 1-22
Twisted Belt Assembly (Fig. "1-27") . .. . ... e Page 1-27
Wheel Assembly (Fig. "1-B") . . . . .. i e e e Page 1-6
Windguard Assembly (Fig. "1-13") .. ... .. . Page 1-13

DRIVE ASSEMBLIES - SECTION 2

Chain Tightener Assembly (Fig. "2-7") . . .. ..o ot i e Page 2-7
Cross Drive Shaft Assembly - 540 RPM (Fig. "2-2") . ... .. ... . i Page 2-2
*Cross Drive Shaft Assembly - 1000 RPM (Fig. "2-10") . ... ... o i Page 2-10
Drum Roller Assembly (Fig. "2-3") ... .. o Page 2-3
Implement Input Driveline Components - Walterscheid (Fig. "2-1") .................... Page 2-1
Overrunning Coupler Components (Fig. "2-11") . ... .. .. o o Page 2-11
Pickup Drive Assembly (Fig. "2-8") . . .. .. ... . Page 2-6
PTO Driveshaft Components (Fig. "2-1"} . .. ... . e Page 2-1
Starting and Lower Drive Assembly (Fig. "2-4") ... ... .. ... . . i Page 2-4
Superior Gearbox Components - 540 RPM (Fig. "2-9") .. .. ... ... ... oo Page 2-9
*Superior Gearbox Components - 1000 RPM (Fig. "2-13") ................ .. ... ... Page 2-13
Torque Clutch Components (Fig. "2-8") .. ... .o Page 2-8
Torque Limiter Components (Fig. "2-12") . ... ... ... Page 2-12

Upper Drive Roller Assembly (Fig. "2-5") . ... ... .. e Page 2-5



(PAGE 0-2) 605 SUPER J BALER

Revised March 1992 due 1o PARTS LIST TABLE OF CONTENT (CONT.)

addition of figures. Added

figures marked with *. HYDRAULIC ASSEMBLIES - SECTION 3

Bale Kicker Arm Cylinder Assembly (Fig. "3-5") .. ... ... ... o i Page 3-5
Chain Qiler Assembly (Fig. "3-2") . ... i e e Page 3-2
Crossover Relief Valve Components (Fig. "3-14") . ... ... ... v i, Page 3-11
Crossover Relief Valve & Manifold Assembly (Fig. "3-18") . ... ... v iy Page 3-14
Flow Control Valve Components {(Fig. "3-10") ....... ... . . o i i Page 3-9
Flow Divider and Relief Valve Assembly (Fig. "3-6") . .. ... .. o i i i s Page 3-6
Flow Divider Valve Components (Fig. "3-18") . ... ... i Page 3-11
Hydraulic Assembly (Fig. "3-3") . ... o e e Page 3-3
Hydraulic Components Location Diagram (Fig. "3-1") . ..... . oo v Page 3-1
Hydraulic Components Location Diagram - Automatic Bale Kicker (Fig. "3-16") .......... Page 3-12
*Hydraulic Cylinder Components - 2" x 3 1/2" (Fig. "3-21"} ... ... ... ... ........ ... Page 3-17
Hydraulic Cylinder Components - 2" x 8" (Fig. "3-8") ....... ... .. i, Page 3-7
Hydraulic Cylinder Components - 2 1/2" x 15 1/2" (Fig. "3-9") . .......... ... ... .ooh . Page 3-8
Hydraulic Cylinder Components - 2 1/2" x 22" (Fig. "3-7") ... .. ... . o oo Page 3-7
*Hydraulic Pickup - Lift Cylinder (Fig. "3-20") . ... .. oo i Page 3-16
Hydraulic Twine Wrap Assembly (Fig. "3-4") . ........ ... ... . . . . it Page 3-4
Lock Valve Components (Fig. "3-11") . . .. ... . e e Page 3-9
Lube Minder Qiler Components (Fig. "3-13") ... .. ... Page 3-10
Relief Valve Components - Crossover (Fig. "3-12") . ... ... .. . iy Page 3-10
Selector Valve Assembly - Automatic Bale Kicker (Fig. "3-17") ....... ... ... ... ... Page 3-13
Selector Valve Components (Fig. "3-19") . . .. ... .. i e Page 3-15

VCS ASSEMBLIES - SECTION 4

Auto Weave Assembly (Fig. "d-5") ... ... Page 4-4
Auto Weave Hydraulic Assembly (Fig. "4-9") ... .. .. . Page 4-8
Auto Weave Valve Components (Fig. "4-12") . .. ... ... ... .. Page 4-10
Bale Fill Indicator Assembly (Fig. "4-3") . . ... . ... . . Page 4-3
Belt Sensor Arm Assembly (Fig. "4-15") . ... ... . . . . Page 4-12
Belt Sensor Arm Shield Assembly (Fig. "4-6") ... .. ... .. . . . . e Page 4-5
Closed Tailgate Indicator Assembly (Fig. *4-2") .. ... ... ... .. . i Page 4-2
Double Solencid Valve Components (Fig. "4-13") . .. ... ... . . . o oo, Page 4-10
Electrical Connactors (Fig. "4-16") . .. .. ... . e Page 4-13
Electric Twine Wrap Actuator Assembly (Fig. "4-14") ... ... ... .. ... ... oo Page 4-11
Electric Twine Wrap Harness Assembly (Fig. "4-19") .. ... ... ... ... .. ... ... .. ..., Page 4-16
Equal-Fill Monitor Assembly (Fig. "4-17") . .. .. .. ... . Page 4-14
Hydraulic Components Location Diagram (Fig. "4-8") . ... ... ... ... .. ... .. a0 Page 4-7
Hydraulic Cylinder Components - 2" x 1 1/2" (Fig. "4-10"} . . ... ... .. ... ... in s Page 4-9
Hydraulic Pump Components (Fig. "4-11") ... .. .. .. o o Page 4-9
Limit Box Assembly (Fig. "4-1") . . .. e Page 4-1
Monitor Box and Harness Assembly (Fig. "4-7") . . .. ... . Page 4-6
Monitor Box and Harness Assembly - VCS 2 {Fig. "4-20") ... ....... ... ... . ... ... Page 4-17
Twine Wrap Indicator Assembly (Fig. "4-4") . . . .. .. ... . . o Page 4-3

Windguard Switch Assembly (Fig. "4-18") .. ... .. . i Page 4-15



605 SUPER J BALER (PAGE 0-3)

ILLUSTRATED TABLE OF CONTENTS

Revised March 1991 due to

change in illustration.

i 307
ATEWISSY JVHM INIML HENTHAAH

Er 30%d
ATEWISSY SOLYIIONT d¥ v INIML

Ll 39%d
LISWISEY YOLYNLIY
514 30%d JYHM INIMAL 21810373
ATHWISSY STIAHM HINTE AYH

- e I0vd
.\. ATENISSY AATVA I NYHOAH HINOIN TTva

G2-1 NHHL £2-L 530%d
£4-1 30¥d ATEWIESY v

ANEWISSY OHYNDONL L INUAL 3ENCT

S

i%nﬂ 7

2

Z-E 20d
ATIWISSY LIYHE JAHO SS0HD

¥ 3%
-1 3red ATEWEASSY IAYIM 00T
ATBNISSY 13THAN

=

L't 3Dwd
ATHWISSY ANDTNGL

i1 304
AEWISST dYHM

D ==
IMLAL T1DNIS \\
= %) 9% 39%d
I w = —, | KTAWISSY S5INEVH ONY X0d YOLINOW
fa 1 . ite bl 30V

=5

%

0L} 3DWd
ATENASSY HIHA T %

ANNIAHA LNaNT LNIWE NI

621 Fovd
] | o SAINX HITHOH DHLLHYLS TYHKES

£ 30wd
ATEWIASEY BITI0HE AT
HIMOT ONY DNLEHYLS

Zl-1 30vd
ATAWISSY IAY1E BIdYHIS

ATZWISSY HIN0 RITHD
\ [
St I0vd A

ATMANISEY HIANLD BIXNDIN IrE

L0 39vd
ATBWASSY HANIALHOIL 17138

1= 30%d
ATEWEASEY H¥NS 139

S+ 30vd
KIAWISST O13IHS WYY BOSNIS 317d

£Z-1 30%d
ATEWISSY 1738 Q31SthvAaL

E-F 3DV
ATEWISSY HINVHEOAH IAVIM QLY

- 39%d
ATENISSY 1935330

EL*} 39%d
ATENESSY HIZINOUHINAS
HILYT ALV HYL

A 1>
(1
oy \ \ NTAND L qewassy SSANSYH ONY %08 HOUNON TTld T¥No3
<,
»'wh / L7 3DV QIAHISHILTYM



(PAGE 0-4) 605 SUPER J BALER

ILLUSTRATED TABLE OF CONTENTS

Revised March 1991 due to
change in illustration.

az-1 30vd
[3MS 311SCddOb

ATIWISSY 133HM
FONYD NN
b1 3D%d
ATEWISSY JNANd
0L L 394
9-Z 19vd

ATHWISSY HILY? JLVD
ATHWISSY JAIHA 4NNDd
LL-4 3%d

ATEWISSY HICH 31DO0L
51 39vd

ATFWASEY L1417 ANNDId

B2-1 3Dvd
ATHWISSY NIVLHND

B-L 39vd
ATEWISSY NOISNIL TNIHJS BV

£+ 30%d
A78WNISSY HOLYDIIANI 1114 37vE

H@l/ 121 39Vd
ATAWISSY SLHON
L¥ 39V%d ALIIWS AVAMHOIH

ATGWISSY X0 LIWN £-£30%d

ATINISSY JNTHAAH
/_ SL-% 30%d
ATEWISSY WHY HOSNIS 3T%a

Ll-L 3Dvd
ATEWISSY SO13IHS

¥,

-
- 10vd
£-4 ADvd

02-1 39%d
AT1GWISSY HOLYINON]
A0 ALVDTIWL

Z

ATEWRSSY JLVYDTVL

2¢-1 39vd
ATHWISSY #3770d NOILOTHL

Z°1 39vd
ATHWASSY INYHD NIYLY

52 3Dvd
ATSWISSY HIT10H JAIHA Y3ddN



605 SUPER J BALER (PAGE 1-1)

TONGUE ASSEMBLY

Figure 1-1

Revised Septamber 1992 due to coraction
In parts fist, Corected part marked with *.

-

REF. NO. PART NOQ, DESGRIPTION ar, @_{—ff" _ﬂ\__—/
IR 385-030 BOLT-3/4"10 X 3" GR 8 HEX 2 ) o
12 1078-011  TUBE-1*OD X 12 GA-1 1/2" 2
2 2326-721  DECAL-WARNING(RATCHET)

33Xy 1
-1 4 1809-011  NUT-3/4™10 SM FLGE. L, 2
-1 5 60330001 TONGUE 1
1 6 87051001 HITCH PIN ASSEMBLY-7/8"

(INCLUDES REF. 7 & 8) 1
-7 1794008 HAIR PIN COTTER-.148 WIRE 1
8 435-001  NUT-7/8"-9 HEX )
9 1792001  JACK (INCLUDES REF. 10 & 11) ]
110 *1792:006  HAIR PIN COTTER-125 WIRE 1
N 1844-001  STABILIZER PIN-JACK 1
11 12 98118001  JACK-RATCHET (INCLUDES REF. 13) 1
1113 1794-008  HANDLE-RATCHET JACK 1
-1 4 510-019  COVIER PIN-5/32" X 2" 3
118 1795-005  CYLINDER PIN-1* X 2 1/4" 2
11 1

16 1443-M17  CHAIN-1/4" PA X 59.2 SAFETY



(PAGE 1-2) 605 SUPER J BALER

MAIN FRAME ASSEMBLY

Figure 1-2

Revised Aprl 1993 du& 1o change

in top cross brace, plate & additlon
of balt guides starting with seflal #6068
Changed/odded parts marked with ™.

B Ry

Loe]

GF G O Oh o D2 R R — = B O~ — — e B KD

REF. NO, PART NO. DESCRIPTION Qry. REF, NO. PART NO. DESCRIPTION &y,
1.2 1 378-020  BOLT-5/6-11 X 2°GR § CARR 7 12 a2 378-024  BOLT-5/8%11 X 2 1/2"GR 5CARR
1-2 2 AB0-015  WASHER-5/8" §/T LOCK 12 1.2 33 369-014  BOLT-3/4-10X 1 1/2'GR &
1.2 3 428-001  NUT-5/8' NC HEX 11 12 34 485-017  WASHER-3/4" FLAT
)-2 4 374-006 BOLT-5/16'-18 X 3/4°"GR & CARR 8 1.2 35 69112:001  SHAFT-DLER ROLLER {LONG)
1-2 5 1809-007  NUT-5/146*-18 SMFLGETL 22 (INCLUDES ONE OF REF. 35 &
1-2 & 2326-890 DECAL-DANGER STAY CLEAR ? TWO OF REF, 36 - 38) 2
1-2 7 21204-006  BOLT-5/16"18 X 3/4"$T-WHD GRa 16 1-2 36 1731001 COLLAR-1 1/2" 4
1-2 8 70000-133  DECAL-TWINE TIE 1 1-2 a7 468820-001  WASHER-2.060ID X 4015 4
1-2 g 69483-001 GAUGE-TWINE TIE 1 1-2 38 215-003  BEARING-11/2" CYLINDRICAL W/COL 4
1.2 10 A2983-001  BEAM-TONGUE SUPPORT 1 1-2 39 87069-001  ROLLER-LONG IDLER (INCLUDES
1-2 1 69424-001  GUIDE-FRONT BELT 1 REF. 36 & 38)
1.2 12 2326.595  DECAL-VERMEER 3 1/2° X 24° 1 67110-001  ROLLER ASSEMBLY-LONG IDLER
1.2 13 69490-001  SHIELD-TGHP FRONT 1 (INCLUDES REF. 36 - 39)
1-2 14 69302-001  GUIDE-TOP BELT 1 -2 A0 86962-001  HAYGUARD
1-2 15 ~07067.001  BRACE-TOP CROSS 1 -2 4l 70000-090  DECAL-WARNING
1-2 14 *107068-001  PLATE-TOP BRACE 2 1-2 42 86993-001  WEDGE-LEFT (SHOWN)
1-2 17 90125-001  FRAME-SIDE (RIGHT) ] B4993-002  WEDGE-RIGHT (NOT SHOWN)
1.2 18 93024-001  FRAME-SIDE (LEFT) 1 1-2 43 2324940 DECAL-NOTICE TO OWNER
1-2 i? *378-044 BOLTS/8-13X 4 1/2° GR § CARR ] 1-2 44 £88420.001  PLUG-BLACK W/RECESSED HEAD
1.2 20 *1809-001  NUT-1/2" SM FLGE CENTER LOCK 13 -2 45 2326-310  DECAL-WARNING
221 377-064  BOLT 1/2-13 X 4 1/2' GR 5 CARR 8 -2 dé S0946-001  LIFT LOOP, LEFT
1.2 22 2369030 BOLT-3/4-10 X 3" GR 5 HEX 1 90946:002  LIFT LOOP-RIGHT
1.2 23 480-017  WASHER:3/4* 5/1 LOCK L} 1-2 47 2326-423  DECAL-LIFT POINT
12 24 69119-001  BAR-FRAME ADJUSTER 1 1.2 48 B2365-001  RESTRICTOR-BALE
1.2 25 82049007  HOLDER-HOSE 2 1-2 49 351014 BOLT-5/14-18X 1 1/2GR &
1-2 26 358-014  BOLT-1/2-13 X1 1/2'GR & 4 12 50 *1809-013  NUT-5/8'NC SM FLG TL 1
1-2 27 366:014  BOLT-5/8-11 X1 12 GR & 1 -2 8 Y1A09-003  NUT-3/8-156 EM FLG TL
-2 28 6486-027  ROD-3/4*NC THRD-6 3/8" 1 1.2 52 #375-010  BOLT-3/8~16 X 1" CARR
12 29 432001 NUT-3/4" NC HEX 1 1-2 53 *107418-001  GUIDE-TOP BELT
1-2 a0 433-001  NUT-3/4* NC HEX JAM 3 1.2 54 109406-001  GUIDE-TOP BELY
12 3 82072-001  BRACE-BOTIOM CROSS 1



605 SUPER J BALER (PAGE 1-3)

TAILGATE ASSEMBLY

Figure 1-3

Revised April 1993 due to addition
of belt guide, New parts markad with *,

REF. NO. PART NO. DESCRIPTION 2Ty, REF. NC. PART NO. DESCRIPTION Ty,

1-3 1 2304-886 DECAL-DANGER CLEAR OF 1-3 27 405001 NUT-1/4" NC FLG WHIZ LOGCK 4
TAILGATE 4 1-3 28 1834001  SIGN-5MV PRE-FUNCHED METAL 1

1-3 2 374006  BOLT-B/16"-18 X 374" GR § CARR. 4 3 2¢ 377026 BOLT-1/2'-13 X 2 3/4" CARR.

1-3 3 377010 BOLT-1/2-13 X 1" GR 5 CARR, 4 GRS PLT 4

1-3 4 1809007  MNUT-5/1¢"-18 SM.FLGE.T.L. 24 1-3 30 69519-001 GUIDE-BLOCK 2

1-3 5 48776001  BUSHING-FIBERGLASS 1 1/4°QD 1-3 3i 1809001  NUT-1/2" SMFLGET. L. 8
X1mX 1 a 1-3 32 90689001 BELT-6 172" X 542" 2 PLY LACED

1-3 & 69391001  PIN-TAILGATE HINGE 2 (USE W/ TRACTION ROLLER) 2

1-3 7 1788-001  PIN-EXPANSION 1/4" X1 1/2 2 68768-001  BELT-6 1/2" X 528" 2 PLY LACED 2

1-3 8 483005  WASHER-T /2 X 1" X 14" GAMB 2 99866-001  BELT-4 1/2" X 520" 2 PLY LACED

1-3 9 69044-003  TAILGATE ASSEMBLY-LEFT {NET WRAP QFTION) 2
{INCLUDES TWO OF REF. 5) 1 00869-001  BELT-6 1/2° X 534" 2 PLY LACED

1.3 10 366014 BOLT-3/4*-10 X 1 1/2° GR 5 HEX =} (NET WRAP OPTION, EQUIPFED

1-3 11 480-017  WASHER-3/4" 8/T LOCK 6 WITH TRACTION ROLLER} 2

1-3 12 485017 WASHER-3/4" FLAT 4 1.3 33 70068-001  HOOK ASSEMBLY-BELT LACING

1.3 13 2326-892 DECAL-WARNING-BALER (39 & 40 PER CARD) 2
MAY MOVE 2 3063-001  BELT LACING TOQL 7" (NOT SHOWN) 1

1-3 14 49132-001 BRACE-TALGATE CROS3 1 17313-001  BELT tACING TOOL 10" {NOT SHOWN} 1

1-3 18 69112-001  SHAFT-IDLER ROLLER (LONG) 3 1-3 34 1830-019  CABLE-3/32 NYLON COATED-8" 2

1.3 16 1731-00  COLLAR-1 1/2" & 1830045 CABLE-3/32 NYLON COATED-15 1/2" 3

1-3 17 48620-001  WASHER-2.050ID X 4,013 6 1-2 35 70000-075 DECAL-WARNING 2

1-3 18 215-003  BRG. 11/2" CYLINDRICAL W/COL 6 1-3 as 21204006  BOLT-B/16°-18 X 3/4" GR8 20

1.3 19 B7065-001 ROLLER-LONG IDLER (INCLUDES 1-3 37 29970-583  GLUE-BLACK MAX (1 OZ BOTILE) 1
REF. 16 & 18) 3 1-3 8 108907-003  BELT-14 X 528 2 PLY LACED 3

69110001 ROLLER ASSEMBLY-LONG IDLER 108907007  BELT-14 X 534 2 PLY LACED

{INCLUDES REF. 15 - 19) 3 (NET WRAP QPTICN, EQUIPPED

1-3 20 107157-001  GUIDE-REAR UPPER BELT 1 W/TRACTION ROLLER) 3

-3 21 6R489-001  SHIELD-UPPER REAR 1 108907-005  BELY-14 X 520 2 PLY LACED

1-3 22 2326-608 DECAL-VERMEER 2 13/14" 1 (NET WRAP OPTIQN) 3

1-3 23 70000-170  DECAL-REFLECTOR (RED) 2 108507009 BELT-14 X 542 2 PLY LACED

1-3 24 49046-004  TAILGATE ASSEMBLY-(RIGHT) (TRACTION ROLLER OPTION) 3
(INCLUDES TWQ OF REF. 5) 1 1-3 39 *375010  BOLT-3/8™-146 X 1" CARR &

1-3 2% 82681-001  SHIELD-LOWER REAR 1 1-3 40 *1809-003 NUT-3/8-16 SMFLG TL &

1-3 26 4473-006  BOLT-1/4"-20 X 3/4" FLG WHIZ 2 1-3 41 *109409-001  GUIDE-BELT 3



(PAGE 1-4) 605 SUPER J BALER

Revised Aptl 1993 due 1o change

in bolt, Changed part marked with .

PICKUP ASSEMBLY

Figure 1-4

REF. NO. PART NQ. DESCRIPTION @Y. REF. NO. PART NO, DESCRIPTION

1-4 1 1809-003  NUT-3/8" SM FLGE T.L. 9 1-4 22 87-001  SLUG-1 374" X 17/32' X 1/4°

1-4 2 4052-003  COLLAR-1 1/4" BEARING 2 1-4 23 358-014  BOLT-1/2*13 X 1 1/2°GR 5 HEX

1-4 3 A052-001  BEARING 1 1/4" SPHERICAL W/COL 2 1-4 24 1732-003 BEARING

1-4 4 14174-001  FLANGETTE-1 1/4" 72MM 4 1-4 25 421-001  NUT-1/2° NC HEX

1-4 § *104057-006  BOLT-5/16"-18 X 3/4" GR 8 SLF TP 68 1-4 26 2326-134  DECAL-ON CHAIN (MOQDIFIED)

1-4 4 358-016  BOLT-1/2-13 X1 3/4" GRS HEX 1 1-4 27 49071-001  ARM-PICKUP ECCENTRIC

1-4 7 480011 WASHER-1/2" §/T LOCK 3 1-4 28 483005  WASHER-1 1/2' X 1" X 14 GA M.B.

1-4 8 69513001  DOOR-PICKUF END PLATE 1 1-4 29 48776001  BUSHING-FIBERGLASS 1 1/4'0D X

1-4 g 1313-049  BAR-5/16" RND-16 3/8" 1018 1 "X

1-4 10 94594-001  PLATE-FICKUP END (RIGHT} 1-4 30 63406-001 ANGLE-TOOTH MOUNT
(INCLUDES REF 8 & 9) 1 1-4 3 B2979-003 DRUM ASSEMBLY-PICKUP

1-4 11 69100-001  PLATE-PICKUP BACK 1 1-4 32 351-006 BOLT-5/16"18 X 3/4" GR 5 HEX

1-4 12 69494-001  BAND-PICKUP 19 1-4 33 16114-020  BOLT-2/8°16 X 2 HEX HEAD GR.8

1-4 13 24993-001  PLATE-PICKUP END (LEFT) 1 1-4 34 20946-001  BAR-TOOTH MOUNT ANGLE

1-4 14 87047-001 CAMTRACK 1 1-4 35 27997-001  TEETH-PICKUP

1-4 1% 358-006  BOLT-1/2-13 X 3/4"GR 5 HEX 1 1-4 36 69436-001  PIN-TOOTH MOUNTING ANGLE

1-4 16 1809-007  NUT-5/16"-18 SM.FLGE.T.L. 50 1-4 az 1093-017  TUBE-1 1/2°CD X 12 GA.-1"

1-4 17 4B5-007  WASHER-3/8" FLAT 3 1-4 KT 4B5-011  WASHER-1/2" FLAT

1-4 18 4B3-007  WASHER-) 7/8" X1 /4" 1-4 29 a2344-001  SHIELD-PICKUP UNDERCARRIAGE
X 14 GA M.B. A/R 1-4 40 15289-001 MUT-3/8"16NC SLIL GR B

19 1093001  TUBE-1 1/2'0OD X 12 GA.-1 3/4° 1 1-4 41 4471010 BOLT-1/2°-13 X 1" 5LF TARP WA HO
69482-007  COVER-CAM INSPECTION 1 1-4 42 20970-583

N N N
.
O

21 360-010  BCLT-1/2*-13 X 1 BUTTON HEAD

—

GLUE-BLACK MAX (1 OZ, BOTILE)



605 SUPER J BALER (PAGE 1-5)
PICKUP LIFT ASSEMBLY

Figure 1-5

Revised Aprll 1593 due 10 conection
in parts list, Corectad part marked
with =,

REF. NO. PART NO. DESGRIPTION ary. REF. NO. PART NO. DESCRIPTION ary.
16 1 351036 BOLT-5/16"18 X 1 3/4'GR 5 HEX 4 69460003  BELLCRANK ASSEMBLY-PICKUP LIFT
-5 2 1809-007  NUT-5/16"18 SM FLG T.L. 10 (LEFT) (INCLUDES ONE OF
-5 3 69454001 PIN-PICKUP LIFT (LEFT) 1 REF. 16 & TWO OF REF. 15) 1
15 4 60459-001  TUBE-PICKUP LIFT 1 155 14 483005 WASHER-1 /X 1"X 14 GA MB. 8
15 6 351006 BOLT-5/16"18 X 3/4" GR 5 HEX 16 15 1835-001  BUSINHG-STL.-1 1/4" X 1 X 3/4" 4
BOLT 6 15 18 567-001  ZERK-1/4* NF 0 DEG GREASE 2
15 4 4048-001  FLANGETTE 1" PRELUBE 4 15 7 433001 NUT-3/4" NG HEX JAM 2
15 7 4046001  BRG. | SPHERICAL W/COL 2 15 18 432001 NUT-3/4" NC HEX 2
1.5 8 1719-001  COLLAR-1 INCH BEARING 2 59 485017  WASHER-3/4" FLAT 4
16 9 69641001  LINK-LIFT (LEFT) 1 -5 20 1803-115  SPRING-COMP.1 3/8"0D X ¢*-13/64W.2
69641-002  LINK-LIET (RIGHT) 1 15 2 1285-037  TUBE-1 1/2" REG.PIPE-6 3/4* 2
155 10 69683-001  HANDLE-PICKUP LIFT 1 15 22 69126001 ROD-PICKUP TENSION 2
15 N 510-015  COTTER PIN-5/32 X ) 1/4° 4 16 23 60491-001  PIN-HAYSAVER MOUNT 2
1.5 12 4542005 WSHR-7/80D X 1/2D X 18 GAMB 8 15 24 510019 COTIER PIN-5/32" X 2' 4
1.5 13 69685003 BELLCRANK ASSEMBLY-PICKUP LIFT 15 25 1788-001  PIN-EXPANSION 1/4" X 1 1/2* 4

(RIGHT) (INCLUDES GNE OF
REF. 16 & TWO OF REF. 15) 1



(PAGE 1-6) 605 SUPER J BALER

WHEEL ASSEMBLY

Figure 1-6

Revised March 1991 due to change In
lug bolt. Changed item marked with *.

" @ o

.‘ ol

=N

57
Y

REF. NC. PART NO. DESCRIPTION ary. REF, NO. PART NO. PESCRIPTION ary.
16 4 80138-005 CAP-DUST 2 16 14 422001 NUT-1/2" NG HEX JAM 2
16 2 459001  NUT-7/8 N.F. SLOTTED HEX 2 16 15 430-001  NUT-5/8 NG SLTL 8
16 3 1657-003  WASHER-SPINDLE 2 16 18 377-084 BOLT-1/2-13X 8 1/2' CARRGRS 8
18 4 1718-147  BEARING CONE 2 16 17 1808-001  NUT-1/2" SM FLGE CENTER LOCK 8
14 5 1715045 BEARING CUF 1 1/4" 2 16 18 378-040  BOLT-5/8"-11 X 4" GARR. GR 5 8
18 B 90138-003 HUB ASS'Y-8 BOLT (INCLUDES REF. 16 19 69587-001 MOUNT-STANDARD AXLE (LEFT) 9
5, 7 & 24, & 51X OF REF. 21) 2 69587-002  MOUNT-STANDARD AXLE (RIGHT)
80138-001  HUB ASSEMBLY-6 BOLT (COMPLETE) (SHOWN) 1
(INCLUDES REF. 4 - 9, 24 & 16 20 1821-001  TIRE- 11 L-15 FLOTATION 2
81X OF REF. 21) 2 75847-001 TIRE-31X1350-16 LT 2
14 7 1715037  BEARING GUP P 16 21 *90136-009  BOLT-1/2° X 1 1/4" NF LUG 12
6 B 1716039 BEARING CONE z 16 22 55844001 RIM ASSEMBLY-8'X15"-6 BOLT
16 9 90138-007 SEAL 2 (INCLUDES ONE OF REF. 23) 2
16 10 510015 COTTER PIN-5/52° X 1 1/4° 2 76258-001 FIM ASSEMBLY-10" X 15"6 BOLT
16 11 *50135-001  SPINDLE ASSEMBLY (INCLUDES (INCLUDES REF. 29) 2
REF. 2, 3 & 10) 2 16 23 2250001 STEM-VALVE 2
16 12 355-034 BOLT-1/2"-13 X 3 1/2°GR 5 HEX 2 16 2 586-001  7ERK-1/8" ST NPT GREASE 2
16 13 421-001  NUT-1/2" NG HEX 2



605 SUPER J BALER (PAGE 1-7)

BELT TIGHTENER ASSEMBLY

Figure 1-7

Revised September 1992 due 1o new part
number for bake sze indicator. New
part marked with *,

REF. NO. PART NO. DESCRIPTION ary. REF. NO, PART NO. DESCRIPTION QlyY.
1-7 1 521-014 SCREW-CAP 3/4"10 X1 1/2* 1-7 12 *82943-003  BAND-BALE SIZE INDICATOR

FLT SOCKET HEAD 4 (INCLUDES REF. 11) 1
1-7 2 49109-001  SHAFT-SHORT IDLER ROLLER 2 1-7 13 597-001  ZERK-1/4" NF 90 DEG GREASE 2
1-7 3 1731-001  COLLAR-1 172" AW2-224EL 4 1-7 14 548-004  5Qy HS8 514618 X 1/2°
1-7 4 686820-001  WASHER-2.050ID X 4.015 4 W/CUP POINT 1
1-7 8 215003  BRG. 1 1/2* CYLINDRICAL W/COL 4 1-7 1% 407-001  NUT-5/14" NC HEX JAM 1
1-7 & 8§7067-001 ROLLER-SHORT IDLER (INCLUDES 1-7 16 69394003 TIGHTENER ASSEMBLY-BELT

REF, 3 & 5) 2 {INCLUDES REF, 8 & 13 - 15) i

4P104-001  ROLLER ASSEMBLY-SHORT IDLER 1-7 17 1809-007  NUT-5/16"-18 SM.FLGE.T.L. 1

{INCLUDES REF. 2 - &) 2 1-7 8 374-006  BOLT-5/16"-18 X 3/4"GR 5 CARR 1
17 7 1809-001  NUT-1/2" SM FLGE CENTER LOCK 8 1-7 19 69474-001  BRACKET-BALE COUNTER 1
1-7 8 1835-055  BUSHING-STL-1 1/2* X 1 1/4 V-7 20 1816-001  RESET COUNTER 1

Xy a }-7 21 1789-059  SPRING-EXT 5/16°0D X 1 7/&° 1
1-7 g 377010 BOLT1/2*13 X 1" GR 5 CARR 8 1-7 22 69277003  CHAIN-16GA-4 1/2 1
1-7 10 75797-001 ROD-BALE SIZE INDICATOR 1 1-7 23 90054-001  SLIDE BUTTON 1
1-7 11 2326-903  DECAL-INSTRUCTIONAL 1



(PAGE 1-8) 605 SUPER J BALER

Ravised March 1981 due fo
the addition of a decal.
Decal marked with *,

REF. NC.
1-8 1
1-8 2
1-8 2
1-8 4
1-8 5
1-8 8
1-8 7
1-8 a
1-8 -]
1-8 10
1-8 1
1-8 12
1-8 13
1-8 14
1-8 18

1-8

1é

PART NO,

1788-006
4583-009

483-007

354-006
480-007
485007
80593-001
510-010
373-008
405-001
8a765-001
606244-001
89497-001
68819-001
68769-001
88443-003

AIR SPRING TENSION ASSEMBLY

DESCRIPTION

PIN-EXPANSION /16" X 2 1/4°
WASHER-2 1/4" X 1 1/2"

X 14 GAMB.

WASHER-1 7/8" X 1 1/4°

X 14 GAMB.

BOLT-3/8'-16 X 3/4" GR 5 HEX
WASHER-3/8" /T LOCK
WASHER-3/8" FLAT

PIN-AIRBAG RAM

COTTER PIN-6/32° X 2*
BOLT-1/4"-20 X /4" GRS CARR
NUT-1/4" NG FLG WHIZ LOCK
GAUGE-PRESSURE 0-300 PSi 4"
HOLDER-GAUGE

FITTING

VALVE-AIR FILL

VALVE-RELIEF 180PS] 1/4'"M NPT
BRACE-AIR SPRING (RIGHT}
{INCLUDES ONE OF REF. 28)

4

&

—_ - o w WM RR

-y

Figure 1-8

BEF. NO. PART NO. DESCRIPTION Qry.
69442003 BRACE-AIR SPRING (LEFT)

(INCLUDES ONE OF REF. 28) 1
1-8 17 60076-001  CYLINDER ASSEMBLY-AIR

(BREAKDOWN FIG. 1-8) 2
1-8 18 53821-001  1/4'M PIPE-#4M JIC 80 DEQ. 1
1-8 190 68822-001  FITTING-1/4"M X 4M JIC(BCH}

X 4M JiC 1
1-8 20 53843-003 HOSE-1/4"NPTFS - 4FS JIC X 53° 1
1-8 21 68763-001 CLAMP-HOSE 1/2° "4
1-8 20 350-016 BOLT-1/4"-20 X 1 3/4° GR 5 HEX 4
1-8 23 480-003 WASHER-1/4" 5/T LOCK 4
1-8 24 485-003 WASHER-1/4" FLAT 4
-8 25 53843-225 HOSE-1/4' X 170" 4F5 JIC GPH-4 1
1-8 28 53658-001 FITTING-4M JIC X ¢4 FS JIC 90 DEG 1
1-8 27 2326-897 DECAL-IMPORTANT AVOID DAMAGE 1
1-8 28 1835-053 BUSHING-STL-1 /4" X 1 1/2°

X 3" 2
1-8 29 *70000-450  DECAL - IMPORTANT NOTICE 2



605 SUPER J BALER (PAGE 1-9)

AIR SPRING TENSION COMPONENTS

Figure 1-9

REF. NO. PART NO. DESCRIPTION QrY. REF. NO. PART NO. DESCRIPTION QTY.
19 1 69122:001 LINKAGE-AIR SPRING 1 £8770-001  AIRSPRING ASSEMBLY (INCLUDES
19 2 1803-103  SPRING-COMP. 1 13/16°0D REF. 13 - 20) 1
X 3T5W X 5 1 19 17 68770-009 RETAINER-UPPER 1
19 3 60586-001 GUIDE-AIRSPRING LINKAGE 1 1 18 68770-011  PLATE-CLAMPING 1
19 4 76150-187  SNAP RING-INTERNAL 1 7/8" 2 18 19 £8770-013  CUP-RETAINING 1
19 5 69585-001  GUIDE-AIRSPRING CAP 1 16 20 88770-015  CUP-RETAINING 1
10 8 65060-001 CAP-AIR SPRING GANISTER 1 19 = 89064001 CANISTER-AIR SPRING 1
19 7 551-024 SQ HSS-5/8-11 X 2 1/2° 3 19 22 481-007 WASHER-3/4" EXT STAR 1
19 8 420001 NUT-5/8" NG HEX JAM 3 19 23 456-001  NUT-3/4" N.F. HEX JAM 1
19 9 354008 BOLT-3/8'-18 X ¥4' GR 5 HEX 12 19 24 485.011  WASHER-1/2" FLAT 1
19 10 480007 WASHER-3/8" S/T LOCK 12 19 25 480-011  WASHER-1/2" S/T LOCK 1
19 1 69057-001 RAM-AIR SPRING 1 19 28 421-001  NUT-1/2" NC HEX 1
19 12 15411-014  SCREW-1/2-13 X 1 1/4" FLT SHCS 4
19 13 432001  NUT-3/4" NC SLTL 1 19 69976-001  CYLINDER ASSEMBLY-AIR
19 14 68770-008  PISTON 1 (INCLUDES HEF. 1 - 26)
19 15 88770-005 RETAINER-LOWER 1
19 18 88770-007 AIRSPRING ASSEMBLY-LESS PISTON

(INCLUDES REF. 15 - 20) 1



(PAGE 1-10) 605 SUPER J BALER

GATE LATCH ASSEMBLY

Figure 1-10

REF. NO. PART NOQ. DESCRIPTION QTY.
1-1Q 1 358-012  BOLT-1/2"13 X 1 1/4" GRS HEX 8
1-10 2 450-0%1 WASHER-1/2" S/T LOCK 8
1-10 3 485011 WASHER-1/2" FLAT 8
1-10 4 €6310-001 MOUNT-GATE LATCH 2
1-10 5 1788-005 PIN-EXPANSION 516" X 2 1/4 2
1-10 8 483-007  WASHER-1 7/8" X 1 14"

X 14 GA M.B. 2
1-10 7 60356-003 LATCH ASSEMBLY-GATE (LEFT)

{$NCLUDES ONE CF REF. 13) 1

£9356-004 LATCH ASSEMBLY-GATE (RIGHT)

{SHOWN)(INCLUDES ONE OF

REF. 13) 1
1-10 a 89076-001 WHEEL-GATE LATCH 2
1-10 a9 209-007 BUSHING-1 1/4" NYLINER 4
1-10 10 209-003 BUSHING-1" NYLINER 2
1-10 11 69074-001  WHEEL-GATE LATCH 2
1-1Q 12 1788-001  PIN-EXPANSION 1/4" X 1 1/2" 2
1-10 13 S508-001 ZERK-1/4" NF ST GREASE 2



Ravised Aprl 1993 duea ta the
addlilon of pelt guldes starting
with sevial #6068, New parts
marked with *,

REF. NO. PART NO.

CESCRIPTION

TOGGLE ROLLER ASSEMBLY

Figure 1-11

1 &9109-001  SHAFT-SHORT IDLER ROLLER 1
2 1731-001  COUWAR-1 1/2" 2
3 6B820-001  WASHER-2.050ID X 4.015 2
4 215-003 BEARING-1 1/2" CYLINDRICAL

W/COoL 2

1-11 5 87067-001  ROLLER-SHORT IDLER (INCLUDES
REF. 2 & 4) 1

69106-001  ROLLER ASSEMBLY-SHORT IDLER
(INCLUDES REF. 1 - 5) 1
-1 [ 69422-001  PIVOT-TOGGLE ROLLER 1
1-11 7 692387-001  GUIDE-LOWER BELT 1
1-11 8 358016  BOLT-1/2-13 X 1 3/4" GRS 2
-1 @ 485-011  WASHER-1/2" FLAT 2
-1 10 1071-061  TUBE-3/4'CD X 12 GA.-9/16" 2
1471 1 69353-001 BOLT-TOGGLE ROLLER 2
1-1 12 66279-001  WASHER-RUBBER 20D X 9/16-1/2" 2
-1 13 87001 SLUG-1 374" X17/32° X1 /4° 4
1-1 14 421001 NUT-1/2* NC HEX 2
1-11 15 422:001  NUT-1/2" NC HEX JAM 4

1-11 14 521-014  SCREW-CAP 3/4"10X 1 1/2"FLT
SOCKET HEAD 2
1-11 17 351-006 BOLT-5/16"18 X 3/4" GR & 4
1-11 18 480-005 WASHER-8/16" §/7 LOCK 4
1.1 19 49077001 MOUNT-TOGGLE ROLLER PIVOT 2
1-11 20 549-014  BOLT-3/410X 1 1/2"GR 5 2
1-11 21 480-017  WASHER-3/4" §/T LOCK 2
-1 22 485-017  WASHER-3/4' FLAT 2
-1 23 *109415-001  GUIDE-BEL? k!
311 24 *1609-003  NUT-3/8"16SMFLGTL [+
1-11 25 *375-010  BOLT-3/8%16 X 1" CARR [+

605 SUPER J BALER (PAGE 1-11)




(PAGE 1-12) 605 SUPER J BALER
SCRAPER BLADE ASSEMBLY

Figure 1-12

REF. NO. PART NO. DESCRIPTION aTyY.
1-12 1 377-010  BOLT-#/2°13 X 1" GR § CARR 4
1-12 2 1808-001  NUT-1/2° SM FLGE CENTER LOCK 4
1-12 a 18380-010 BOLT-5/16™18 X 1" CARR GRS 11
1-12 4 1808-007  NUT-5M16-18 GM.FLGE.T.L. 11
1-12 s 81402-001  MOUNT-KNIFE 1
1-12 & 81407-001  PLATE-ROLLER KNIFE BACK 1
1-12 7 B81406-001 BLADE-ROLLER KNIFE 1



REF. NQ,

113
i-13
113
1-13
113
113
1-13
1-13

oo~ Gt bW -

PART NO.

377-014
550-034
422-001
1804-001
2108-003
69117-001
£§0381-001
S0161-001

WINDGUARD ASSEMBLY

DESCRIPTION

BOLT-1/2°-13 X 1 1/2° GRS CARR
SQHSS /213 X 31/2

NUT-1/2" NC HEX JAM

NUT-1/2" SM FLGE CENTER LOCK
PIN LOCKING-3/8" X 2 1/4°
PIN-WINDGUARD PIVOT
WINDGUARD
MOUNT-WINDGUARD

Figure 1- 13

|O
LSRR S TR S AR SRS 2

605 SUPER J BALER (PAGE 1-13)




(PAGE 1-14) 605 SUPER J BALER

Reviged January 1982 due to change
in knife blade, screws, & twina wrap
plate starting with serial #5248,
Changed parts marked with *.

SINGLE TWINE WRAP ASSEMBLY

Figure 1-14

REF, NO. PART NO. DESCRIPTION QTy.
118 1 422001 NUT-1/2" NC HEX JAM a
114 2 1808-001 NUT-1/2" SM FLGE CENTER LOCK 4
114 3 485011  WASHER-1/2" FLAT 2
14 4 485-005 WASHER-5/16" FLAT 4
114 B 208-001  BUSHING-NYLINER 2
1-14 [+] 1071-00 TUBE-3/4"0D X 12 GA_-1/2° 1
114 7 378-020 BOLT-5/8%11 X 2' GA & CARR 4
144 8 89704-001 MOUNT-TWINE WRAP (LEFT) 1

89704-002  MOUNT-TWINE WRAP (RIGHT)

{SHOWN) 1
114 8 405015 WASHER-5/@" FLAT 4
114 10 480-015 WASHER-5/8" S/T LOCK 4
1114 N 428-001 NUT-5/8' NG HEX 4
114 12 69449001  TUBE-TWINE 1
114 13 377-012  BOLT-1/2-13 X 1 1/4'GR5 CARR 4
114 14 §0476-001 LEVER-TWINE WRAP GAUGE 1
114 15 81203-001  ROD-TWINE GAUGE LINKAGE 1
1-14 16 1788023 PIN-EXPANSION 1/4" X 1 1/4" 1
114 17 598-001 ZERK-1/4" NF ST GREASE 1
114 18 69477-001 BAR-LINKAGE 1
114 19 60316001 SLIDE-TWINE WRAP 1
114 20 *103339-001  PLATE-TWINE WRAP 1
114 2 69444-003  MOUNT ASSEMBLY-TWINE WRAP

(INCLUDES TWQ EACH OF

REF. 1 & 41) 1
114 22 351-010 BOLT-5/16"-18 X 1* GRS HEX 2

REF. NO.
1-14 22
1-14 24
t-14 25
1-14 26
i-14 27
1-14 20
1-14 29
1-14 30
1-14 al
1-14 3z
1-14 e |
1-14 a4
1-14 a5
1-14 a8
1-14 a7
1-14 38
11 30
1- 40
1- 4
1- 42
1-14 43

PART NO. DESCRIPTION QTY.
1808-007 NUT-5/16"-18 SM.FLGE.T.L. 2
82002-001  SHIELD-TWINE 1
354-010 BOLT-3/816 X 1° GR 5 HEX 1
485007 WASHER-3/8" FLAT 3
413-001  NUT-3/8° NG HEX JAM 2
354-034 BOLT-36"-16 X 3 1/2° GR 5 1
69452-001  MOUNT-KNIFE 1
*04209-001  SCREW-10-24 X 5/4" MACHINE 2
75065-001 PLATE-TWINE WRAF KNIFE BACK 1
480-001 WASHER-3/16" /T LOCK 2
400-001  NUT-3/18" NG HEX 2
4104196001  BLADE-HEAVY DUTY UTILITY KNIFE 1
1788-015  SPRING-EXTENSION 4 1/2* OA 1
510-021 COTTER PIN-3/16" X 1* 2
358-014 BOLT-1/213 X 11/2° GRS 1
483-001  WASHER-1 /40D X 3/4'ID

10 GA MB AR
416-001  NUT-8" NC SLTL 1
510-011  COTTER PIN-1/8" X 1 1/2° 2
550-014 SO HSS-1/213 X 1 1/2" 2

69319-003  ARM ASSEMBLY-TWINE WRAP

PIVOT (INCLUDES REF. 5, 18,
&17) 1

81475-003 TUBE-RND 5/8'0D X 12 GA.

WALL-7/16" 1



REF, NQ,

1-16
1-15
1-15
115
1-15
1-15
1-15
1-15

1-15
1-15
116

o~ @k Ol -

11

605 SUPER J BALER (PAGE 1-15)

HAY SAVER WHEELS ASSEMBLY

PARAT NO. DESCRIPTION
357-020 BOLT-7/16'-14 X 2°G R 6 HEX
485-008 WASHER-7/18" FLAT
1803-105  SPRING-COMP 1 1/4° OA
28884-001 LOCK-TRANSPORT CHAIN
418-001  NUT-718" NC HEX
510-019 COTTER PIN-5/32" X 2*
68491-001  PIN-HAYSAVER MOUNT
483008 WASHER-1 1/2° X 1*
X 14 GA M.B.
588-001 ZERK-1/4" NF ST GREASE
208-003 BUSHING-NYLINER
69085-003  MOUNT ASSEMBLY-HAY SAVER
WHEEL LEFT {(INGLUDES ONE
EACH OF REF. 9 & 12, AND
TWO OF REF. 10}
65085-004 MOUNT ASSEMBLY-HAY SAVER

WHEEL RIGHT (INCLUDES ONE
EACH OF REF. 8 & 12, AND
TWO OF REF. 10)

Figure 1-15

BN R

| L

REF. NO. PART NQ. DESCRIPTION
115 12 1439-008  CHAIN-1/4" PROOF COIL-23"
[ 22 LINKS
1-15 13 1809-007  NUT-5/16'-18 SM.FLGE.T.L.
1-15 14 69470-001  RING-HAYSAVER WHEEL
MOUNTING
-15 15 66274-001 WHEEL-VERMEER HAY SAVER
1-15 16 69083-003 HUB ASSEMBLY-HAY SAVER
WHEEL (INCLUDES TWO EACH
OF REF. 17 & 18)
1-15 17 1719-003 COLLAR-1 1/4° BEARING
-16 18 4051-0001  BEARING-1 1/4" CYLINDRICAL
{INCLUDES REF. 17}
1-15 19 351-018  BOLT-S5A6 18X 1 ¥4 GRE
1-15 20 354-010 BOLT-3/8"16 X 1" GR 5 HEX
115 21 480-007 WASHER-3/8' §/T LOCK
1-16 22 11104001 CAP-AXLE

£ M

M B> B f



(PAGE 1-16) 605 SUPER J BALER

BELT GUARD ASSEMBLY

Figure 1-16

REF. NO. PART NO, DESCRIPTION ary.
116 1 90128-001 BELT GUARD 1
116 2 374-006 BOLT-5/16"18 X %4'GR 5 CARR 2
116 2 1808-007  NUT-5/16"-18 SMFLGE.T.L 2
118 4 75782001  PIN-BELT GUARD MOUNT 2
146 & 1766-000 EXPANSION PIN-1/4" X 1 2



605 SUPER J BALER (PAGE 1-17)
SHIELDS ASSEMBLY

Figure 1-17

Ravised Septermnber 1992 due to removal
of parts from figure. Flgure has changed.

i e s s e O G P S D M s

=

REF. NO. PART NO. DESCRIFTION ery, REF. NO. PART NO. DESCRIPTION Ty,
1-17 1 374006  BOLT-5/16"-18 X 3/4" GRS CARR 16 1-17 18 2326-088 DECAL-WARNING FOR YOUR PROT. 1
1-17 2 1809-007  NUT-5/14"-18 SM.FLGE.T.L. 16 1-17 19 69351001 SHIELD-P.T.O. 1
1-17 3 21294-006 BOLT-5/14"-18 X 3/4" GRS 17 1-17 20 20692001  SHIELD ASSEMBLY-START ROLLER
1-17 4 351-010  BOLT-5/16"18 X 1° GRS HEX 1 (INCLUDES FAST. & RIVETS) 1
1-17 B 480-006  WASHER-5/16" 8/T LOCK 4 117 21 2320-134  DECAL-INSTR/OIL CHAIN 2 X 4 1
117 & 485-006 WASHER-5/14" FLAT 4 1-17 22 70000-404  DECAL-IMPORTANT 1
1-17 7 2326-889 DECAL-605 SUPER J 2 1-17 23 83090001  FASTENER-SNAP 2
1-17 8 2326608  DECAL-VERMEER 2 13/16 1-17 24 1838-001 CONNECTOR-WIRE (ETC) )

X 19 3/8 2 1-17 25 49581-001  SIRAP-P.1.O. SHIELD i
1-17 9 + DECAL-4" X 35" STRIPE 1 1-17 26 F0000-074 DECAL-WARNING }
1-17 10 69346001  SHIELD-LOWER CHAIN 1 117 27 351006 BOLT-5/16"18 X 3/4" GR § 2
1-17 4 69292-001  SHIELD-TOP CHAIN 1 117 28 70000-136 DECAL-WARNING !
1-17 12 69488-001  SHIELD-CENTER 1 117 29 70000-253  DECAL-DRAWBAR HITCH POINT 1
1-17 13 547-005  POP RIVET 1 117 30 69498-001  PANEL-FILLER 1
117 14 872001 HOLDER-11 X 17 1/2" INSTR BOQK 1 1-17 a 2326-928 DECAL-AUTOWEAVE 2
1-17 15 1809-001  NUT-1/2" SM FLGE CENTER LOCK 1 117 32 70000285 DECAL-SUPER J 2
117 14 3717010 BOLT-1/2-13 X 1"GR 5 CARR 1
1-17 17 82922-001  PANEL-HYDRAULIC CONTROL 1 +2326-626 DECAL-4" STRIPE (SPECIFY LENGTH)



(PAGE 1-18) 605 SUPER J BALER

DECAL ASSEMBLY
Figure 1-18
Revised January 1352 due 1o addition
of decals. Added parts marked with *.
d O AT
.QYE',‘S' Oy O () wr (7)o Vermeer woua-r i
st mﬂ-}’:mz_m T [£) -
A e O] )
T e
¢ UL, 0.0 2 MADE IN USA

& WARNING A

1o 1l AL AL P kM
HIE Tk BGRB8 M

et e R

SHIELD MISSING
60 NOT OPERATE

Da
SHIELD MISSING
00 NOT DPERATE

AV
oA

N BALERA T4
£\D BEING STAUGK
BUH GVER. .

IMBGRTANT HO3 L1

i

WARHNING

REF. NO. PART NO. DESCRIPTION
1-18 1 2026-888 DECAL-WARNING FOR YOUR FROT
1-18 2 2026-808 DECAL-VERMEER 2 13/16"X15 3/8"
1-18 2 2326-586 DECAL-VERMEER 3 1/2" X 247
1-18 2 2326-902 DECAL-PTO ROTATING DRIVE LINE
1-18 4 2326-092
1-18 L3 2326-800 DECAL-DANGER STAY CLEAR
1-18 3 + DECAL-4" X 69" STRIPE
1-18 7 70000-187 DECAL-WEAVING WHEEL LIMIT
1-18 8 2326-886 DECAL-DANGER STAY CLEAR
118 9 2326-310 DECAL-WARNING/PROTECTION
1-18 10 2326-603 DECAL-INSTRUCTIONAL
1-18 11 2306-306 DECAL-INSTRUCT/TWINE WRAF
1-18 12 2326-721 DECAL-WARNING (RATCHET)
1-18 13 2326-320 DECAL-IMPORTANT/OP MAN
1-18 14 70000-075 DECAL-WARNING
1-18 15 2326-134  DECALINSTRUGT/OIL CHAIN
1-18 16 2320-928 DECAL-AUTOWEAVE
1-18 17 TOO00-133  DECAL-TWINE WRAF
1-18 18 70000-074  DECAL-WARNING
1-18 18 2226-200 DECAL-REFLECTOR (RED)

DECAL-WARNING-BALER MAY MOVE

QTy.

By o= PR R =k b e omk RY A b R R = G -2

REF. NQ. BART NOQ. DESCRIPTION QTy.
1-18 21 2326-889 DECAL-805J 2
1-18 22 2028-897 DECAL-IMPORTANT AVOID DAMAGE 1
1-18 23 2326-006 DECAL-MAINTAIN INTERVAL 1
1-18 24 70000-090 DECAL-WARNING 1
1-18 25 70000-108  DECAL-DANGER 31/2° X & 1
1-18 26 2326-940 DECAL-NOTICE TO QWNERS 1
1-18 27 2326-683 DECAL-1000 RPM 5/8 X 3 1
1-18 28 2326-884 DECAL-S40RPM S/B X 3 1
1-18 29 70000-136  DECAL-WARNING 1
1-18 30 70000-166 DECAL-RIGHT SIDE BELT TENSION 1
1-18 N 70000-165 DECAL-LEFT SIDE BELT TENSION 1
1-18 az 70000-255  DECAL-SUPERJ 2
1-18 33 70000-253 DECAL-DRAWBAR HITCH PQINT 1
1-18 M 70000-450 DECAL-IMPQRTANT NOTICE 2
1-18 35 70000457  DECAL-VCS CONTROL 1
1-18 6 70000-454 DECAL-EQUAL FILL 1
1-18 a7 *70000-404 DECAL-IMPCRTANT 1
1-18 aa “70000-434  DECAL-MADE IN USA 1

*84530-026 DECAL ASSEMBLY-(INCLUDES REF. 1 - 28}
*+2326-626 DECAL-4" STRIPE (SPEGIFY LENGTH)



605 SUPER J BALER (PAGE 1 -19)

TAILGATE LATCH SYNCHRONIZER ASSEMBLY

Figure 1-19

Ravised January 1992 dua to change it
grease zerk and addition of tubes & bolts.
Changed/added parts marked with *.

REF. NO. PART NOQ. DESCRIPTION ary.
119 1 423-001  NUT-5/8" NC HEX JAM &
1-19 2 78463-001  BOLT-SPRING MOUNT 2
1-19 3 485015  WASHER-5/8" FLAT 2
1-19 4 82951-001  BAR-GATE LATCH OFFSET 2
1-19 3 a77-g16 BOLT-1/2'-13 X 1 34" GR 5 CARR 4
1-19 8 82396-001  BAR-GATE LATCH LINKAGE 2
1-18 T 485-007 WASHER-3/8" FLAT 4
1-19 8 1808-001 NUT-1/2" SM FLGE CENTER LOCK 2
1-19 -] 366-026 BOLT-5/8'11 X 234" GRE 2

*366-044 BOLT-5/8™11 X 4 1/2" GR 5 HEX
(AUTOMATIC BALE KICKER QOFTION}1
1-1¢ 10 1786-061 SPRING-EXT.3/4"00 X 9 1/4° 2
1-1¢ 1 350-010  BOLT-1/4"-20 X 1" GRS HEX 4
1-18 12 480-003  WASHER-1/4" 5/T LOCK 4
1-1¢ 13 401-001  NUT-1/4" NC HEX 4
1-19 14 79485-001  CLAMP-TAILGATE LATCH 2
1-19 15 78486-001 UNKAGE-TAILGATE LATCH SPRING 2
1-18 18 82950-001 UNK-GATE LATCH 2
1-19 17 366-014  BOLT-5/8™11 X 1 1/2° GR 5 HEX 2
*386-032 BOLT-5/8"11 X 2 1/4' GR 5 HEX
(AUTOMATIC BALE KICKER OPTION) 1
1-19 18 *597-001 ZERK-1/4" NF 90DEG GREASE 2
. 19 549-006 S HS5-3/8"16 X 2/4° 2
1-19 20 75563003 SHAFT ASSEMBLY-GATE CROSS
(INCLUDES REF. 18 & 19} 1
1-19 21 354-010 BOLT-3/8"16 X 1" GR &5 HEX 4
1-19 22 480-007 WASHER-3/8" 5/T LOCK 4

1-18 23 *{03168-001  TURE-1"OD X .64071D X 1 3/4"
(AUTOMATIC BALE KICKER QPTION) 2



(PAGE 1-20) 6-5 SUPER J BALER

TAILGATE LOCK INDICATOR ASSEMBLY

Figure 1-20

PART NO.

DESCRIPTION

1-20
1-20

1-20
1-20
1-20
1-20

1-20
1-20
1-20
1-20
1-20
1-20
1-20

1-20
1-20

1-20

120

&}

o oA

10
11

13
i4
15
16

548-006
83414-003

£83106-001
446-001
480-007
4542-005

1490-001
83107-01
412-001
485-007
83108-001
354-014
510-009
1769-015
510-027
86703-003

B6704-003

81475-003

407-001

S0 HES-5/16%-18 X a/4°

STOP TUBE ASSEMBLY-LOCK
(INCLUDES ONE OF REF. 1 & 18)
ROD-TAILGATE LOCK

NUT-3/8" NF HEX
WASHER-3/8" S/T LOCK
WASHER-7/8"0D X 1/2'iD

X 18 GA MB

BALL JOINT-3/8°

ROD-LINKAGE

NUT-3/8" NC HEX
WASHER-3/8" FLAT

BAR-LATCH INDICATOR
BOLT-3/a8"-18 X 1 1/2"GR 5 HEX
COTTER PIN-1/8" X 1°
SPRING-EXT.-4 1/2° OA

COTTER PIN-1/4" X 1"
FLAG-TAILGATE SWITCH (L)
{INCLUDES ONE OF REF. 1 & 18)
FLAG-TAILGATE SWITCH(R)
{INCLUDES ONE OF REF. 1 & 18}
TUBE-RND 5/8"0D X 12 GAWALL
718"

NUT-5/16" NC HEX JAM

QTy.

B B3 B> MR B B M NORD LI L

— pury

N,



605 SUPER J BALER (PAGE 1-21)

HIGHWAY SAFETY LIGHTS ASSEMBLY

Figure 1-21

QUANTITY
REF. NC. PART NC. DESCRIPTION SINGLE DOUBLE
1-21 1 WIRE-18 GA. 3-IN-1 X 288" 1
WIRE-18 GA. 2-IN-1 X 288" 1
1-21 2 WIRE-18 GA. 2-IN-1 X 140" 1
1-21 3 75868-001 BRACKET-TAIL LIGHT MOUNT 1 2
1-21 4 1628-001  UGHT-STOP & TAIL (INCLUDES
TWO EACH OF REF. 5 & 8) 1 2
1-21 b 401-001  NUT-1/4" NG HEX 2 4
1-21 € 480-003 WASHER-1/4" S/T LOCK 2 4
1-21 7 69153-001 CONNECTOR 2 7
75866-001  TAIL LIGHT-SINGLE W/WIRING
(INCLUDES REF. 1 & 3 - 8)
75867-001 TAIL LIGHT-DOUBLE W/WIRING
(INCLUDES REF. 1 - 6}
1666-001  WIRE-16 GA. 3-IN-1 {SPECIFY LENGTH)
1664-001  WIRE-16 GA. 2-IN-1 {(SPECIFY LENGTH)




(PAGE 1-22) 605 SUPER J BALER

TRACTION ROLLER ASSEMBLY

Figure 1-22

REF. NO. PART NO. DESCRIPTION ary.
122 1 389-014 BOLT-34'-10X11/2° GRS 2
122 2 450-017 WASHER-/4" ST LOCK 2
122 2 485-017  WASHER-3/4" FLAT 2
122 4 69112001  SHAFT-IDLER ROLLER (LONG) 1
1-22 5 1731-001 COLLAR-1 1/2° 2
122 6 65820-001 WASHER-2.080ID X 4.015 2
122 7 215-003 BEARING 1 1/2" GYLINDRIGAL

W/COLLAR 2
122 8 87060-001 ROLLER-LONG IDLER (INCLUDES

REF.6 & 7) 1
122 8 69110-001  ROLLER ASSEMBLY-LONG IDLER

{INCLUDES REF. 4 - 8) 1



605 SUPER J BALER (PAGE 1-23)

DOUBLE TWINE WRAP MOUNT ASSEMBLY

Figure 1-23

Ravised January 1982 due to change
in knife blade, scrow, & twine wrap
plate starting with serial #5248,
Changed paris marked with *.

BEF. NO. PART NO, DESCRIPTION aTyY. REF. NO. PART NO. DESCRIPTION aTY.

1-23 1 90629-003 MOUNT ASSEMBLY-TWINE WRAP 1-23 13 16380-012  BOLT-516"-18 X 1 1/4" CARR 2

(INCLUDES REF. 21 & 22) i 123 14 1808-007  NUT-5/18"-18 SM.FLGE.T.L. 2

1-23 2 80624-001  PIVOT-CUTTER 1 1-23 16 arr-12 BOLT-1/2°13 X 1 1/4° GR S CARR 4

1-23 3 88394-001 ACTUATOR - CUTTER 1 1-23 16 1808-001  NUT-1/2" SM FLGE CENTER LOCK 4

1-23 4 *103330-001 PLATE-TWINE WRAP 1 1-23 17 412001  NUT-3/8" NC HEX 3

1-23 5 B9704-002  MOUNT-TWINE WRAP ANGLE 1-23 18 495-007 WASHER-/2" FLAT 2

RIGHT SHOWN 1 1-23 19 1803-133  SPRING-COMP 151600 X 4 1/2° 1

89704-001 MOUNT-TWINE WRAP ANGLE 123 20 88414-001 BUSHING-GUIDE 1

LEFT SHOWN 1 123 2 422-001  NUT-1/2" NC HEX JAM 1

1-23 [ 378-020 BOLT-5/8"-11 X 2" CARR. 4 123 22 550-014 SQ HSS-1/2*13 X 1 1/2° 1

1-23 T 485-015  WASHER-5/8" FLAT 4 123 23 *104186-001  BLADE-HEAVY DUTY UTILITY KNIFE 2

1-23 8 480-015  WASHER-5/8" 5/T LOCK 4 123 24 75965-001  PLATE-TWINE WRAP KNIFE BACK 2

1-23 9 428-001  NUT-5/8° NC HEX 4 1-23 25 400-001  NUT-3A18" NG HEX 4

1-23 10 a58-014 BOLT1/213X11/2° GRS 2 1-23 26 480-001 WASHER-3/16" 5/T LOCK 4
1-23 11 480-011  WASHER-1/2" /T LOCK 2 1-23 27 *104209-001 SCREW-10-24 X 3/4°

1-23 12 485011  WASHER-1/2" FLAT 2 RD HD MAGC SLT 4



(PAGE 1-24) 605 SUPER J BALER
DOUBLE TWINE WRAP ASSEMBLY

Figure 1-24

Ravized Jahuary 1982 due to change
in lock nut, tuba & linkage mounting,
& addition of a jam. Changad/added

parts marked with *.

ATTACHES TO BOTTOM
OF TWINE WRAP PLATE. |

AEF,_NO. PART NO. DESCRIPTION aTy. REF. NO. PART NO. DESCRIPTION
1-24 1 88385-003 STOP ASSEMBLY-TWINE ARM 1-24 18 88416001  BAR-LINKAGE
(INCLUDES REF. 4 & §) 1 1-24 19 *413-001  NUT-3/8" NC HEX JAM
1-24 2 *358-012 BOLT-1/2*-13 X 1 1/4" GRS 2 1-24 20 354012 BOLT-3/8"16 X 1 1/4" GRE
1-24 3 1808-001 NUT-1/2" SM FLGE CENTER LOCK 2 1-24 21 80631-001  SLIDE-TWINE WRAP
1-24 4 650-014 SQ HSS-1/2°12 X 1142 1 124 prie] 1786-023  PIN-EXPANSION 1/4" X 1 1/4"
1-24 ) 422.001  NUT-1/2" NG HEX JAM a 1-24 23 200-001  BUSHING-NYLINER
1-24 -] 90640-001  WRAP-INDICATOR 1 1-24 24 483-001 WASHER-1 1/4°0D X 3/4"\D
1-24 7 485-007 WASHER-3/8" FLAT 2 -10 GA M.B.
1-24 3] *4538-001  NUT-3/8"-16 FLG WHIZ LOCK 1 1-24 25 88398-003 TWINE ARM ASSEMBLY-SLAVE
1-24 g 455-003 WASHER-1/4" FLAT 2 {INCLUDES REF. 14)
1-24 10 510-007 COTTER PIN-7/64" X 3/4" 2 1-24 26 90633-001  SUDE-TWINE WRAP
1-24 1 $06845-001  ROD-INDICATOR 1 1-24 27 88415-001 BAR-LINKAGE
1-24 12 4734-001  NUT-1/4"-28 NF HEX 2 1-24 28 e0878-001  TIE ROD
1-24 13 1486-001  BALL JOINT - 1/4" 1 1-24 29 430-007  WASHER-3/8" 5/T LOCK
1-24 14 598001 ZERK-1/4" NF 45 DEG GREASE 1 1-24 a0 354-014  BOLT-3/8"-18 X1 1/2°GR 5
1-24 18 87300-003  TWINE ARM ASSEMBLY-MASTER 1-24 <3 1492-001  BALL JOINT-3/8"
(INCLUDES REF. 34) 1 1-24 a2 446-001  NUT-3/8" NF HEX
1-24 1@ *$10-021  COTTER PIN-3/18" X 1" 2 1-24 3R *074-013 TUBE-3/4°0D X 716"1D-9116"
1-24 17 *4542-005 WASHER-7/8'0D X 1/2°ID X 1-24 M 598-001 ZERK-1/4" NF ST GREASE
18 GA MB 2 1-24 B §3412-00t RETARDER-TWINE SNAP

P e

L]

MY =t =t B BY —L DY ok ok o



605 SUPER J BALER (PAGE 1-25)

DOUBLE TWINE WRAP CROSS TUBES ASSEMBLY

Figure 1-25

Revised Saptamber 1992 due to reamoval

of certain parts form figure. Fligure

has changed,

REF, NO, PART NO. DESCRIPTION QIY.

125 1 90915-001  TUBE-TWINE FEED ]
1-25 2 20637-001 CROSS TUBE WELD 1
1-28 3 20642-001 TWINE WRAP SHIELD WELD 1
125 4 1809-007  NUT-5/16"-18 SM.FLGE.T.L. 4
125 5 559001 U-BOLT-5/16"-18 1
1-25 & 20194-001  INSULATOR-PORCELIN 1/2°1D 1
1-25 7 351-006  BOLT-5/1418 X 3/4" GR 5 1
1-25 8 80199-001  TWINE GUIDE WELD 2
1-256 Q 374006 BOLT-5/14"18 X 3/4" GR b CARR 1
1-25 10 @1405-001 CABLE ASSEMBLY 1

i



(PAGE 1-26) 605 SUPER J BALER

PICKUP GAUGE WHEEL ASSEMBLY

BEF. NO. PART NO. DESCRIPTION

1-26 1 3668-014 BOLT-5/8-11 X1 1/2GR 5

1-26 2 480-015 WASHER-&/8" S/T LOCK

i-26 3 485-015 WASHER-5/8" FLAT

1-28 4 1080-008 TUBE-1"0OD X 11/18"D-1/2"

1-26 5 50065-001  ROD-PICKUP WHEEL SPRING

1-28 -] 432.001  NUT-3/4" NC HEX

1-26 7 485-017 WASHER-3/4" FLAT

1-26 8 90063-001  MOUNT-FICKUP WHEEL ABM

1-26 ] 90064-001 GUIDE-FICKUF WHEEL SPRING

1-26 10 1803-093  SPRING-COMP 1 3/4° X 516"
Xae

1-26 11 27695-008 CAP-DUST

1-26 12 1788-005  PIN-EXPANSION 516" X 2 1/4°

1-26 13 208-007 BUSHING-NYLINER

1-26 14 §08-001 ZERK-1/4" NF ST GREASE

1-28 15 483-007 WASHER-1 7/8 X 11/4"
X 14 GAMB,

1-26 16 26886-003  ARM ASSEMBLY-PICKUP WHEEL

{INCLUDES REF. 14)

Figure 1-26

|

R S - S R G

[N 1, R

REF. NO,
1-26 7
1-28 18
1-26 19
1-26 20
1-26 21
1-26 22
1-26 25
1-26 24
1-26 a5

ek BY R e -

1

1

f

1

PART NO, DESCRIPTION aTy.
510-011  COTTER PIN-1/8" X 1 1/2"
27995-007 SEAL
1716075 BEARING-CONE
1715035 BEARING CUP
27995-011  TIAE-480 X 8 X 4 SMTH TUBELESS
2249-001  STEM-VALVE
27995-003 WHEEL & HUB ASSEMBLY (INCLUDES
REF. 20 & 22)
27995-005 WHEEL & HUB ASSEMBLY
(COMPLETE){INCLUDES REF.
11, 18- 20, 22 & 23)
27995-001  WHEEL ASSEMBLY-TIRE (COMPLETE}
(INCLUDES HEF. 11, & 18 - 23)
27996-003  WASHER-1 1/2'0D X 13/16"D
X 1/8°
458-001  NUT-3/4" N.F. SLOTTED HEX

1



TWISTED BELT ASSEMBLY

Ravised February 1993 due to change

in quanity of patts. Changed parts

marked wi*,
REF. NO. PART NO. DESCRIPTION
1-27 1 *358-094  BOLT-1/2-13X 912" GRS
127 2 *Q0049-001  ROLLER KEEPER
1.27 3 *1071-101  TUBE-3/4"OD X 12GA. RND-8.5
1-27 4 *Q2380-001  ZERK-PRESS-IN
1-27 5 ¥423-001  NUT-1/2* NC SLTL UTB
1-27 & *920198-0001  BELT ROLLER-1.75CD X .7811D
1-27 7 SO064-001  TWIST KEEPER (WELDMENT)
1.27 B 374-006 BOLT-5/16"-18 X 3/4" GR 5 CARR
1-27 9 180%-007  NUT-5/16%-18 SM.FLGE.T.L.
1-27 10 485017  WASHER-3/4" FLAY
1-27 H 369014 BOLT-3/410X 1 /2GRS
1-27 12 480-017 WASHER-3/4" 3/T LOCK
1-27 13 87069-001 ROLLER-LONG IDLER {INCLUDES
REF. 15 & 17)
A2110-001 ROLLER ASSEMBLY-LONG IDLER
{(INCLUDES REF. 13 - 10
1-27 14 49112-001  SHAFT-IDLER ROLLER (LONG)
1-27 15 1731-001 COLLAR-1 1427
1-27 14 48B820-001 WASHER-2.050ID X 4.016
1-27 17 215003 BEARING 1 1/2* CYLINDRICAL

W/COLLAR

Figure 1-27

o
=

605 SUPER J BALER (PAGE 1-27)




(PAGE 1-28) 605 SUPER J BALER

CURTAIN ASSEMBLY

Figure 1-28

REF. NO. PART NC. DESCRIPTION QTY.
1-28 1 BB707-001  CURTAIN-NYLON (YEL) 24 X 80 1
i-28 2 21284-006 BOLT-5/18"-18 X 3/4"

ST-WHD GRs 8



605 SUPER J BALER (PAGE 1-29)

STARTING ROLLER SCRAPER KNIFE ASSEMBLY

Figure 1-29

Reviged March 1891 dua to
addition of figure to manual.

‘w“‘i\‘ﬁ"
(®)

r-v‘f(q,(f,’
©
REF. NO. PART NO, DESCRIPTION arty.
1-28 1 268728-001  KNIFE-SPIRAL 5 FT 1
1-29 2 351012 BOLT-5M18"-18X11/4"GR5SHEX 15
1-29 3 485-005 WASHER-5168" FLAT 30
1-20 4 1808-007 NUT-516"-18 SM. FLG. T.L 15
1-29 5 995368-001  RUBBER-1/2" X 1 1/2" - 80
W/15 SLOTS 1
1-20 8 377012 BOLT-1/2" - 13 X1 /4"
GR, 5 CARRIAGE e
1-29 7 3568012 BOLT-1/2°-13X114"GR.EHEX 2
1-20 8 1808-001  NUT-1/2" SM FLG CENTER LCOK 4



(PAGE 1-30) 605 SUPER J BALER

BALE KICKER FRAME ASSEMBLY

Figure 1-30

Revisad Aprll 1993 due to change
In kickar & kicker mounting location
starting with serlal #6068, Flgure
has changed.

1-20 14 105636-001  MOUNT-KICKER ARM LEFT
105642001 MOUNT-KICKER ARM RIGHT
1-30 15 483-005 WASHER-1 1/2° X 1" 14 GA

REF, NGO PART NG DESCRIPTION Ty,
1-30 1 104959-001  KICKER ARM-LEFT (SHOWN) 1
104950-002  KICKER ARM-RIGHT 1

1-30 2 104948-001  CROSS TUBE 1
1-30 3 521-014 SCREW-3/4"X 1 }/2'FLHD SCKCP 2
1-30 4 4536001  NUT-3/8" FLG WH2Z 2
1-30 5 598-001  ZERK-1/4" ST GREASE 2
1-30 & 104963001  CHANNEL-KICKER (LEFT)(SHOWN) 1
104963-002  CHANNEL-KICKER (RIGHT) 1

1-30 7 104965-001  SPACER-HINGE 2
1-30 g 105637-001  PIN-TAILGATE & KICKER PIVOT 2
1-30 9 443-007  WASHER-) 7/8" X 1 1/4" 14 GA 6
1-30 1a 378-044  BOLT-5/8"-11 X 4 1/2" GR 5 CARR 8
1-30 n 1788-005  PIN-5/16" X 2 1/4" EXP g
1-30 12 16090013 NUT-5/8"11 M FLG TL 8
1-30 13 1978-005  PIN-5/16" X 1 3/4" EXP 2
1

1

2



605 SUPER J BALER (PAGE 1-31)
PIVOT LINKAGE ASSEMBELY - AUTOMATIC BALE KICKER

Figure 1-31

Revised January 1992 due to addition
of figure 1o manual,

1-3 17 102818-001 ROD-VALVE LINKAGE

1-21 18 102302-001 COVER-VALVE

1-3 19 350-004 BOLT-1/4'-20 X 1/2" GR 6 PLATED
1-M 20 16380-024 BOLT-516" X2 1/2° CARRGR S

REF. NO. PART NOQ. DESCRIPTION Qry.
1-31 1 102808-001  PIVOT-SLIDER LINK 1
1-A 2 353-008 BOLT-5/16"-18 X 3/4" SLF TAP 4
-3 a 5g8-001 ZERK-1/4" NF ST GREASE 1
1-31 q 1026817-001 WASHER-3/8" SLUG 1
1-31 B 4475-008 BOLT-3/8"-18 X 3/4" FLG WHIZ 1
1-31 8 102811-001  LINK-PIVOT 1
1-31 7 354-016 BOLT-¥8"-16 X 1 3/4" GR 5 HEX 1
1-A 8 1809-002  NUT-8/8" SM FLG TL 1
1-1 ] 102819-001  TUBE-SLIDE LINK 1
1-31 10 102815-001 BEARING-PLASTIC SLIDE 1
1-3 11 351-020 BOLT-5/16"18 X 2" GR 5 HEX [
1-3H 12 408-001  NUT-5M16" NC FLG WHIZ LOCK 4
1-3 13 102802-001  MOUNT-VALVE CONTROL 1
1-31 14 1500-003 SET COLLAR-1/2° PLATED 2
1-31 15 1803-019  SPRING-COMP #458 2 1/2° 1
13 18 485-011 WASHER-1/2" FLAT 1

1
1
4
2




(PAGE 1-32) 605 SUPER J BALER

TWINE BOX ASSEMBLY

Figure 1-32

Revised Septamber 1992 due to addificn
of flgure to manual.

Ty
2
REF. NO. PART NO. DESCRIFTION ary, 2
1-32 1 104955-001 TWINE BOX 1
1-32 2 2326-608 DECAL-VERMEER 1
1-32 3 + DECAL-STRIPE 4" X 34" 1
1-32 4 49407001 LATCH CUP 1
1-32 5 28049-005 HANDLE-LATCH 1
1-32 & 21294-006  BOLT-5/14"-18 X 3/4" 5T-WHD GR 8 8
1-32 7 20194-001 INSULATOR 4
1-32 8 104953-001 COVER-TWINE GUIDE 2
1-32 g 103459-001 CLIP-INSULATOR MQOUMNT 2
1-32 10 31006  BOLT-5/16%18 X 3/4" GR 5 HEX 4
1-32 1 180%-007 NUT-5/16" 5M FLG LOCK 12
1-32 12 §59-001 U-BOLT 2
1-37 13 84-001 PLATE-TWINE TENSION 2
1-32 14 485-003 WASHER-1/4" FLAT B8
1-32 15 1803-001 SPRING-COMPRESSION 4
1-32 14 A06-001 NUT-5/16* NC HEX B
1-32 17 104957001 FLATE-TWINE TENSION 1
1-32 8 2326-887 DECAL-WARNING RELIEVE ALL PRESS 1
132 19 70000-255 DECAL-MODEL SUPER J 1
1-32 20 2326910 DECAL-MODEL 605 1
1-32 21 2324-320 DECAL-IMPORTANT 1
1-32 22 2326-928 DECAL-AUTOWEAVE 1
+2326:-626 DECAL-5TRIPE 4" (SFECIFY LENGTH)




Revisad March 1991 due to
correction in parts list.
Corrected item marked with *.

605 SUPER J BALER (PAGE 2-1)

IMPLEMENT INPUT DRIVELINE - WALTERSCHIED

REF. NO. PART NO. DESCRIPTION

21 4 67942-001 SUPPORT-BEARING

21 2 2326006 DECAL-LUBRICATION

21 3 88771003 CLUTCH-FRICTION 540 RPM
(BREAKDOWN FIG, 2-12)

21 3 75815-003 GLUTCH-FRIGTION 1000 RPM
(BREAKDOWN FIG 2-12)

21 4 25553001 CAOSS & BEARING KIT

21 6 26556-001  INBOARD YOKE

21 6 25555001 TENSION PIN

21 7 70000-108  DECAL-DANGER

21 8  *75815005 PROFILE-QUTER

21 8 67943-001 ZERK-GREASE

21 10 68771-007 CGONE-8 RIB SHIELD

21 1 17557-033  RING-BEARING 087276

21 12 75815-007  SHIELD-INNER 1000 RPM

88771-021  OUTER $SLIP HALF ASSEMBLY
540 RPM (FEMALENINCLUDES
ONE EACH OF REF. 1 & 3- 12)
75815-015  OUTER SLIP HALF ASSEMBLY

1000 APM (FEMALE)(INGLUDES
ONE EACH OF REF. 1 & 3-12)

21 13 2326-902 DECAL-PTO ROTATING DRIVE LINE

21 14 75815008 SHIELD-OUTER 1000RPM

21 15 75814-027 SCREW

-

-

PR R e R gy

0 = o= -

Figure 2-1

REF. NO.
2-1 16
241 17
21 18
21 19
241 20
21 21
2 22
21 23
2-1 24
2-1 25

. PART NO. DESCRIPTION QTY.
75815018 CONE & BEARING ASSEMELY i
75815-011  PROFILE-INNER 9
61275019  INBOARD YOKE 1
61275021 CROSS & BEAAING KIT 2
88771-017 YOKE-DOUBLE 1
85450001  FITTING LUBRICATION 1
68771018 YOKE-1 /8" 8-SPLINE 540 RPM 1
75615-013  YOKE-1 3/8" 21-SPLINE 1000 RPM 1
83771-023  INNER SUP HALF ASSEMBLY

540 RPM (MALE){INCLUDES ONE

EACH OF REF. 6, 11, 13- 18,

& 20 - 25, AND TWO OF REF. 19) 1
75815017  INNER SUP HALF ASSEMBLY

1000 RPM (MALE){INGLUDES ONE

EACH OF REF. 8, 11, 13- 18,

8 20 - 25, AND TWO OF REF. 19) 1
75814-041  Q.0. COLLAR KIT 1
17557-039  CHAIN-SAFETY AR
88771-025 SHIELD-3 RIB GONE 1
88771-001  U-JOINT ASSEMBLY 540 RPM

(INGLUDES REF. 1 & 3 - 25)
75616001  SHAFT-P.T.0. ASSEMBLY 1000RPM

({INCLUDES REF. 1 & 3 - 25)



(PAGE 2-2) 605 SUPER J BALER

CROSS DRIVE SHAFT ASSEMBLY - 540 RPM

Figure 2-2

ftevisad Apdl 1993 due to change
in drive shaft & sprockets starting
with serial #6068, Changed parls
marked wlih *,

REF. NG. PART NO. DESCRIPTION QlY. REF. NO. PART NO), DESCRIPTION @Iy,
22 1 358012 BOLT-/2-13X1 114" GRS & 2-2 13 212-001  BEARING 1 1/2° SPHERICAL W/COL
22 2 480011  WASHER-1/2" §/T LOCK A/R (INCLUDES REF. 15) ]
22 a 485-017  WASHER-1/2" FLAT 8 22 14 358010  BOLT-1/2"13 X 1" GR 5 HEX 4
22 4 *107071-001  GEARBOX ASSEMBLY (BREAKDOWN 22 15 1731-0M COLLAR-1 172 ]
FIG. 2-13) 1 22 V6 483-009  WASHER-2 174" X 1 1/2°
2-2 3 21153001 COUPLER-OVERRUNNING X 14 GA M.B. AR
(BREAKDOWN FIG. 2-11) 1 22 17 1100-027  TUBE-1 3/4"0CD X 12 GA-9/14" 1
2-2 [ 1806-001  SPROCKET-60B 18H 1 1/2° 1 22 18 *104055-001  SPROCKET-B08 18H 1 1/2 1
2-2 7 579-003 HKEYS-3/8" X 3/8° X 1 1/4 1 2-2 19 *1807-003 SPROCKET-80 5K 18 H 1
2-2 8 1781-018 CHAIN-18L 13 1/2" W/CQNNECTOR 1 2-2 20 *1495-006 HUB-3K 11/2 1
1774-001  CONNECTOR LINK-60-2 SF PKGD 22 21 *1782-064 ROLLER CHAIN 80-1 44 PITCHES 1
1769:005  ROLLER LINK-40-1 PKGD *1769-00%  ROLLER LINK-80-1 PKGD

2-2 9 *107003-001  SHAFT-CROSS DRIVE *1773-00¢  CONNECTOR LINK-80-1 5F PKGD

1
2-2 10 §79-019  HKEYS-3/8' X 3/8" X 3" } *770-009  OFFSET LINK-80-1 PKGD
2-2 11 “00568:001 COLLAR-BEARING 5TOP t 2-2 22 *2326-684 DECAL-540 RPM 6848%3M1 }
22 12 213039  FLANGETIE BOMM NON-LUBE 2



605 SUPER J BALER (PAGE 2-3)

DRUM ROLLER ASSEMBLY

Figure 2-3

REF. NO. PART NO. DESCRIPTION aTy.
2-3 1 579-008 HKEYS-3/8" X 3/8" X 1 3/4° 4
2-3 2 1695-005 HUB (BSHG)-5K 1 172 4
4592-020 BOLT-5/18"-18 NC X 2" HEX 12
23 3 1812-:003 SPROCKET-80 5K 30H 1
23 4 1809-001 NUT-1/2' SM FLGE CENTER LOCK 6
2-3 5 1731-001  COULAR-1 1/2° 4W2-224EL 4
23 6 212-001  BEARING 1 1/2° SPHERICAL W/COL
(INCLUDES REF. 5) 4
2-3 7 213-039 FLANGETTE 80MM NON-LUBE B
2-3 8 1100-068 TUBE-1 3/4°0D X 12GA.-3 1/8" 1
2:3 ¢ 88362001 SHAFT-12" ROLLER 1
23 10 27614-001 WASHER-RYERTEX 16 GA.GD.C 2
23 1N 83104-003 TUBE-2"0D X 7/32'WALL-1/2" 2
23 12 80182-001  ROLLER-12" DRUM 1
69358-001 ROLLER-ASSEMBLY 12° (INGLUDES
ONE QF REF. 9 & TWOQ EACH OF
REF. 1 & 2) 1
23 13 1100-067 TUBE-1 3/4'00 X 12GA-1 3/8° 1
23 14 2341-025 SPROCKET-803K 30H 1
23 1B 1100-011  TUBE-1 3/4°0D X 12 GA.-3/4" 1
2-3 16 1762-068 CHAIN RC80-1 68 FITCHES
(NCLUDES CONNECTOR) 1

1768-008  ROLLER LINK-80-1 PKGD
1773000  CONNECTOR UINK-80-1 SF PKGD
1770-008  OFFSET LINK-80-1 PRGD



(PAGE 2-4) 605 SUPER J BALER

STARTING AND LOWER DRIVE ROLLER ASSEMBLY

Revised September 1992 due 10 the additlon
of hardened lower drive roller. Added part
marked with *,

Figure 2-4

REF, NO. PART NO. DESCRIPTION
24 1 579-005  HKEYS-3/8' X 3/8* X 1 1/2"
24 2 90042-003  HUB ASSEMBLY-SHEAR PIN
(INCLUDES TWO OF REF. 41)
24 3 1814001  SPRKT-60 SDS 24H R/O
24 4 90040-001  SPROCKET ASSEMBLY (INCLUDES
BRONZE BUSHING)
Q0039-001  BUSHING-BRONZE 1 3/4" X 1 1/2"
-15/32"
24 5 1809-000  NUT-1/2" SM FLGE CENTER LOCK
24 6 213039 FLANGETTE 80MM NON-LUBE
24 7 212-001
24 8 1731001 COLLAR- 1/27
24 9 82935-001  PLATE-ROLLER MOUNT
24 10 483000 WASHER-2 1/4* X 1 1/2*
X 14 GA M.B.
24 11 1692009 HUB (BSHG)-5DS | 3/4°
4503013  BOLT-1/4"20 X 1 3/6* HEX HEAD
24 12 82585003 COLLAR-1 3/4" BEARING
24 13 82587-001  BEARING-B5MM 4 BOLT FLANGETTE
24 14 27614001 WASHER-16 GA.GD.C
24 15 83104003  TUBE-2'OD X 7/32° WALL-1/2"
24 16 108156001  START ROLLER - SPIRAL
24 17 83104-001  TUBE-2'OD X 7/32° WALL-3/8"
24 18 93004-001 COLLAR-BEARING STOP
24 19 93009001  ROLLER-LOWER DRIVE
*107087-001  ROLLER-HARDENED LOWER DRIVE
24 20 1695013 HUB-1 374" (BUSHING)
4592020

BOLT-5/16"18 NC X 2" HEX HEAD

1
2
4
BEARING 1 }/2 SPHERICAL W/COL 2
2
1

QY.

REF. NO. PART NO. DESCRIPTION

2-4 21 2341025  SPROCKET-808K 20H

2-4 22 579-009  HKEYS-3/8" X 3/8" X 1 3/4

2-4 23 83105-005 TUBE-2 1/4'0D X 1 13/1&'1D

-716"

24 24 82586-001  SPROCKET-80BS 14H 1 3/4°

2-4 25 13531001 WASHER-2'QD X 17/32°ID-1/4"

-4 26 480-011  WASHER-1/2* 8/T LOCK

2-4 27 368-010  BOLT-1/2%-13 X 1* GR b HEX

2-4 28 1778-037 CHAIN-37L 27 3/4" W/C&O
1769-005 ROLLER LINK-60-1 PKZD
1773-005 CONNECTOR LINK-60-1 8F PKGD
1770-005  OFFSET LINK-60-1 PKGD

24 29 82585-001  BEARING-1 3/476.

24 30 68108001  KEY-3/16" X 3/8" X1 1/4°

2-4 a1 101453-001  BASE-TIGHTENER MOUNT

2-4 3z 510011 COTIER PIN-1/8" X 1 t/2"

24 33 483-049 WASHER-1 1/8'QD X 5/8°IC

X 14 GA.M.B.

2-4 34 2104-001  BUSHING-1 3/8°0D0 21/32°ID

24 35 679001 HKEYS-3/8" X 3/6" X 1"

2-4 36 403001 NUT-1/4" NC SLTL

2-4 37 349-014  BOLT-1/4%-20 X 1 12" GR 2

2-4 38 481003 WASHER-1/2" EXT §TAR

24 » 87-001  SLUG-1 3/4" X 17732 X /47

2-4 40 360-010  BOLY-1/2%13 X 17 BUTTON-HD

2-4 41 830-001  585-3/8™16 X /2

2-4 42 $1212-001  PIN IDLER MOUNT

ary,

—_ — —ama — o —a R

—_ ) o o o B e



UPPER DRIVE ROLLER ASSEMBLY

Figure 2-5

Revised Apdl 1993 due 1o addition
of bolls & chain. Added parts marked

with *.

REF. NQ. PART NO. DESCRIPTION Ty,
2-5 1 1809001 NUT-1/2" SM FLGE CENTER LOCK 22
2-5 2 82565-003  COLLAR-1 3/4" BEARING 4
2-5 3 82587-001 BEARING-85MM 4BOLTFLANGETTE 8
25 4 §2585-001  BEARING-1 3/4" {INCLUDES

REF. 2} 4

2-5 5 23019-001  PLATE-BEARING 2
2-5 6 23004-001 COLLAR-BEARING STOP 4
2-5 7 $3006-001 ROLLER-UPPER DRIVE 2
2-5 g8 579-009  HKEYS-378X3/8'X1 3/4" o
2-5 9 1695-013  HUB-SK 1 3/4" (BUSHING} 2
*4592-020  BOLT-5/16"-18 NC X 2" HEX 6

2-5 10 1107-069  TUBE-RND 20D X 12 GA.-.41 2

2-5 11 23M-025  SPROCKET-80SK 30H 2

23 12 *1782-166  ROLLER CHAIN 80-1 166 PITCHES
(INCLUDES CONNECTOR & OFFSET)
(FOR 540 RPM GEARBOX) 1
*1782-143  ROLLER CHAIN 80-1 163 FITCHES
{(INCLUDES CONNECTOR & OQFFSET)
(FOR 1000 RPM GEARBOX) 1

2-5 13 360-010  BOLT-1/2'-13 X 1" BUTTON HD 2
2-5 14 135310017 WASHER-2'QD X 17/32°10-1/4" 2
-2 15 358-010  BOLT-1/2*13 X 1" GR & HEX 4
25 16 480-011  WASHER-1/2" 5/T LOCK 4
2-8 17 4850171 WASHER-1/2" FLAT 2
2-5 18 28546001  ROD-STABILIZER 2
2-8 19 483-015  WASHER-2 1/20D X T 3/4ID-14 GA. A/R

605 SUPER J BALER (PAGE 2-5)




(PAGE 2-6) 605 SUPER J BALER

PICKUP DRIVE ASSEMBLY

Figure 2-6

BEF. NG. PART NO. DESCRIPTION QTY.
-8 1 A485-015 WASHER-5/8" FLAT [
2-8 2 2104-001  BUSHING-1 3/8'0D X 21/32°|D
-1 182" 1
2-6 3 82053-001 SPROCKET-DRUM 1
26 4 4471-010  BOLT-1/2-13 X 1 5LF TAP GR & 1
28 L 510-016 COTTER FPIN-5/32" X 1 1/4" 1
28 & 60606-001 TIGHTENER-PICKUP CHAIN 1
26 7 A56-010  BOLT-1/2-13X 1" GR 5 HEX 1
26 8 450-011  WASHER-1/2" &/T LOCK 1
28 9 578-011  HKEYS-1/4" X 1/4"* X 2" 1
2-6 10 a87-00 SLUG-1 34" X 17/32" X /4" 1
26 11 68772001 CLUTCH-RADIAL PIN TORQUE
(BREAKDOWN FIQ. 2-8) 1
2-8 12 1778-077 CHAIN-80-1 ROLLER 77 PITCHES
{INCLUDES CONNECTOR & OFFSET)1
17689005 ROLLER LUINK-60-1 PKGD
1773005 COMNECTOR LINK-680-1 5F PKGD
1770-005  OFFSET LINK-80-1 PKGD
28 12 4585-005 WASHER-5/16" FLAT 8
26 14 © 480005  WASHER-5/16" 5/T LOCK ;]
26 15 351010 BOLT-6M6%-18 X 1 GRS HEX €
26 16 1083021  TUBE-1 1/2"0D X 12 GA.-1/2° 1
26 17 483-007 WASHER-1 7/8" X 1 114"

X 14 GAMB. AR



605 SUPER J BALER (PAGE 2-7)

CHAIN TIGHTENER ASSEMBLY

Figure 2-7

Ravised January 1982 due to addition of
maching washer. Added part marked with *.

‘

rrr J

(CC:‘C o
m.__, %)

)
(D

REF. NO. PART NO. DESCRIPTION aTy. |EF. NO. PART NO. DESCRIPTION ary.
27 1 432-001  NUT-3/4" NC HEX 2 27 19 1815-001  SPROCKET ASSEMBLY 1
27 2 480-017  WABHER-3/4" S/T LOCK 2 27 20 1809-003 NUT-3/8" SMFLGE T.L 1
27 3 485-017 WASHER-3/4" FLAT AR 27 21 358010 BOLT-1/2°-13 X 1° GR 5 HEX 1
a7 4 1804-001 SPROCKET-12 IDLER W/3/4" BRG 4 27 22 483008 WASHER-2 1/4" X 1 1/2°
27 ] *483-025 WASHER-1 1/4" X 3/4" X X 14 GA M.B. AR

14 GAM.B. A/R 27 23 1078-003 TUBE-1"OD X 12 GA-1/2" 4
27 B 369-024 BOLT-3/4-10X 21/2° GRS 2 27 24 1100-048  TUBE-1 %/4°0D X 12 GA.-1 9/1¢° 1
27 7 206-001 BUSHING-NYLINER 12 L12F G 27 25 1808-011  NUT-3/4"-10 SM FLGE, TL 2
2-7 8 597-001  ZERK-1/4" NF 90 DEG GREASE 1 27 28 480-011  WASHER-1/2" 5/T LOCK 1
-7 9 82945-003 TIGHTENER ASSEMBLY-LOWER & 27 27 68276-050 BOLT-1/2'-13 X §' (SPECIAL) 1

DRIVE CHAIN (INCLUDES ONE 27 28 1788023 PIN-EXPANSION 1/4° X 1 1/4" 1

QF REF. 8 & TWO OF REF. 7) 1 27 20 218-001  SPRING NUT 1
2-7 10 510-015 COTTER PIN-5/32" X 1 1/4' 2 27 30 1799-001  SPRING-EXT-1 3/8"X.200 WIRE 2
27 11 82847-003 TIGHTENER ASSEMBLY-MAIN 27 1 69418-003  TIGHTENER-DRUM CHAIN {INCLUDES

CHAIN DR 1 ONE OF REF. 8 & TWO OF REF. 7} 1
27 12 369-030 BOLT-3/4"-10 X 3' GR 5 HEX 2 27 3z 17689-061 SPRING-EXT.3/4°0D X 8 1/4° 1
27 12 1803-037 SPRING-COMP.156 X 8/161D X &' 1 27 3 83486-001 SPADE BOLT 1
27 14 87001 SLUG-1 3™ X 17/32" X 1/4° 1 27 M 485.011  WASHER-1/2' FLAT 2
2.7 15 421-001  NUT-1/2" NC HEX 2 27 a5 412-001  NUT-3/8" NG HEX 2
27 16 422001  NUT-1/2' NC HEX JAM 1 27 a8 21294-006 BOLT-5/16™18 X 3/4" SLF-TAFP 2
27 17 69518-001  BOLT-MAIN TIGHTENER 1 27 a7 84467.001  GUIDE-CHAIN 1
27 18 354-010 BOLT-3/8"16 X 1" GR 5 HEX 1 27 a8 596-001 ZERK-1/4"-28 X 45 DEG 2



(PAGE 2-8) 605 SUPER J BALER

TORQUE CLUTCH COMPONENTS

Figure 2-8

REF. NO. PART NO. DESCRIPTION Qry,
2-8 1 68772002 HOUSING-CLUTCH 1
28 2 68772-005 BEARING 1
2-8 3 68772-007 HUB 1
2-8 4 6a772-0080 CAM 18
2-8 & €8772-011  SPRING-OUTER 16
28 2} 68772013 SPRING-INNER 16
28 7 68772-015 SEAL 1
2-8 8 68772-017 RING-THRUST 1
28 [} 68772019  RING-RETAINER 1

68772-001  CLUTCH-RADIAL PIN TORQUE
{INCLUDES REF. 1 - 9)



605 SUPER J BALER (PAGE 2.9)

SUPERIOR GEARBOX COMPONENTS - 540 RPM

Figure 2-9

Revised Aprl 1993 due to change
in gearoox starting with sefial
#5068, Figure has changed.

R
[yl
T e T

I
7

REF. NO. PART NO. DESCRIPTION QY.
29 1 107071-007  SHAFT-PINION 1
29 2 107071003  SHAFT-CROSS 1
26 3 15015 CONE-BEARING 4
29 4 15405-029  CUP-BEARING 4
29 5 107071009 GEAR-1.1 RATIO 2] TOOTH 2
29 & 107071006 SLEEVE 1
29 7 107071011 CASTING (THRU HOLES) 1

107071013 CASTING {TAPPED HOLES) 1

29 8 15-019  SEAL-1 3/8" SHAFT QD 2
26 9 15021  RING-RETAINING 3
26 10 15027 PLUG 1
15031 FIMNG-1/2* X 1/8* HEX BUSHING 1

15033 FITIING-VENT PLUG 1

26 N 15025  BOLT-3/8"-16 X 2 1/4" SHCS 9
29 12 15023 KEY-5/14" $@ 2

107122001  GEARBOX ASSEMBLY (INCLUDES REF. 1 -12)



(PAGE 2-10) 605 SUPER J BALER

CROSS DRIVE SHAFT ASSEMBLY - 1000 RPM

Figure 2-10

Revised Aprl 1993 due to chonge

in drive shaft starting with serial
#6068, Flgure s new.

REF. NO. PART NO, DESCRIPTICN QTy.
2-10 1 356002 BOLT-1/2-13X 1 14 GRS 6
210 2 4B0-011T  WASHER-1/2" §/7 LOCK AR
210 3 4BS-D11  WASHER-1/2" FLAT 8
210 4 107072-001  GEARBOX ASSEMBLY (BREAKDOWN

FIG. 2-9) 1
210 & 21153-001 COUPLER-OVERRUNNING
(BREAKDOWN FIG. 2-11) 1
210 6 1806001  SPROCKET-508 18H 1 1/2* 1
2-10 7 579-003  HKEYS-3/8 X 3/8" X 1 1/4" 1
210 8 1781-018  CHAIN-18L 13 1/2" W/CONNECTOR 1
1774000 CONNECTOR LINK-60-2 §F PKGD
1769005  ROLLER UINK-60-1 PKGD
210 @ 107003001 SHAFT-CROSS DRIVE 1
210 10 579-019  HKEYS-3/8" X 3/8' X 3 1
210 1 90568-001 GOLLAR-BEARING $TOP 1
290 12 213-03¢  FLANGETTE 80MM NON-LUBE 2

QTY.

—_

A/R

—_—

REF. NG, PART NO. DESCRIPTION
2-10 13 212:001  BEARING 1 1/2" $PHERICAL W/COL
(INCLUDES REF. 15)
2410 14 358-010  BOLT-1/2-13 X 1" GR 5 HEX
2410 15 1731-001  COUAR-1 172"
2-10 16 483-009  WASHER-2 174" X1 1/2°
X 14 GA M.B.
2-10 17 1100027  TUBE-1 3/4*QD X 12 GA.-9/16"
2-10 18 104065-001  SPROCKET-80B 18H 1 1/2
219 19 1807-003 SPROCKET-80 SK 18 H
2410 20 1495-005  HUB-SK 1 1/2
2-10 21 1782-064 ROLLER CHAIN 80-1 64 PITCHES
1769-009  ROLLER LINK-80-1 PKGD
1773009 CONNECTOR LINK-80-1 SF PKGD
1770-009  OFESET LINK-80-1 PKGD
210 22 2326-683  DECAL-1000Q RPM £84898M)



605 SUPER J BALER (PAGE 2-11)

OVERRUNNING COUPLER COMPONENTS

REF. NO. PART NC. DESCRIPTION
2-11 1 21153-003 RING-RETAINING
2n 2 21153-005 WASHER-1 9/16" X 2 1/4°
1 3 21153-007 HOUSING-COUPLER
a-1 4 21153-009  FITTING-GREASE
211 5 21153011 PLUG-PIPE 1/8"
21 L 21153-013 KEY-DRIVE
21 7 21153-015  SPRING
2-1 a 211563-017 SLEEVE-DRIVE

Figure 2-11

‘o
2




(PAGE 2-12) 605 SUPER J BALER
TORQUE LIMITER COMPONENTS - WALTERSCHIED

Figure 2-12

Ravised Septamber 1992 due to changsa
in parts list, Changed parts marked
with *.

REF. NO. PART NO. DESCRIPTION Qry,
2-12 1 24757-0556  NUT-M8 4
2-12 2 *24757-069  BELLEVILLE SPRING {RED) AR

*24757-067  BELLEVILLE SPRING (GREEN) 1
2-12 3 24757-047  DISK-OUTSIOE 1
2-12 4 24757-081  THRUST PLATE 1
2412 5 24757-043  CLUTCH-LINING 4
2-12 L] 24757049  INSIDE DISK 1
2-12 7 B6YIB-013  HUB-ASSEMBLY-2 1
2-12 8 61275-007  CLUTCH HOUSING 1
212 9 25551017  BALL 3
2-12 10 02942-001  KIT-SNAP RING 1
2-12 11 92044001  KIT-BACK-UP RING 1
212 12 25551007 COLLAR-LOCK 1
2-12 13 25551009  SPRING-COMPRESSION 1
212 14 82665006 RING-BACKUP 1

68771003  CLUTCH-FRICTION 540 RPM
(INCLUDES REF. 1 - 14)

75815003  CLUTCH-FRKCTION 1000 RPM
(INCLUDES REF. 1 - 14)

NOTE: 540 RPM TORGQUE LIMITER REQUIRES TWO 24757069 SPRINGS.
1000 RPM TOR&UE LIMITER REQUIRES ONE 24757069 SPRING AND ONE
24757-067 SPRING.



605 SUPER J BALER (PAGE 2-13)

SUPERIOR GEARBOX COMPONENTS - 1000 RPM

Figure 2-13

Revised Aprll 1993 due 1o addition
of figure 1o maonual starting with

sarial #0468,
. ? D ® 5@ e
o Cg
L Y O
" o
| a— e .
] ] — ]
L (il
I_l [ | —
L &
12
13
2 (4
3 O )
REF, NO, PART NO. DESCRIPTION QrY,
213 ; 107071007 SHAFT-PINION 1
2-13 2 107071003 SHAFT-CROSS 1
2-13 3 16-016 CONE-BEARING 4
213 4 15405-029  CUP-BEARING 4
2-13 5 15013  GEAR-1.1.35 RATIO 23 TOOTH 1
213 6 107071-005  SLEEVE 1
213 7 107071011 CASTING (THRU HOLES) 1
107071073 CASTING (TAPPED HOLES) 1
213 8 15019 SEAL-1 3/8° SHAFT QD 2
213 9 15021 RING-RETAINING 3
213 10 15027 PLUG 1
15031 FITTING-1/2" X 1/8* HEX BUSHING 1
15033  FITTING-VENT PLUG 1
233 11 15025 BOLT-3/8"16 X 2 1/4" SHCS 9
213 12 15023 KEY-5/14" 5@ 2
213 13 15011 GEAR-1.1.35 RATIO 17 TOOTH 1
§2336:001 GEARBOX ASSEMBLY (INCLUDES REF. 1 - 13)






605 SUPER J BALER (PAGE 3-1)
HYDRAULIC COMPONENTS LOCATION DIAGRAM
Figure 3-1

Revised January 1992 due to
change in bale kicker dascription.

AUTOMATIC
GILER PUMP

TAILGATE
CYLINDER
FIG. 3-3

TAILGATE

174
]
138

TAILGATE
LOCK

TWINE WRAF
CYLINDER
FIG. 34

MODULAR
VALVE RELIEF VALVE.
FiG. 3-3 CROSSOVER

H x H
A B PRESSIIRE RETURN LINE

TQ TO
TRACTOR TRACTOR

RIGHT LEFT
UFT CYUNDER UFT CYLINDER

FIG. 3-8 Fi3, 3-5
MANUAL
FLOW DIVIDER BALE KICKER
RELIEF
VALVE
FIG. 3-&
. 3/6 % 132 W2 A 2xTOW TRACTOR
3/8 x 132 I 11/1::70!5!‘10




(PAGE 3-2) 605 SUPER J BALER

CHAIN OILER ASSEMBLY

Figure 3-2

Revised Aptil 1993 due to change
in tube lengths. Changed parts
marked with *.

REF, NG, BPART NO. DESCRIPTION

e,
3-2 1 R84464-001 BRUSH-ROUND APPLICATOR

{INCLUDES REF. 2) 3
3-2 2 451003 NUT-1/2* NF, HEX 3
3-2 3 25101-007 BRACKET-QILER BRUSH 1
32 4 412-001 NUT-3/8" NC HEX 1
3-2 5 480-007  WASHER-3/8" /T LOCK 1
3.2 & 375.010 BOLT-3/8-16 X 1" GR 5 CARR 1
3-2 7 374-006 BOLT-5/16%18 X 3/4" GR 5 CARR 2
3-2 B 1809-007 NUT-8/14-18 SM FLG TL 2
3-2 o HB763-001 TANK-2 QT. 1
3-2 10 78551-001 CLAMP-13/16" HOSE 2
3-2 11 *H8817-031 TUBE-5/8" QD X 16.63 1
32 12 98444-007  TUBE-NYLON 5032 QD X

106 1D-59° 1
32 13 78445003 HOLDER-MANIFOLD VALVE 3
3-2 14 @8445-001 OWER-LUBE MINDER ADJUSTABLE

(INCLUDES REF. 13 & 15)

(BREAKDOWN FIG. 3-13) 1
3-2 15 AM7-001  FITTIING-ST ELBOW 90° 3
3-2 14 52423-001 FITTING-AM JIC X 4M JIC g0° 1
3-2 17 *$8444-011  TUBE-NYLON 5/32" OD X

L1046 ID-11.60° 1
3-2 18 53843-045 HOSE-1/4" X 34" 4FS NC (100RTY 1
3-2 19 1680007 CLAMP-1 1/2" HOSE
3-2 20 *O8444-009  TUBE-NYLON 5/32" OD X

106 1D-8.5" 1
3R Z1 21294-006 BOLT-5/14"-18 X 3/4" GR. B 2
3-2 22 25102-001 BRACKET-QILER BRUSH 1

1

32 23 48763003 CAP



HYDRAULIC ASSEMBLY

Ravised Aprl 1993 due to coraction
in ports list, Corected part marked

with *,
REF. NO. PART NO. DESCRIPTION
3-3 1 57950-001  FITANG-6M X 4 JIC 90 DEG,
33 2 1788-005  PIN-EXPANSION 5/146" X 2 1/4
3-3 3 483007  WASHER-) 7/8" X 1 /4"
X 14 GA M.B,
3-3 4 *106987-001  CYLINDER-2 1/2° X 22 VERMEER
{BREAKDOWN FIG. 3-7)
33 ) 53843-159  HOSE-1/4" X 138" 4FS JIC(T00RT)
3-3 6 53843-039  HCSE-1/4" X 102" 4F§ JIC(100RT)
3-3 7 69473.000 COVER-CYLINDER
3-3 8 1865001 GROMMET-1/4" X 2 1/2'(YEL)
3-3 9 381006 BOLT-5/1618 X 3/4" GR 5
33 10 480-005  WASHER-5/14" §/T LOCK
3-3 11 A85-005  WASHER-5/16" FLAT
3-3 12 68824001  VALVE-LOCK (BREAKDOWN
FIG. 3-11)
3-3 13 B82932-001  FITTIING-8M X 4M JIC 45DEG
3-3 14 83307-001  FIT-BM X &M JIC 5TR
W/.125 ORFICE
33 168 B7940-029  HOSE-3/8" X 26 6F§ JIC(100RY)
3-3 16 413-001  NUT-3/8" NC HEX JAM
3-3 17 82969-001 ROD-LOCK VALVE

b BB B B — — RO

B —

—_ Y — —

Figure 3-3

605 SUPER J BALER (PAGE 3-3)

REF. NO. PART NG, DESCRIPTION

3-3 18 £9394-001  KNOB-FLUTED PLASTIC

3-3 19 71881001 FITTING-4M JIC X 4FS JIC 90 DEG

32 20 §2230-001  FIT-6M X 4M X 4M JIC(BCH) TEE

33 21 6Y¥37-001  VALVE ASSEMBLY (BREAKDOWN
FiE. 3-14)

3-3 22 65565001 FIATING-6M X 6M JIC 5T,

3-3 23 56218001  PLUG-#BM

33 24 364026  BOLY-3/8"-16 X 2 3/4" GR 5

33 25 412-001  NUT-3/8" NC HEX

3-3 26 480007  WASHER-3/8" §/T LOCK

3-3 27 485-007  WASHER-3/8" FLAT

3-3 28 53824-001  FITTING-8M Q-RING-BM JIC ST.

3-3 29 53844-099  HOSE-1/2" X 70" 8FS JIC (100R2)

3-3 30 60922-001  1/2'M X 8M JIC ST ADAPTER

33 3 731-003  CAP-1/2° NPT HEX PLATED

33 a2 53843-045 HOSE-1/4" X 34" 4F5 JIC (100R1)

3-3 a3 54387-001  FIUTING-#4M JIC UNION TEE

3-3 34 53843-173  HOSE-1/4" X 114" 4F§ JIC 100R]

33 A3 53843-02¢  HOSE-1/4" X 44" 4F5 JIC (1G0R)

3-3 36 66094-027  SLEEVE-CORDURA-1.22 DIA.-22*

Qry,

— M

— = B = = B3R RY BY BRI R R RS~



(PAGE 3-4) 605 SUPER J BALER

HYDRAULIC TWINE WRAP ASSEMBLY

Revised Saptambear 1992 due 1o comection
in parts list. Cormected parts markad with *,

PART NO.

DESCRIPTION

3568-022
422.001
103335-001

510021
58295-001
*791-009
731003
53843-001
56647-001
5558-001
480003
401-001
1826-001

53657-001
FO050-001

BOLT-1/2°-13 X 2 1/4"GR 5
NUT-1/2" NG HEX JAM
CYLINDER-Z X 8 VERMEER
(BREAKDOWN FIG. 3-8)
COTIER PIN-3/16" X 1"
FITTING-4M QR X 4M JIC 45 DEG
O-RING

CAP-1/2" NPT HEX PLATED
HOSE-1/4" X 30" 4F5 JIC (100R1}
FITNING-1/4"M X 4M JIC 90 DEG.
U-BOLT-1/4"-20

WASHER-1/4" §/T LOCK
NUT-1/4% NC HEX

VALVE-FLOW CONTROL
(BREAKDOWN FIG. 3-10)
FITTING-8M OR X 4M JIC 5T
VALVE-CROSSCVER RELIEF (10
GPM/E00 PSI{BREAKDOWN
FIG. 312)

Figure 3-4

)
=<

M= MR B — M) B s e = |

REF. NO.
3-4 16
3-4 17
34 18
34 19
34 20
34 21
34 22
34 23
3-4 24
34 25
3-4 26

DESCRIPTION QTY.

PART NO).
361026 BOLT-B/16™18 X 23/4" GRS
485006  WASHER-G/16" FLAT
480005  WASHER-3/16" 5/1 LOCK
406001  NUT-5/16" NC HEX
60247001  HITTING-BM X &M JIC ST,
57940-169 HOSE-3/8" X 707 6F5 JiC (100R2)
69933-001  FITTING-1/2'M X é6M JIC 5TR.
2326-306 DECALANSTRUCT/TWINE WRAP 2X5
79994-001  RESTRICTOR
*53845-077  HOSE-1/4" ¥ 26° 4F5 NC (100R1)
4542-005  WASHER-7/8"0D X 1/2'ID X

18 A MB

Ry — — B2 R R RS R R ORY



605 SUPER J BALER (PAGE 3-5)

BALE KICKER ARM CYLINDER ASSEMBLY

Revised Aprll 1993 dug to change

in figura starting with seral #6048,

— KA AERMRN =R ERRRR

REF. NOQ, EART NC. DESCRIPTION ey,
34 1 106628-001  CYLINDER-KICKER-2"

35 2 1095077  SPACER-CYLINDER

35 3 510-023  COTIER PIN-3/16" X 1 3/4"

3-5 4 1796-009  PIN-CYLINDER

3-5 5 53843-041 HOSE-1/4" X 24" 4FS JIC

3-5 -] 53843-169  HOSE-1/4" X 60" 4F$ JIC

3B 7 57940-133  HOSE-3/8" X 132" 6F5 JIC

3-5 8 57950-001  FITTING-#& O-RING X 4M JIC 90 DEG
3-5 @ 1795-015  PIN-CYUINDER 1° X 2 3/8

0 10 1835-001  BUSHING-ST 1 1/4* X 1" X 3/4"

35 11 483-005 WASHER-1 1/2° X 1" X 14 GA MB

3-5 12 59426-001  FITTING-# Q-RING X 6M N1C 90 DEG
3-5 13 57940-200  HOSE-3/8" X 102" 6F5 JIC

Figure 3-5

RIGHT SIDE



(PAGE 3-6) 605 SUPER J BALER
FLOW DIVIDER & RELIEF VALVE ASSEMBLY

Figure 3-6

Revized Septembear 1992 dua 1o cotraction
In parts llst. Conrected part marked with *,

REF. NO. PART NO. CESCRIPTION Qry.
36 1 B333%-001 VALVE - FLOW DIVIDER

{BREAKDOWN FIG. 3-15) 1
36 2 98766:001  MOUNT - FLOW DIVIDER VALVE 1
3-6 3 21294006 BOLT - 5/16" - 18 X 3/4" 5T. GR. 8 2
3-6 4 350016 BOLT-1/4"-20X1 /4 2
3-4 5 40247-001  FITTING - 8M X &M JIC ST &
36 -] 485-003 WASHER - 1/4" FLAT 2
36 7 405001  NUT - 1/4" NC FLANGE WHIZ LOCK 2
3-6 8 60851-001  FITTING - 6M JIC X 6FS JIC

90° ELBOW 2
3-6 ¢ 57953-001  FITTING - #6 JIC TEE 1
3-4 10 59634001 NYLONTIE AR
36 n 57940065  HOSE-3/8" X 32" 4F5 JIC 2
36 12 §7040-166  HOSE-2/8" X 150" 6F5 JIC 1
3-4 13 67940253  HOSE-3/8" X 175" 6F5 JIC 1
3-4 14 §7940-133  HOSE-3/8" X 132" 6F5 JIC 2
36 15 P0051-001  VALVE-RELIEF

(BREAKDOWN FIG, 3-12) 1
3-6 16 351020 BOLT-B/16" X 2" GR 5 HEX 2
34 17 406001 NUT-5/16" NC HEX 2
3-6 18 53824-001  FITING-BM QRING HC 57 2
3-& 12 33844099  HOSE-1/2" X 70" 8F8 JIC 2
36 20 *60922-001  FITTING-1/2"NPT X 8M JIC 2
36 21 731-003  CAP-1/27 NPT HEX PLATED 2
3-6 22 480-005  WASHER-5/14" /T LOCK 2
3-6 23 485-005  WASHER-5/16" FLAT 2



605 SUPER J BALER (PAGE 3-7)
HYDRAULIC CYLINER COMPONENTS - 2 1/2" X 22"
Figure 3-7

Revised Aprll 1993 due to change
in cylinder. Flguia has changed.

106972-001  BACKUP RING &8-14)

107002-001  SNAP RING-EXT

3-7
37 1

| ng

REF, NO, PART NO. CESCRIPTION 1Y, REF. NO. PART NO. DESCRIPTION aly.
3-7 1 330011 NUT-7/8°-14 5LTL 1 3-7 11 24753-001  ROD-WIPER 1
3.7 2 24732001  PISTON-CYLINDER 1 3-7 12 247544001 U-PACK 1
37 3 19510-001  UNI-RING 1 3-7 13 19513001  WASHER 1
3-7 4 208-007 C-RING 1 3-7 14 19514001 O-RING 1
3-7 5 89828-001 ROD-PIBTON 1
37 & 106988-00F  BODY ASSEMBLY-CYLINDER 1 106987-001  CYLINDER-2 1/2" X 22"
3.7 7 106978-000 GLAND-CYLINDER 1 (INCLUDES REF, 1 -14)
3-7 g8 107001-001  SNAP RING-INT 1 108911-001  SEAL KIT (INCLUDES REF. 2, 4.

g 1

0 1

HYDRAULIC CYLINDER COMPONENTS - 2" X 8"
Figure 3-8

Revised Janucry 1992 due to change

In cylinder. Changed parts marked 1 @
AWARTER

LETTETETTTATA

ALRLL RN Y

O

REF. NO. PART NO. DESCRIPTION QIY, REF. NO. BART NO. DESCRIPTION arY.
3-8 1 *103338-001  BODY ASSEMBLY-CYLINDER 1 3-8 Q §2920-001 BACK-UP WASHER 1
3-8 2 53167-001  PISTON-CYLINDER 1 3-8 10 51181-001 Q-RING 1
3-8 3 52919-001  UNI-RING 1 3-8 H 19511001 ROD SEAL 1
3-8 4 330-011  NUT-7/8"-14 NF SLIL UTC 1 3-8 i2 196512-001 WIPER 1
3-8 S 20383-001 O-RING 1
3-8 & *103336-001 ROD-PISTON 1 *103335-001  CYLINDER {INCLUDES REF. 1 - 12)

3-8 7 402-200 SNAP RING-INT. 1 56451-001  REPAIR KIT (INCLUDES REF. 3, 5,
3-8 8 53168-001 GLAND-CYLINDER 1 &9-12)



(PAGE 3-8) 605 SUPER J BALER
HYDRAULIC CYLINDER COMPONENTS - 2 1/2" X 15 1/2"

Figure 3-89

Revised Apill 1993 due to change
in cylindar. Figure has changed.

REF. NO. PART NO. DESCRIPTICN Qry.
3-9 1 105629001  BODY ASSEMBLY-CYLINDER 1
39 2 330-011  NUT-7/g"-14 NF SLTL UTC 1
39 3 52919-001  UNI-RING H
3-¢ 4 53167-001  PISTON-CYLINDER 1
3-9 = £0920-001  BACKUP WASHER 1
39 -] 51181001  O-RING 1
39 7 531468-001 GLAND-CYLINDER 1
39 a 19511-000 U-PACK 1
39 9 19512-001  WIPER 1
39 10 602200  SNAP RING-INT. 1
39 11 20383-001  Q-RING 1
39 12 105632-001  CYUNDER CLEVIS 1

105428-001  GYLINDER-Z 1/2* X 15 1/2 NCLUDES REF. 1 - 12}
54651-001  REPAIR KIT-CYUNDER (INCLUDES REF, 3. §, 6, 8, 9, & 11)



605 SUPER J BALER (PAGE 3-9)

FLOW CONTROL VALVE COMPONENTS

Figure 3-10

REF. NO. PART NO. DESCRIPTION qQrY.
a0 1 1825003 PLUG-BRASS 1
30 2 1825-005  SPRING 1
30 3 1825-007  BALL 1
a-10 4 1825008 RETAINER 1
310 8 1825013 O-RING 1
a0 7 1825-015  WASHER-BACKUP 1
310 8 1825-017 NEEDLE 1
310 4 1825019  HOUSING-BRASS 1
310 10 1825-021  NUT-BRASS 1
a0 1 1825-023  KNOB-KNURLED 1

1825-001 VALVE-FLOW GONTROL (INCLUDES
REF. 1 - 11)

LOCK VALVE COMPONENTS

Figure 3-11

REF. NO. PART NOQ. DESCRIPTION QTy.
31 1 207-005  RING-SNAP 2
a-11 2 2533018 LOCK WASHER 1
311 3 NA SFOOL 1
31 4 207-009 LEATHER-BACK UP 2
31 5 207-011 O-RING 2
a1 8 NA HOUSING 1

68828-001  VALVE-LOGK (INCLUDES REF. 1 - 6)
207-013  REPAIR KIT (INCLUDES REF. 1, 4, & 5)



(PAGE 3-10) 605 SUPER J BALER

RELIEF VALVE COMPONENTS

Revised January 1992 due to addition
of parts, Added parts marked with *.

REF, NO.
312 1
312 2
312 3

PART NOC. DESCRIPTICN

00050-003  VALVE-RELIEF 500P5I/ 10 GPM
*208-019  SHIM-.010
*208-017  SHIM-.020
*208-0156  SHIM-.040"

P0050-005 REPAIR KIT-RELIEF VALVE

90050007  BODY-RELIEF VALVE

*Q0051-001  VALVE-RELIEF (INCLUDES REF. 1 - 3)

LUBE MINDER OILER COMPONENTS

Revised Aprl 1993 due to addition
of a valve & tube. Added parts

rmarked with ™.

REF. NQ, PART NG, DESCRIPTION
313 1 98445003 HOLDER-MANIFOLD VALVE
3-13 2 4017001  FITTING-S$T ELBOW 90°
313 3 686788-011  SCREEN
313 4 68788-013  SPRING
313 5 68788-015  BALL-3TEEL
313 6 ¥68788-017  REPAIR KIT (INCLUDES

REF. 7, 8,12, & 13)
13 7 90053-009  O-RING
313 8 0053-007  WASHER
3-13 9 20053.005 O-RING
3-13 10 90063-003  PLUNGER-ADJ, END CAP
313 11 451-00F  NUT-1/2" N.F. HEX
313 12 *SB7B8-001  VALVE-ONE WAY
313 13 “68788-003  TOOL-ONE WAY VALVE
*93445-001  OILER-LUBE MINDER (INCLUDES

HOUSING AND REF. 1-13)

Figure 3-12

o
—
=

— ha

Figure 3-13

L]
34

—_— = L2

e e ot o B



605 SUPER J BALER (PAGE 3-11)

CROSSOVER RELIEF VALVE COMPONENTS

Figure 3-14
= [T
- A
= |I| =2(7)
i e 52 o REF. NQ, PART NO. DESCRIPTION ary.
= 0 o : 4 1 69937-003  BODY-VALVE MANIFOLD 1
. a-14 2 £8837-005  VALVE-SINGLE PILOT CHECK
(INCLUDES REF. 11) 1
o 314 3 89937-007  VALVE-1800 PS! RELIEF
(INCLUDES REF. 12) 2
:\"- LRT 4 76185001 CAVITY PLUG ASSEMBLY {INCLUDES
Q\};.-‘)} REF. 12)(NOT USED W/ VC5-3)
. 314 5 702026 O-RING 5
314 8 €0937-011  WASHER-BACK-UP s
314 7 16138-031  O-RING 5
314 8 56218-001 PLUG 2
314 9 69937-013  WASHER-BACK-UP 1
314 10 4808-001  O-RING 1
314 11 69937-027 REPAIRKIT -
314 12 68829-008 REPAIR KIT .
89937-001 VALVE-CROSSOVER REUEF
{INCLUDES REF. 1 - 4)
FLOW DIVIDER VALVE COMPONENTS
Figure 3-15
Revised March 1981 due to
addition of new figura 1o manual,

DESCRIFTION arTy.
315 1 53339-003  BODY-VALVE 1
315 2 £3330-005  SEAL KIT 1
315 a B2339-007 CARTRIDGE (INCLUDES REF. 2) 1

83338-001 VALVE-FLOW DIVIDER {(INCLUDES REF. 1 - 3)



(PAGE 3-12) 605 SUPER J BALER

HYDRAULIC COMPONENTS LOCATION DIAGRAM

Revised Apri 1993 due tc change
in drawing starting with serial #6068,

TC TRACTOR -

Figure 3-16
LEFT KICKER RIGHT KICKER
CYLINDER CYLINDER
FIG. 3-5 FIG. 3-5

14 X 24 eEr o

0

J

LEFT TAILGATE
CYLINDER

BALE KICKER
VALVE
FIG. 3-18

Tz PRESSURE RETURN LINE

e A1 /4 X &0

a

v

RIGHT TAILGATE
CYLINDER




605 SUPER J BALER (PAGE 3-13)

SELECTOR VALVE ASSEMBLY - AUTOMATIC BALE KICKER

Figure 3-17

Revisad September 1992 duse 1o addition
of new fitting to figure and change In
hose skze. Added/changed parts marked

317 10 60851-001  FITING-6F5 X &M JIC 90 DEG
317 1 *53843-049  HOSE-1/4" X 1207 4F3 JIC
317 12 *53658-001  FITIING-4F5 X 4M JIC 90 DEG

with *,
('\I
Q |
|
1
®
aJB s
\i!
b B .’
g 1
= ‘\ =
& @
O §
(9) § e
= 2
i \‘)\’/
© N#
REF. NO. PART NO. DESCRIPTION Qry.
317 1 3219-001  VALVE-SELECTOR
{BREAKDOWN FIG. 3-19) 1
7 2 351016  BOLI-5/16™18 X 1 3/4" GR 5 HEX 2
317 3 408-001 NUT-5/16" NC FLG WHIZ LOCK 2
317 4 2533011 PIN-CLEVIS 1/4" X 1" X 7/8" UL
GR08s 1
317 5 510035  PIN-3/32" X 1/2" COTIER 1
317 [+] h9401-001 FITIING-10 ORING X 6M JIC 20 DEG 1
317 7 heo28-0M FITTING-&F5 X 4M JIC REDUCER 2
317 8 §3843-043  HOSE-1/4" X 108" 4F5 JIC 1
317 9 57946-001 FITTING-10 ORING X &M JIC 1
]
1
1



(PAGE 3-14) 605 SUPER J BALER

MANIFOLD VALVE ASSEMBLY

Revised April 1993 due to change
in valve starting with sarial #5068,
Flgura has changed.

Figure 3-18

REF. NO, PART NO. DESCRIPTION Qrv.
318 108496001  VALVE-BALER CONTRGL 1
e 2 2595001  HOSE CLAMP-1/2" 3
e 3 58151-001  STRAP-CABLE TIE 6
59634-001  NYLON TIE 6

318 4 354050 BOLI-3/8* X 5 GR 5 2
318 6 57968-001  FITTING-#6M O-RING X 4M JIC 1
518 6 59426001 FITTING-#6M O-RING X 6M JC 90D 1
318 7 50427-000  FIMTING-#6FS X &M X 6M TEE 1
318 8 60851001 FITTING-#6FS X 6M JIC 90 DEG 1
318 9 57940133  HOSE-3/8° X 132* 6FS JIC 1
318 10 57940209  HOSE-1/4" X 102" 6FS JIC 1
318 11 53843167  HOSE-1/4" X 106" 4FS JIC 1
318 12 53843049  HOSE-1/4" X 120" 4F$ JiC 1
318 13 57950001  FITTING-#6 O-RING X 4M JIC 90 DEG 2
318 34 60248-001  FITTING-#4FS X 4M X 4M NIC TEE 1
318 15 108496003  VALVE-4OPS| CHEGK ]
108494-005  SEAL KT 1

318 16 108496-007  VALVE-30PSI CHECK 2
108496-009  SEAL KIT 1

REF. NO. PART NO. CESCRIPTION

318 17 108496011 VALVE-120P5] CHECK
108496-005  SEAL KIT

318 18 1084946013 VALVE-2000PSI KICK DOWN SEQ
1084926-015  SEALKIT

318 19 108496-017  VALVE-2000PSI RELIEF
108496-019  SEAL KIT

3-18 20 108496-021  VALVE-2500PSI| RELIEF
10B496-019  SEAL KIT

3-18 21 4B0-007  WASHER-3/8" §/T LOCK

318 22 412-001  NUT-3/8" NC HEX

318 23 71881001  FITTING-4M JIC X 4F8 JIC %0 DEG

3-18 24 53843-159  HOSE-1/4" X 138" 4FS JIC (100R1)

3-18 25 53843-173  HOSE-1/4" X 114" 4F§ JIC (100R1)

318 26 57940-02¢  HOSE-3/8" X 26" &F5 JIC (100R1)

318 27 65565001 FIITING-6M X 6M JIC 5T

3-18 28 53824-001  FITNNG-8M O-RING X 8M JIC 8T

318 29 53844-099  HOSE-1/2" X 70 8FS IC (100R2)



605 SUPER J BALER (PAGE 3-15)

SELECTOR VALVE COMPONENTS

Revised January 1982 due to addition
of figure to manual,

Figure 3-19

REF. NQ. PART NO. DESCRIPTION

219 1 NSS SNAP RING

319 2 N3S SEAL-SPOOL

318 3 2523-015 LOCK WASHER

319 4 3218003 ADAPTER-HANDLE

319 5 2533-011  PIN-CLEVIS-1/4" X 1" X 7/8°UL

219 g 510035  PIN-3/32" X 1/2° COTTER
a219-001  VALVE-SELECTOR (INCLUDES

BODY, SPOOL AND REF. 1 - 8)

az217-003 REPAIR KIT

(INCLUDES REF. 1 & 2)

P Al



(PAGE 3-16) 605 SUPER J BALER
HYDRAULIC PICKUP - LIFT ASSEMBLY
Figure 3-20

Revised September 1992 due 1o change -
In 1iting. MNew fitting marked with *, T } e—

REF. NO. PART NO. DESCRIPTION Ty,
3-20 1 378-024 BOLT-5/8"-11 X 2 1/2" GR 5 CARR 2
220 2 105344001  UPPER PIVOT 1
3-20 3 485017  WASHER-3/4" FLAT 2
3-20 4 434-001  NUT-3/4" NC SLTL 1
3-20 5 1788-039  PIN-EXPANSION 1/4" X 2 1
320 & 105337001 CYUNDER-HYDRAULIC 2 X 3 1/2

(BREAKDOWN FIG. 3-21) 1
3-20 7 1788-023  PIN EXPANSION-1/4" X 1 1/4° 1
3-20 8 483.025 WASHER-1 1/4" X 3/4" X

14 GA MB 2
3-20 @ *60908-001  FITTIING-4M O-RING X 4 JIC 3T 2
3-20 10 *105350-001  SPACER 1
320 1A 53843-061  HOSE-174" X 124" 4FS JIC (100R1) 2
3-20 12 428-001  NUT-5/B"NC HEX 2
3-20 13 485-016  WASHER-5/8" FLAT [+
3-20 14 480-015  WASHER-5/8" LOCK 2
320 15 105347-001  SLEEVE 1
3-20 16 105343-001  BAR SUPPORT 1




605 SUPER J BALER (PAGE 3-17)
HYDRAULIC CYLINDER COMPONENTS - 2" X 3 1/2"
Figure 3-21

Revised March 1992 due 1o addition
of figure to manual.

A e i e e P A W A e s

— | 7
|Q _/manat é o 10
L
REF.NG.  PART NO. DESCRIFTION ary.
32 1 330011 NUT-7/8"-14 S8T 1
321 2 52819-001  UNI-RING 1
3-21 3 20063-001 O-RING 1
321 4 53167-001  PISTON CYLINDER 1
321 5 105338-001 ROD-PISTON 1
321 8 5a188-001  GLAND-CYLINDER 1
321 7 19511-001 U-PACK 1
321 a 105338-001 BODY ASSEMBLY-CYUNDER 1
3 9 £1181-001  Q-RING 1
a1 10 52020-001 WASHER 1
321 " 602-200 SNAP-RING 1
RS 12 19512-001  ROD-WIPER 1

105337-001  GYLINDER-2" X 3 1/2' HYDRAULIC
{INCLUDES REF. 1 - 12)
56651.001 REPAIR KIT (INGLUDES
(REF. 2,3, 74 9-12)






605 SUPER J BALER (PAGE 4-1)

LIMIT BOX ASSEMBLY

Figure 4-1

REF. NO, PART NO. DESCRIFTION aTyY. REF. NO. PART NQ. DESCRIPTION QTY.
4-1 1 21204-006 BOLT-5/16-18 X 3/4° GRa 9 4-1 18 401-001  NUT-1/4" NG HEX 3
4-1 2 €9775-001 BOX-AXLE LIMIT 1 4-1 20 485-003 WASHER-1/4" FLAT 3
4-1 2 82008-001 COVER-AXLE LIMIT 1 4-1 1 60847-001  MOUNT-AXLE LIMIT SWITCH a3
4-1 4 2776-001 CONTROL-96" 1 41 22 373-008 BOLT-1/4"-20 X 3/4" GR 5 CARR 3
41 & 2701-001  YOKE-4AN200A 1/4° 1 4-1 22 89750-001  LOCK NUT-#8-32 NYLON INSERT 8
4-1 8 1794-005 HAIR PIN COTTER - .0 WIRE 1 4-1 24 94563.001 SCREW-8-32 X 1 HEX MACH 6
4-1 7 2110-003  PIN-CLEVIS 1/4" X 7/8-47/64UL 1 41 25 68786-001 SWITCH-MAGNETIC REED 1
4-1 8 351-010  BOLT-5/16"-18 X 1" GRA5 HEX 2 4-1 26 86385-001  VCE-3 LIMIT BOX HARNESS 1
4-1 a 485-005 WASHER-5/16" FLAT 2 69385-003 RING-LOCKING 1
41 10 423-001  NUT-1/2° NC SLTL UTB 1 4a-1 27 66755.001  LOCKNUT-#4-40 NYLON INSERT 4
4-1 1 480-005  WASHER-5/16" S/T LOCK 2 4a-1 28 14988-004 SCREW-4-40 X 1/2"RND.HD MACH 4
4-1 12 408-001  NUT-5/18" NC HEX 2 4-1 29 83090-001 FASTENER-GNAP 2
4-1 13 71271-001 GUIDE-SPACER 2 41 a0 547-005 POP RIVET 2
41 14 69653-001  QUIDE-BACK PLATE 1 4-1 el £83087-001 COVER-SWITCH 1
4-1 15 68652-001  QUIDE-SWING ARM 2 4-1 az 70000-167 DECAL-WARNING 1
4-1 16 s0-010 BOLT-1/4°-20 X 1" GRS 2

4-1 17 480-003  WASHER-1/4" S/T LOCK 5

41 18 68610-001 ACTUATOR-SWITCH 1



(PAGE 4-2) 605 SUPER J BALER

CLOSED TAILGATE INDICATOR ASSEMBLY

Figure 4-2

Revised January 1992 due to addition
of flat washers. Added part marked

with *,
REF. NO. PART NO. DESCRIPTION QTy.
a2 1 94563001 SCREW-#8-32 X 1 HEX HD MACH 4
42 2 21264006 BOLT-5/16™18X 34" GR 8 4
42 3 66766:001 SWITCH-MAGNETIC REED 2
42 4 69750-001 LOCKNUT-#8 - 32 NYLON INSERT 4
42 6 300001  NUT-#8 - 32 HEX 4
22 6 63006-001  MOUNT-TAILGATE LOCK SWITCH
(LEFT) 1
83006-002 MOUNT-TAILGATE LOCK SWITCH
(RIGHT) (SHOWN) 1

4-2 7 *485-003  WASHER-1/4" FLAT AR



605 SUPER J BALER (PAGE 4-3)
BALE FILL INDICATOR ASSEMBLY

Figure 4-3

BEF. NO. PART NO. DESCRIPTION QTyY.
4-3 1 68766-001 SWITCH-MAGNETIC REED 2
4-3 ? 69758-001  LOCK NUT-#8-22 NYLON INSERT 4
4-3 3 94563-001 SCREW-8-32X1 HEX HD.MACHINE 2
4-3 4 21204-006 BOLT-5/16°-18 X 3/4'GR8 2
43 H 83086-001 MOUNT-BALE SIZE SWITCH 1
4-3 [ 83081-001 TRIGGER-FULL BALE SWITCH 1
4-3 7 354-044 BOLT-3/818 X 4 1/2°GR 5 1
4-3 g 412.001  NUT-3/8" NC HEX 1
4-3 9 360-001 NUT-8-32 HEX 2
43 10 €0780-001  SCREW#B-32 X 1 1/4" HEX HD MACH 2

TWINE WRAP INDICATOR ASSEMBLY

Figure 4-4

Revised January 1982 due to change

in illustration,
REF. NO, PART NO. DESCHRIPTION ary.
4-4 1 £8766-001  SWITCH-MAGNETIC REED 1
4-4 2 69667-001  MOUNT-SWITCH {(HORIZONTAL) 1
4-4 3 94663-001 SCREW-8-32X1 HEX HD.MACHINE 2
4-4 4 69750-001  LOCK NUT-#2-32 NYLON INSERT 2
44 5 485-003 WASHER-1/4" FLAT 5
4-4 6 350-008 BOLT-1/4"-20 X 3/4'GHS5 HEX 2
4-4 7 480-003 WASHER-1/4" 8/T LOCK 2
4-4 8 401-007  NUT-1/4" NG HEX 1
4-4 [ 485-011 WASHER-1/2° FLAT 1
4-4 10 89657-001  SWITCH-HESITATION 1



(PAGE 4-49) 605 SUPER J BALER
AUTO WEAVE ASSEMBLY
Figure 4-5

Revised March 1982 dus to correction
in parts list, Corrected part marked
with *,

REF. NO. PART NO. DESCRIFTION Qary. REF. NO. PART NO. DESCRIPTION aTy,
45 1 389024 BOLT-3/410X 21/2° GRS 1 B0627-003  MOUNT ASSEMBLY-SWIVEL AXLE
45 2 433-001  NUT-3/4* NC HEX JAM 1 FIVOT (LEFTHINCLUDES TWO
45 2 76496-001  TIE ROD 1 OF REF. 21 & 39) 1
45 4 60624-001  ADJUSTMENT-TIE RCD 1 a5 2 366-06 BOLT-5/@-11 X 13/4' GRS 4
45 & 2779001  GONTROL - 438 96" 1 45 24 480-015  WASHER-5/8" 8/T LOCK 4
45 & 70073001  NUT-3/4%-10 LOCK 2 45 25 69507-007 CYLINDER-2 X 1 1/2° VERMEER
45 7 68774-001  PIN-AUTO WEAVE CYUINDER 2 (BREAKDOWN FIG. 4-10) 2
45 8 4B3.025 WASHER-1 1/4" X 3/4° 45 26 58295-001 FITTING-4M OR X 4M JiC 45 DEG 4
X 14 GA M.B. 8 45 27 53545135 HOSE-1/4" X 188" 4FS JIC (100R1) 2
45 ® 1788-001  PIN-EXPANSION 1/4" X 1 1/2° 6 45 28  *53843-103 HOSE-1/4" X 28" 4FS JIC (100R1) 2
46 10 BO1EE 003  YOKE ASSEMBLY-AUTO WEAVE 45 20 54357-001  FITTING-#4M JIC UNION TEE 2
(RIGHTYINCLUDES ONE EACH OF 45 20 350-016 BOLT-1/4"20 X | H/4* GR & 4
REF. 41 & 42) 1 a5 31 485002 WASHER-1/4" FLAT 4
90167-003  YOKE ASSEMBLY-AUTO WEAVE 45 32 1835008 BUSHING-10D X 3/4'ID-3/4" 1
(LEFTHINCLUDES ONE EACH OF 45 3 §9763-001 CLAMP-HOSE-1/2" a
REF. 41 & 42) 1 45 34 a58-014  BOLT-1/2-13 X 1 1/2° GRS 2
45 1 510-0256 COTTER PIN-3/16" X 2" 2 45 35 1800-001  NUT-1/2° SM FLGE CENTERLOCK 2
45 12 67E7-001  PIN-YOKE PIVOT 2 &5 08 89935001 LOCK-AXLE 2
a5 13 1486-001  BALL JOINT-1/4" 1 45 a7 69934-001  MOUNT-AXLE LOCK 2
45 14 480-003  WASHER-1/4" 5T LOCK 5 45 38 53843-007 HOSE-1/4" X 66° 4FS JIC (100R1) 2
45 15 4734001 NUT-1/4-28 NF HEX 1 45 39 596-001 ZEAK-1/a" NF 45 DEG GREASE 4
45 16 90135-001 SPINDLE ASSEMBLY (INCLUDES 45 40 485017 WASHER-3/4' FLAT 1
REF, 44 - 46) 2 45 4 428-001  NUT-5/8" NC HEX JAM 2
45 17 355044 BOLT-1/2-13X 4 12" GRS 2 45 4z 851-020  SQ HSS-5/8%11 X 2 2
45 18 A21-001  NUT-1/2" NC HEX 2 45 43 369-020 BOLT-3/4"-10 X 2* GR 5 HEX 1
45 19 422:001  NUT-1/2" NG HEX JAM 2 45 44 £10-015  COTTER PIN-5/32" X 1 1/4" 2
45 20 462-001  NUT-1%-14 SLOTTED HEX 2 45 45 1657-003 WASHER-SPINDLE 2
45 21 1747-001  BALL BUSHING 1° 4 45 4B 459-001  NUT-7/8" N.F. SLOTTED HEX 2
45 22 70088-003 MOUNT ASSEMBLY-SWIVEL AXLE a5 47 *483-005  WASHER-1 1/2" X 1-14 GA MB AR

PWOT (RIGHTHINCLUDES TWO
OF REF, 21 & 39) 1



605 SUPER J BALER (PAGE 4-5)

BELT SENSOR ARM SHIELD ASSEMBLY

Figure 4-6

DESCRIFTION aTy.

HEF. NO. PART NO.

4-6 1 69797-001  SHIELD-BELT SENSCR (LEFT)
89767-002 SHIELD-BELT SENSOR(RIGHT)

48 2 374-006 BOLT-5/16"-18 X 3/4’GR & CARR

46 2 69785001 MOUNT-SHIELD

46 5 2109-003  PIN LOCKING - 3/8" X 2 1/4"

46 6 69782-001  MOUNT-LATCH

46 7 21294-008 BOLT-5/16"-18 X 3/4" GR8

46 8 2585001 HOSE CLAMP-1/2"

46 9 70000-165 DEGAL-LEFT SIDE BELT TENSION
70000-168

DECAL-RIGHT SIDE BELT TENSION

el R I S -




(PAGE 4-6) 605 SUPER J BALER

CONTROL MONITOR AND HARNESS ASSEMBLY

Ravised Aprl 1993 due to conaction
in parts list. Conected part morked

with *,

DESCRIFTION ary.

CONTRCL MONITOR-PROGRAMABLE

HARNESS-AUTO WEAVE, TRACTOR

KIT-HARNESS REPAIR (NOT SHOWN)

REF. NO. PART NQ,
47 1 105000-001
4-7 2 105349-001  MOUNT-CONTRGL MONITOR
4-7 3 *01288-001  FUSE-25 AMP
4-7 4 404001 NUT-5/16" NC HEX
4-7 ) 67443003 RING-LQCKING
4-7 6 467443-001  WIRE ASSEMBLY-POWER LEAD
{INCLUDES REF. 5}
4-7 7 469384003 RING-LOCKING
4.7 | $e551-001
{INCLUDES REF, 7)
99548-001  HARNESS-TRACTOR WIRE
(NOT SHOWN)
103299-001
4-7 ? 99850-001  HARMNESS-AUTC WEAVE BALER
99549-001

HARNESS-STANDARC BALER WIRE
(NOT SHOWN)

Figure 4-7

DESCRIPTION QIY.

SCREW-#6-32 X 1/2" HEX HD MACH

REF. NO, PART NO.

4-7 10 697461001

4-7 1 49794-001 MOUNT-PLUG

4-7 12 69757-001 LOCKNUT-#5-32 NYLON INSERT

4-7 13 79464-001 CAP-1 7116

4-7 14 510-007 COTIER PIN-7/64" X 3/4"

4-7 16 69277-005 CHAIN-16 GA-91/2'

4-7 14 103297001  KIT-HARNESS REPAIR

4-7 17 103278001 KIT-HARMNESS REPAIR
1033000001 KIT-HARNESS REPAIR

{NOT SHOWN)
72469-001

PLUG ASSEMBLY-TRACTOR HARNESS
{INCLUDES REF. 13 - 15)



605 SUPER J BALER (PAGE 4-7)

HYDRAULIC COMPONENTS LOCATION DIAGRAM - VCS-3

Figure 4-8

RIGHT STEERING
CYLINDER
{(FIG. 4-10)

AUTO-WEAVE
VALVE

{FIG. 4-13) H

172 x 12

(@)
O
Q O OIL RESERVOIR
{FIG. 4-9
o O 0O
HYDRAULIC
PUMP
{FIG. 4-11)

I PRESSURE LINE

& W W Y PRESSURE RETURN LINE

S S.S55 9 RETURN LINE
~m———— DIRECTION OF OIL FLOW

LEFT STEERING
CYLINDER
{FIG. 4-10)



(PAGE 4-8) 605 SUPER J BALER

Reviged March 1991 due to
correction In parts list,

Corrected item marked with *.

AUTO WEAVE HYDRAULIC ASSEMBLY

REF, NO, FART NO. DESCRIPTION QTY.
4-8 1 974008 BOLT-5/18"-18 X 3/4" GR 5§ CARR 4
49 2 1800007 NUT-5/16"-18 SM.FLGE.T.L 4
48 3 B81739-001 SHIELD-TOP CHAIN 1
49 4 485003 WASHER-1/4" FLAT 2
1-9 B 351-044 BOLT-5/16-18 X 4 1/2° GRS a3
49 8 480005 WASHER-5/168" S/T LOCK 5
4-9 7 81750-001 SPROCKET 1
4-8 B 81748001 SPACER-SPROCKET 1
49 9 1776-080  CHAIN- 50-1{80PITCHES) ROLLER 1
1760003 ROLLER LINK - 50-1 PKGD
1772-003 CONNECTOR LINK - 50-1 8F PRGD
1770-003 OFFSET LINK - 50-1 PKGD
49 10 1682-001 HUB (BSHG) - 505 17 1
4583-013  BOLT-1/4"-20 X 1 /8" HEX HEAD 3
49 1 716844-005 SPROCKET-20H 1
49 12 81585-015 KEY-1/4" X 7/8" WOODRUFF 1
4-9 13 81585001 PUMP-(BREAKDOWN FIG. 4-11) k]
4-8 14 60822-001  1/2'M X 8M JIC ST.ADAPTER 1
49 18 53844006 HOSE-1/2' X 12" 8F5 JIC (100R2) 2
4-9 16 81590-001 GAUGE-SIGHT 1
49 17 58151-001 STRAP-CABLE TIE-T120R-0 3
49 18 81477-001  GASKET 1
48 19 354-012 BOLT-3e"-16 X 1 1/4" GRS 7
4-8 20 4B0-007  WASHER-¥/8" §/T LOCK 2
49 2 62493-0068 SCREW-3/8™18 X /4" 2

Figure 4-9

REF. NO. PART NO. DESCRIPTION

48 22 81743-003 RESEAVOIR ASSEMBLY-OIL
(INCLUDES REF. 23)

43 23 734-001  PLUG-1/2° MAGNETIC

49 24 351-010 BOLT-5/16"-18 X 1* GRS HEX

48 25 485-005 WASHER-5/18" FLAT

48 28 707-003  1/2" NPT HEX NIPPLE

49 27 61603-001 1/2°FXBJCMB)

4% 28 2573-001  GAS CAP-VENTED

49 29 354-010 BOLT-3/8™18 X 1" GR 5 HEX

49 30 486007 WASHER-3/8" FLAT

49 A 412-:001  NUT-3/8" NC HEX

a9 32 53824-001  FITTING-#8M O-RING-#8M JIC

4-9 ool g1771-001  AUTO-WEAVE VALVE ASSEMBLY
{(BREAKDOWN FIG, 4-12)

49 M 20383-001  O-RING

48 36 81562-001 VALVE-DOUBLE SOLENOID
(BREAKDOWN FIG, 4-13)

48 38 53843-103  HOSE-1/4" X 28" 4FS JIC (100R1)

4-9 a7 57968-001 6M C-RING 4M JIC STRAIGHT

4-8 38 *81566-005  PLUG-#6M

48 39 350024 BOLT-1/4"-20 X 2 1/2°GRS

49 40 480003 WASHER-1/4" S/T LOCK

4+8 & £1730-001  BONDED WASHER-3/8"

48 42 83415-001  SHIELD-VALVE

g

B N N R L

]

-] & B R R =



605 SUPER J BALER (PAGE 4-9)
HYDRAULIC CYLINDER COMPONENTS - 2" X 1 1/2"

Figure 4-10

Q%Lq iY\P A\
it

ATATARRR Y

A\
&) i &2)

REF. NO, PART NQ. DESCRIPTION QTY. REF. NO. PART NO. DESCRIPTION aTy.
4-10 1 €0601-001 BODY ASSEMBLY-CYLINDER 4-10 8 59282-001 GLAND-GYLINDER 1
{INCLUDES REF. 13) 1 4-10 g 52920-001 BACK-UP WASHER 1
4-10 2 53167-001  PISTON-CYUNDER 1 410 10 £1181-001  OQ-RING 1
4-10 L} 62919001  UNI-RING 1 410 11 63623-001 ROD SEAL 1
410 4 330-011  NUT-7/8"-14 NF SLTL UTC 1 410 12 53624-001  WIPER 1
410 5 20383-001  C-RING 1 410 13 1835073  BUSHING-ST.1 X 3/4%-1/2" 2
4-10 g 59598-001 ROD-PISTON (INCLUDES REF. 13} 1
4-10 7 602200 SMAP RING-INT 1 69597-001 CYLINDER (INCLUDES REF. 1 -13)
59283-001 SEAL KIT (INGLUDES REF. 3,54 9 - 12)
HYDRAULIC PUMP COMPONENTS
Figure 4-11
REF. NO, PART NQ, DESGRIPTION QaTy. REF. NO. PART NO. DESCRIPTION QTy.
4-11 1 S5106-006 SEAL-1 INCH 1 4-11 1" 5108-035 GASKET-SHIM AMBER (.001) AR
4-11 2 5106-007 PLUG-1 1/2° CUP EXP 1 5108-037 GASKET-SHIM RED (002} A/R
411 3 81595-003  HOUSING-FRONT PUMF 1 5106-038 GASKET-SHIM GREEN (.003) AR
4-11 4 £5106-011  PLATE-WEAR 2 5106-041 GASKET-SHIM BLUE (.005) AR
4-11 5 5108-008 BEARING-NEEDLE 4 5106043 GASKET-SHIM PURPLE (.015) AR
411 [ 81595-005 SHAFT-DRIVE 1 4-it 12 6106-019 HOUSING-CENTER 1
4-11 7 542-M3 WOODRUFF KEY-#9 316 X 3/4" ] 4-11 13 5106-017  PIN-DOWEL 2
4-1 8 B81585-007 SHAFT-IDLER 1 419 14 81505-012  HOUSING-BACK PUMP 1
411 1 61595-008 SNAP-RING 4 4-11 15 354-024 BOLT-3/8"16 X 21/2° GRS 6
411 10 61595-011  GEAR 2 411 16 735002  1/2° COUNTERSUNK PIPE PLUG 1

B81585-001 PUMP-HYBRAULIC (INCLUDES
REF. 1 -16)



(PAGE 4-10) 605 SUPER J BALER

AUTO WEAVE VALVE COMPONENTS

Revised January 1991 dua to changes
in parts list and Hustration.

Figure 4-12

REF. NO. PART NO. DESCRIPTION
4-12 1 81584-001 VALVE ASSEMBLY-BY PASS
{INCLUDES REF. 2)
412 2 9770001 O-RING
412 3 81503-001 FILTER-CARTRIDGE
4-12 4 81751-001

MANIFOLD-AUTOWEAVE VALVE/FILT.

DOUBLE SCOLENOID VALVE COMPONENTS

REF. NO. PART NO. DESCRIPTION
4-13 1 81602003 BODY-VALVE
4-13 2 81502-006 SPOOL
413 3 81502:007 PIN
413 4 81769-001 O-RING
413 5 81682-008 TUBE ASSEMELY (INCLUDES
REF.3,4,&7)
413 8 81582011  COIL
413 7 81592-013  NUT-BLACK
81592001  VALVE-DOUBLE SOLENOID

(NCLUDES REF. 1 - 7)

P R G

[+ MR = =

KR

Figure 4-13

REF. NO. PART NO. DESCRIPTION Qry.
a2 s 67263-001  PLUG-4M 1
412 6 762028 O-RING 1
412 7 89937-011  WASHER-BACK-UP 1
412 8 16138-031  O-RING 1
412 8 60937-031  RETAINER 1
€9937-007 VALVE-1800 PSI RELIEF
(INCLUDES REF. 6 - §)
88820-008 REPAIR KIT (INCLUDES
REF. 8, 7, & 8)
81771-001  AUTO-WEAVE VALVE ASSEMBLY

{INCLUDES REF. 1 - 8)




605 SUPER J BALER (PAGE 4-11)
ELECTRIC TWINE WRAP ACUATOR ASSEMBLY

Figure 4-14

Revised Apdl 1993 due to conection
In parts list, Corectad parts marked
with ¥,

REF. NO, PART NO. DESCRIPTION Qrty.
4-14 1 358-022 BOLT-1/213X2 1/4"GR B 1
14 2 422007 NUT-1/2° NC HEX JAM 1
4-14 a 95802-001  ACTUATOR (INC. REF. 9 & 10) 1
4-14 4 510021  COTIER PiN-3/16* X 1" 1
414 5 4542:005  WASHER-7/800D X 1/2'D

X 18 GA MB
4-14 & 468234-003  MOTOR

*68234-011  COVER TUBE
4-14 7 *68234-007  REAR HOUSING
*568234-019  GASKET-REAR HOUSING

e o —

*48234-008  SEAL KIT (CONTAINS ALL GASKETS & NEW SCREWS)



(PAGE 4-12) 605 SUPER J BALER

Revised Aprdl 1993 dus to change
in roller arm starting with seral

#5068, Changed part marked with *,

BELT SENSOR ARM ASSEMBLY

Figure 4-15

REF. NO, PART NQ. DESCRIPTION Qry,

415 1 49779-003  MOUNT ASSEMBLY-LEFT SENSOR

ARM (INCLUDES ONE OF REF. 2} 1

&9779-004  MOUNT ASSEMBLY-RIGHT SENSOR

ARM (INCLUDES ONE OF REF.2) 1
#1652 596-001  ZERK-1/4" NF ST GREASE 2
416 3 351006 BOLT-5/16"18 X 3/4" GR § 4
415 4 1809-007  NUT-5/16"18 SMFLGE.7 L. 4
415 5 209-001  BUSHING-NYUINER 12 L 12F 4
215 6 483025 WASHER-1 174" X 3/4"

X 14 GA M.B, 4
415 7 696508-003  ARM ASSEMBLY-WITCH (INCLUDES

REF. 8 - 35) 2
415 B 16114-020 BOLT-3/8"16 X 2 HEX HD GRE 2
415 9 1789-061  SPRING-EXT.3/4"0OD X ¢ 1/4" 2
415 10 83486-001  SPADE BOLT 2
418 1 485007  WASHER-3/8" FLAT 2
415 12 412:001  NUT-3/8" NG HEX 4
415 33 *l09429-001  ARM-ROLLER 2
415 14 358-060  BOLT-1/2-13 X 6 GR § 2
416 16 4542005 WASHER-7/8'0D X 1/2'D

X 18 GA MEB 4

REF. NOQ. PART NO, DESCRIPTION
4-15 16 1732-003 BEARING
4-16 17 49762-001  ROLLER-SENSOR {INCLUDES
TWO OF REF. 16)
4-15 18 423-001  NUT-1/2° NC SLTL UTB
4-15 19 350016 BOLT-1/4"20X 1 3/4'GR &
413 20 49655-001  PLATE-GUIDE
415 21 49651001 SPACER-GUIDE WIDTH
4-15 22 49654-001  BAR-GUIDE SPACER
4-15 23 480-003  WASHER-1/4° 5/T LOCK
413 24 401001 NUT-1/4" NG HEX
4-15 25 485-005 WASHER-5/16" FLAT
4-15 26 21294-006 BOLT-5/14"18 X I/ 4'GRE
4-16 27 350-006 BOLT-1/4%20 X 3/4"GR 3
4-15 28 465-003  WASHER-1/4" FLAT
4-15 29 &9667-001 MOUNT-SWITCH (HORIZONTAL)
4-15 30 68766001  SWITCH-MAGNETIC REED
4-15 N 94563-001 SCREW-8-32 X t HEX HD MACH
4-15 32 69759-001 LOCK NUT-#8-32 NYLON INSERT
4-15 33 82589001  HARNESS-VCS-3 BALER
4-16 34 69656-001  PLATE-GUIDE (PLASTIC)
4-15 35 416001 NUT-3/8" NC SLTL

Ty,

[ <3

B £ w0 00 ok B oA D DD R RS DR



605 SUPER J BALER (PAGE 4-13)
ELECTRICAL CONNECTORS
Figure 4-16

LIMIT B2X ELECTRIC TWINE WRA

5

TOOLS WIRE CONNECTORS

REF. NO. PART NO. DESCRIPTION aTy.
4-18 1 87355-001 RECEPTACLE 1
4-16 2 87405001  CONTACT-MALE 2
416 3 87354-001 PLUG-4 SOCKET CONTACTS 1

66386003  RING-LOCKING 1
418 4 87406-001 CONTACT-FEMALE 2
4-16 5 a7357-001  CABLE CLAMP 5/8°-24UNF 1
4-18 8 59705-001 CONNECTOR 1
416 7 87358-001 TERMINAL-MALE 1
4-16 8 59704-001 CONNECTOR 1
4-16 9 £7359-001 TEAMINAL-FEMALE 1
4-16 10 97404-001  CLAMP-CABLE 1 3/8"-18UNF 1
4-16 1 79988-001 AECEPTACLE-SQ.FLANGE 1
4168 12 79888-001 CONTAGT-MALE 1
4-16 13 86672-001 PLUG 1
69384-003  RING-LOCKING 1

4-16 14 87381-001 CONTACT-FEMALE W/ANTI-
OVERSTRESS SPRING 1
4-16 15 §7403-001  CLAMP-CABLE 15/16"-20UNF 1
4-16 16 87353-001 PLUG W/SOCKET CONTACTS 1
67443-003  RING-LOCKING 1
416 17 §7352-001 CONTACT-FEMALE 1
416 18 4716-001  TERMINAL-3/8" RING 12-10 GA 1
4-16 19 87410-001 RECEPTACLE-FLAG 185 16-14 GA 1
416 20 87408-001 RECEPTACLE-FLAG 1652218 GA 1
4-1¢ 21 87360-001  CAP-7/16 D (PLASTIC) 1
4-16 22 83135001  TOOL-AMP EXTRACTION 1
9

4-16 23 87351-001  TOOL-PIN REMOVAL



(PAGE 4-14) 605 SUPER J BALER

EQUAL FILL MONITOR ASSEMBLY

Figure 4-17

Revised Septamber 1992 due to addition
of harmness repal kit. Added part marked
with ¥,

REE. NOC. PART NO. DESCRIPTION &Y.

417 1 99708-001 MONITOR ASSY - EQUAL FILL
417 2 70000-454  DECAL - CONTROL PANEL
4-17 3 99553-001 KNOB

4-17 4 98754-001 MOUNT - MONITOR

417 5§ *103299-001  KIT-HARNESS REPAIR

- B — —



Revised March 1991 due to
addition of figure to manual.

WINDGUARD SWITCH ASSEMBLY

Figure 4-18

605 SUPER J BALER (Page 4-15)

REF. NO. PART NO.
418 1 88761-001
4-18 2 352-005
4-18 3 68766-001
4-18 4 84662-001
4-18 & a50-008
4-18 8 2609-019
4-18 7 485003
4-18 8 98752-001
418 a9 480-003
4-18 10 401-001
418 1 26752-001
418 12 €9758-001
4-18 13 99548-001
4-18 14 58634-001

DESCRIPTION ary.
MOUNT-WINDGUARD 1
BOLT-5/16"-18 X 58 GR 5
SELF-TAP

SWITCH-MAGNETIC REED
SCREW-8-32 X 1" HEX HD MACH FL
BOLT-1/4" - 20 X 9/4" GR. 5 HEX
CLAMP-1 1/2* MUFFLER
WASHER-1/4" FLAT

MOUNT-FLAG

WASHER-1/4" 8/T LOGK

NUT-1/4" NG HEX

P e ]

FLAG-WINDGUARD
NUT-LOCK #8 - 32 NYLON INSERT PL 2
HARNESS-WIRE 1

NYLON TIE AR



(PAGE 4-16) 605 SUPER J BALER

HARNESS ASSEMBLY - ELECTRIC TWINE WRAP

Figure 4-19

Revised March 1881 due 1o
addition of figure to manual.

REF. NO. BART NO. DESCRIPTION QTyY.
4-19 1 75978-008 BOX-SWITCH 1
4-19 2 111868001  SWITCH 1
419 2 28637-001 SCREW-#6 X 1/4" 4
419 4 84076001 BRAEAKER 1
4189 5 20822-001  CONNECTOR 1
4-19 8 759768-007 POWER |LEAD 1
418 7 75978-005 HARNESS-TRACTOR 1
418 ;] 76976-003 HARNESS-BALER 1
4-19 ] 4247-001 HOSE-3/1¢' LFP 1
4-19 10 350-008 BOLT-1/4"20X 3/4' GRS 4
4-19 11 480-003 WASHER-1/4" 5/T LOCK 4
4-19 12 q01-001  NUT-1/4" NC HEX 4
4-19 13 768174-001 BRACKET-SWITCH BOX MOUNT 1

759676-001  HARNESS-TWINE WRAP WIRING
(INCLUDES REF. 1 - 8)



605 SUPER J BALER (PAGE 4-17)

MONITOR BOX AND HARNESS ASSEMBLY - VCS 2

Revised Saptember 1992 due to addition
of harness repair Kits, Added parts markad

with =,

REF. NO. PARTNO. _ DESCRIPTION ary.
420 94470-001  AUTO TWINE WRAP CONTROL ROX
420 2 75846-003  LENS-#90-GREEN
420 3 75846-005  LENS-M9O-AMBER
420 4 75846-007  LENS-#.90-RED
420 5 75846-011  BOOT-RUBBER #5550 BLACK
420 6 481-001  WASHER-5/16" EXT STAR
420 7 574-001  NUT-8MM METRIC
420 8 67443-003 RING-LOCKING
420 9 67443-001  WIRE ASSEMBLY - POWER LEAD

(INC. REF. 8)
420 10 69384-003  RING-LOCKING
420 M 99548-001  HARNESS-TRACTOR
420 12 99549-001  HARNESS-BALER
420 13 76252-001  BULB-#1444
420 14 91288-001  FUSE-25 AMP - 25 1/4" X 1 1/4"
420 1§ 66275-001  MOUNT-AUTO BOX TRUNION
420 16 99552:003  AUDIO ALARM
420 17 *i03297-001  KIT-HARNESS REPAIR
420 18 *103299001  KIT-HARNESS REPAIR
420 19 *103298001  KI-HARNESS REPAIR
420 20 *103300001  KIT-HARNESS REPAIR

Figure 4-20

SRR K ——

e md md owd mt wt fa — — — —







FIG. NO. PART NO.
29 1 15003
2-9 2 15-005
2-9 3 18011
2-9 q 15012
2-9 8 15015
2-5 10 15017
29 8 15019
289 T 15021
29 7 159-023
29 ] 15-025
2-8 14 15027

210 2 15027
2.0 S 15-031
210 3 16-031
29 1% 15-033
2-10 4 15-033
1-17 27 88-001
1-25 12 868-001
1-4 22 87-001
2-4 o] 87-001
26 10 a7-001
27 14 a7-001
1-11 13 a7-001
31 1 207-005
3-11 4 207-009
31 & 207-011
AR 207-013
27 7 208-001
1-14 5 208-001
1-24 23 208-001
415 5 209-001
1-10 10 208-003
1-15 10 209-003
1-10 9 208-007
1-26 13 209-007
22 13 212-001
23 [} 212-001
24 7 212-001
22 12 213-039
23 7 213-039
24 -] 213-03¢
12 a8 215003
1-3 18 215-003
-7 5 215003
1-11 q 216-003
1-22 7 216-003
1-27 17 215-003
27 28 218-001
37 4 330-011
38 4 330-011
4-10 q 330011
24 ar 340-014
4-2 & 350-006
4-4 & A50-006
4-15 27 350-008
41 18 a50-010
1-19 11 350-010
1-8 22 350-018
45 30 as0-016
4-15 19 aB0-016
4.9 as 380-024
1-4 a2 351-008
1-5 L 351-006
3-3 8 351-008
4.2 14 351-006
1-11 17 351-006
1-17 a8 351-006
1-26 7 351-006
4-15 3 351-006
26 15 351-010
41 8 a5t-010
4-9 24 A51-Ho
1-14 22 351-010

FIG, NO. PARAT NO.
117 4 a51-010
1-2 49 351-014
1-5 1 361-018
1-15 19 as1-016
34 16 351-026
4-0 s 357-044
1-8 4 354-006
1-8 a 354-008
27 18 354-010
49 20 354-010
1-14 25 354-010
115 20 a54-010
1-16 21 354-010
4-9 18 384012
1-24 20 and-012
1-20 12 354-014
1-24 30 a64-014
4-11 15 364-024
33 24 354-026
1-14 28 354-034
a-3 7 354044
1-16 1 357-020
1-4 15 358-006
22 14 358-010
24 27 358-010
25 15 358010
-6 7 358-010
a7 21 358-010
2-2 1 aca-012
38 18 as5a-012
1-10 i a56-012
1-24 2 aAasL-012
1-2 26 368-014
1-4 23 358-014
45 < 358-014
114 57 358.014
1-23 10 358-014
1-4 G 368-016
1-1 8 358-016
1-24 17 3658-016
a-4 1 358-022
4-14 1 358-022
1-8 12 358-034
a-4 4 358-034
4-5 17 A6H-044
4-15 14 358-060
1-27 1 3538-084
1-4 21 360-010
2-4 40 360-M0
2-5 13 380-010
1-2 27 366-014
1-18 17 366-014
1-26 1 3668-014
4-5 23 366-016
1-18 ] 3606-0268
12 33 360-014
1-3 10 368-014
1-1 20 369-014
1-22 1 369-014
1-27 1 368-014
45 43 368-020
a8 32 369-022
27 [ 388-024
4.5 1 368-024
1-2 22 A68-030
2-7 12 386-030
1-8 ) AT3-006
4-1 22 A73-006
1-2 4 a74-008
1-3 2 374-006
1-7 18 A74-006
3.2 2 374-006
4-6 2 374-006

FlIG5. NO. PART NOQ.
4-9 1 374-006
1-16 2 374-006
1-17 1 I74-006
1-26 14 374-008
1-27 8 374-006
32 6 76-010
1-3 3 arr-oo
1-7 g 77010
112 1 arz-010
1-17 16 377-010
1-14 13 377012
-23 15 ar7-012
i-12 1 377-014
1-19 -] 3706
1-3 29 377-026
1-2 19 377-044
1-2 21 aTT-0aa
1-8 18 " A77-064
1-2 1 a78-020
1-14 T are-020
1-23 8 378-020
1-2 a2 378-024
1-6 18 ave-040
11 1 385-030
4-2 16 399-001
4-3 g 399-01
i-14 a3 400-001
34 12 401-001
41 19 401-00
4-2 9 401-001
44 8 401-001
1-19 13 401-001
1-21 5 401-001
415 24 401-001
24 3% 403-001
1-3 27 405-001
1-8 10 405-001
34 19 406-001
26 G 406-001
a1 12 406-001
1-17 26 4068-001
1-25 8 406-001
1-7 15 407-001
1-20 18 407-001
27 as 412-001
32 2] 412-001
33 25 412-001
4-3 8 412-001
49 11 412-001
1-20 :) 412-001
1-23 17 412-001
4-15 12 412-001
2-2 22 413-001
33 16 413-001
1-14 27 413-001
1-24 19 413-001
1-14 39 418-001
415 G 418-001
1-16 & 418-001
1-4 25 421-001
1-8 13 421-001
1-8 26 421-001
27 15 421-001
45 18 421-001
1-11 14 421-001
1-6 14 422-001
27 L 422-001
34 2 422-001
36 23 422-001
4-5 19 422-001
1-11 18 422-001
1-13 3 422-001
1-14 1 422-001

€05 SUPER J BALER INDEX (PAGE 1)

FIG. NO. PART NO.
1-23 21 az2-001
1-24 5 422-001
4-14 2 422-001

4-1 10 423-001
1-27 =] 423-001
4-15 18 423-01

12 3 428-001
1-14 11 428-001
1-23 9 428-001

1-9 8 4258-001

-6 10 429-001

4-5 41 429-001
1-19 1 429-001

1-8 15 430-001

1-2 29 432-001

1-6 18 432-001

27 1 432-001
1-26 & 432-001

1-2 30 433-0Mm

t-5 17 433-0M

4-5 2 433-001

1-9 13 434-001

36 29 434-001

1-1 8 235-001
1-20 4 446-001
1-24 32 448-001
312 12 451-001

1-9 23 456-Q01
1-26 25 458-001

1-6 2 459-001

4-5 46 459-001
1-23 25 4£0-001

4-5 20 462-001
1-14 a2z 480-001
1-23 26 480-001

1-8 23 480-003

24 " 480-003

4-1 17 480-003

4.2 3] 480-003

4-4 7 480-003

4-5 14 480-003

4-0 40 480-003
i-19 12 480-003
1-21 8 480-003
4-1% 23 480-003

2-6 14 480-005

33 10 480-005

34 18 480-005

3-6 5 480-005

41 1 480-005

4-2 13 480-005

4-9 [+] 480-005
1-11 18 480-005
1-17 5 480-005

1-8 5 480-007

1-9 10 480-007

a2 7 480-007

33 26 480-007

4-9 20 480-007
1-186 21 480-007
1-19 22 480-007
1-20 5 480-007
1-24 29 480-007

1-4 7 480-011

1-2 25 480-011

2-2 2 480-011

2-4 26 480-011

25 16 480-011

2-6 8 480-011

2-7 26 480-011

2-6 15 480-011
110 2 480-011
1-23 " 480-011



(PAGE 2) 605 SUPER J BALER INDEX

FiG. NO. PART NO.
12 2 480-015
45 24 480-015
14 10 400-015
1-23 8 480-015
1-26 2 460-015
1-2 23 480-017
13 1N 480-017
27 2 480-017
3-6 M 480-017
11 2 A4B0-017
1-22 2 480-017
1-27 12 480-017
a7 mn 481-001
24 38 481-003
1-9 22 481-007
114 28 403001
124 24 483001
4-8 4 483-003
12 8 403-005
14 28 483-005
15 14 483-006
1-16 8 483-006
14 18 483-007
1-8 3 483-007
26 17 483-007
33 3 483-007
1-10 6 483-007
126 16 483007
1-8 2 483-009
22 18 483-009
24 10 483-009
2-7 22 483-008
27 5 483-025
45 8 463-025

415 8 483-025
24 3 483-040
18 24 485-003
41 20 485-003
4-2 7 485-003
4-4 5 485-003
45 M 485-003
117 29 485-003
i-24 ] 485-003
1-25 10 485003

418 28 405-003
2-6 13 485-006
a4 n 485-005
34 17 485-005
4-1 ] 485-005
48 25 486005
1-14 4 485-005

117 8 485-005

4-16 25 485-005
14 17 4B5-007
18 [} 485-007
22 3 485-007
33 27 AB5-007
49 30 4B5-007
1-14 26 485-007
1-19 7 485-007
120 10 485007
1-23 18 485-007
1-24 7 485-007

FRT-I L 485-007
1-15 2 485-000
1-4 38 485-011
1-9 24 485-011
2-2 a3 485-011
25 17 485-011
27 34 485-011
4-4 9 485011
1-10 3 485011
1-11 9 485-011

FIG. NO. PART NO.
1-14 3 485-011
123 12 405-011

2.6 1 485016
114 9 485015
1-18 3 485-015
i-23 7 485-015
1-28 3 485-015

12 4 485-017

1-3 12 485-017

16 19 485-017

27 3 485017

45 40 485017
111 22 485-017
122 3 485-017
128 7 405017
127 10 4085017

47 17 E10-007
124 10 510-007
120 13 510-009

24 ag 510-011
114 40 510-011
126 17 510-011

1-5 1" 510-01E

16 10 510-015

26 5 510-015

27 10 510-015

45 44 E10-015

11 14 510-019

1-5 24 510-019

1-8 8 510-019
1-15 8 510-019
114 38 510-021
414 7 510-021

4-5 11 510-025
1-20 15 510-027

1-7 1 521-014
-1 16 521-014

3-8 7 524-001

-4 41 530-001
114 30 533-008
1-23 27 533-006

38 14 542-009

3a 19 542000
4-11 7 542013

41 30 547-005
117 13 547-005

1-7 14 548004
1-20 1 548-008

22 20 546-006
119 e 540-006

22 2 548-010
1-14 4 550-014
123 22 550-014
1-24 4 B5O-014

38 22 550-034
1-13 2 550-034

4-5 42 551-020

1-9 7 551-024

36 9 551-024

a-4 10 £58-001
1-25 5 556-001

47 12 574-001

6 33 5768-003

28 ) 678-011

36 4 578-011

24 a5 575-001

22 7 579-003

24 1 579-005

23 1 578-009

2-4 22 £76-009

2.5 8 676-009

2-2 10 678-018

1-8 24 586-001

FIG. NO. PART NO.
a5 29 596-001
124 14 566-001
15 16 667-001
1-7 13 597-001
27 & 597-001
ae 12 508-001
110 13 588-001
114 17 598-001
115 @ 588-001
119 18 508-001
124 34 568-001
126 14 508-001
415 2 508-001
a8 7 602-200
410 7 802-200
a7 7 6802250
48 26 707-003
33 ™ 731-003
4 7 731-003
49 23 734001
11 18 735-003
3o 2 751-003
s 4 751-007
s 8 751-000
3 7 751-011
as 8 751013
30 3 768-003
2-10 i5 772-003
a4 27 791-009
412 14 791-009
a5 7 782020
34 5 792-020
5 7 792-029
412 9 782-020
17 33 872-001
1114 & 1071031
-1 10 1071-061
127 3 1071-101
124 23 1074-041
27 23 1078-003
11 2 1078-011
126 4 1080-005
414 5 1081-009
124 16 1081-137
14 18 1093-001
14 a7 1093-017
26 16 1083-021
2-3 15 1100-011
22 17 1100-027
27 24 1100-049
2-2 13 1100-067
2-2 8 1100-069
26 10 1107-059
15 2 1285-037
1-4 9 1313-048
115 12 1439-003
11 18 1443-017
4-6 13 1488-001
124 13 1489-001
120 7 1450-001
1-24 3N 1492-001
22 N 1500-013
az 19 1580-007
121 4 1628-001
16 1 1856-005
18 3 1657-003
4-6 45 1857-003
1-21 1664-001
121 1686-001
49 10 1692-001
24 N 1692-009
23 2 1695-005
24 20 1695-013

FIG. NO. PART NO.
25 @ 1695-013
126 20 1715-035
18 7 1715-097
16 5 1715-045
1-8 7 1715-049
1-6 8 1716-039
16 8 1716-051
126 190 1716-075
1-G 4 1718-147
15 8 1718-001
14 2 1719-002
1115 17 1719-002
1-2 36 1731-001
1-3 16 1731-001
17 3 1731-001
22 15 1731-001
2-3 5 1731-001
2-4 8 1731-001
11 2 1731-001
122 & 1731-001
127 18 1731-001
1-4 24 1732-003
4-15 16 1732-003
5 2 1747-001
29 1 1749-003
3-9 16 1749-025%
a9 17 1767-015
49 9 1769-000
2-2 8 1769-005
2-4 28 1769-005
28 12 1769-005
22 2 1769-009
2-3 18 1769-009
VR 1770-008
2-4 28 1770-C05
28 12 1770-005
22 23 1770-009
23 18 1770-009
46 8 1773-003
24 28 1773-005
26 12 1773-005
22 2 1773-009
2-3 16 1773-009
22 8 1774-001
49 8 1776-080
24 28 1778-027
26 12 1778-077
22 8 1781-018
22 23 1782-064
2-3 16 1782-068
25 42 1782183
12 7 1788-001
15 25 1788-001
4-5 ] 1788-001
140 12 1788-001
18 1 1788-005
33 2 1786-005
110§ 1788-005
126 12 1786-005
116 & 1786-008
27 28 1788-003
1-14 18 1788-023
124 22 1788-023
114 38 1789-015
120 14 1789-015
17 21 1789-050
27 32 1789-081
118 10 1788-061
415 9 1789-061
11 9 1702-001
i1 10 1793-005
-7 1794-003
41 8 1794005



FiG. NO. PART NO.
1-1 15 1795-005
1-1 13 1706-003
2-7 0 1768-001

1-17 28 1803-001
1-25 1 1803-001
27 13 1803-037
1-26 10 1803-083
1-8 2 1803103
1-16 3 1803-106
1-6 20 1803-1156
1-23 19 1803133
2.7 4 1804-001
27 8 1808-001
1-2 20 1602-001
13 i 1808-001
1-6 17 1809-001
1-7 7 1808-001
23 4 1809-001
24 & 1809-001
25 1 1808-001
34 28 1809-001
4-5 as 1808-001
1-12 2 1808-001
1-13 4 1808-001
1-14 2 1808-001
1-17 15 1809-001
1-18 8 1808-001
1-23 18 1808-001
1-24 3 1809-001
4-14 4 1800-001
1-4 1 1808-003
27 20 1808-003
1-24 g 1809-003
1-2 5 1808-007
1-3 4 1808-007
1-4 16 1808-007
-5 2 1808-007
1-7 17 1808-007
22 10 1808-007
4-7 4 1806-007
4-9 2 1808-007
i-12 4 1805-007
1-14 23 1808-007
1-15 13 1808-007
1-1¢ 3 1808-007
1-17 2 1609-007
1-23 14 18068-007
1-25 4 1808-007
1-27 ) 1800-007
4-16 4 1808-007
1-1 4 1808-011
2.7 25 1808-011
2-3 3 1812-003
2-4 a 1814-001
2.7 19 16815-001
1-7 20 1816-001
1-6 1] 1820-001
1-6 20 1821-001
1-6 1 1823-001
a4 13 1825-001
310 1825-001
310 1 1825-003
310 2 1825-005
310 a 1825-007
310 4 1825-009
310 & 1825-013
310 7 1825-1E
310 -} 1826-17
310 8 1825-019
310 10 1825-021
310 11 1825-023
1-3 34 1830-018
1-& 15 1835-001

FIG. NO. PART NO.
4-5 aa 1835-003
1-8 28 1835053
1-7 8 1836-055
a-a 25 1835-055

4-10 13 1835073
1-3 28 1836-001
1-17 ar 1838-001
11 " 1844-001
a3 8 1865-001
4-2 5 1865-005
2-4 34 2104-001
2- 2 2104-001
44 E 2109-003
113 & 2109-002
4-1 7 2110003
1-26 22 2249-001
1-8 23 2250-001
14 26 2226-134
117 21 2329134
118 15 2306134
1-3 23 2326-209
36 36 2326-200
1-18 19 2328-209
34 23 23268-206
1-18 1 2328-3068
1-2 45 2326-310
1-18 9 2326-310
117 24 2326-320
1-18 13 2326-320
1-2 a7 2326-423
1-2 12 23268-595
1-18 2 2326-505
1-3 22 2326-608
117 8 2326-604
1-18 2 2326-608
1-17 2328-626
1-18 2326-626
22 24 2326-683
1-18 27 2326-683
22 24 2326-684
1-18 28 2326-684
1-1 a 2326-721
1-18 12 2328-721
1-3 1 2326-888
1-18 a 2326-888
1-17 4 2326-887
1-18 20 2326-887
1-17 18 2326-088
1-18 1 2326-888
1-17 7 2326-880
1-18 21 2326-889
1-2 8 2326-860
1-18 5 2326-880
1-2 13 2326-882
1-18 4 2326-802
1-8 a7 2326-807
1-18 22 2326-397
21 13 2326-902
1-18 3 2326-902
1-7 " 2326-903
1-18 10 2326-903
21 2 2326-908
1-18 23 2326-906
117 34 2326-928
1-18 16 2326-928
1-2 43 2326-940
1-18 28 2326-840
2-3 14 2341-025
2-4 21 2341026
2-5 11 2341-025
N 2 2533-15
4-9 28 2573-001
4-2 168 2595-001

FIG. NO. PART NO.
4-8 8 2596-001
2-10 b 2837121
4-1 4 2779-001
45 & 2779-001
41 & 2701-001
32 2 3075-001
a2 1 A078-001
a2 2 A077-001
18 7 4048-001
3-8 3 4046-001
1-5 6 4048-001
38 2 4048-001
1-15 18 4051-001
1-4 3 4052-001
22 18 4061-001
2-10 10 4219-029
2-10 -] 411 5-023
2-10 13 4219-027
14 41 4471-010
26 4 4471-010
1-3 26 4473-006
1-5 12 4542-005
1-20 € 4542-005
414 8 4542-005
415 16 4542-005
23 2 4552-020
2-4 20 4592-020
2-4 1 4593-013
49 10 4593-012
14 10 4608-001
32 1 4647-001
32 22 4647-00%
4-1 18 4716-001
4-5 16 4734-001
i-24 12 4734-001
4-11 1 5106-005
4-11 2 5108-007
4-11 -] 5106-009
4-11 4 5108-011
4-11 13 5108-17
4-11 12 5106-019
4-11 1 5106-035
4-11 1 5108-037
4-1 1 5106-039
411 1" 5106-041
411 11 5108-043
4-9 248 5553-001
39 8277-003
30 10 8281-003
3-8 5 6284-003
a8 " 6284-007
a0 12 6284-009
3-9 14 8284-013
1-2 28 B8486-027
1-16 22 11104-001
2-4 26 13531-001
2-5 14 13631-001
1-4 4 14174-001
4-1 28 14588-004
1-4 40 16289-001
1-@ 12 15411-014
1-4 33 16114-020
4-15 a 16114-020
35 ) 16138-031
314 T 18128-031
315 8 161238-01
412 7 18138-031
36 1 16380-010
1-12 3 16380-010
1-23 13 16380-012
3-8 21 16769-001
241 " 17557-033
2-1 24 17557-039

605 SUFER J BALER INDEX (PAGE 3)

FIG. NO. PART NO.
a7 3 18510-001
7 N 18511-001
ag 11 19511-001
a7 12 18512-001
ag 12 18512-001
7 9 19613-001
37 10 18614-001
a7 s 200383-001
s 5 20383-001
4-9 34 20383-001
416 & 20383-001
14 4 20048-001
22 & 21153-001
211 1 21153003
21 2 21153-005
211 a 21153-007
211 4 21153-009
211 5 21153011
211 8 21153-013
211 7 21153-015
21 8 21153-017
1-2 7 21294-008
13 36 21204-006
1-4 5 21294-006
27 38 21294-008
a2z 2 21294-008
41 1 21264-006
42 10 21294-005
43 4 21294-008
4-& T 21294-008
17 3 21294-006
j28 2 21294-006
4-15 26 21254-0086
37 24731-005
3-7 2 24732:001
3-7 8 24733-001
242 5 24767-043
212 3 24757-047
212 8 24757-049
212 4 24757-051
2-12 1 24757-055
212 2 24767-067
212 2 24757-069
212 12 25551-007
212 13 25EE1-009
212 9 25561-017
21 4 25653-001
21 6 25665-001
24 5 25559-001
37 13 26687-001
29 12 26693-003
29 123 26693-005
1-15 4 26894-001
23 10 27614-001
24 14 27614-001
3-8 2 27618-003
126 28 27995-001
126 =23 27995-003
126 23 27995-005
1-26 18 27995-007
126 1 27995-009
1256 21 27995-011
1-26 24 27998-003
1-4 35 27997-001
25 18 28546-001
126 18 28666-003
117 23 28949-005
ap 13 51015-001
8 10 51181-001
410 10 51181-001
22 4 52336-001
20 £2338-001
3-8 3 52019-001



(PAGE 4) 805 SUPER J BALER INDEX

FIG. NO. PART NO.
4-10 3 52919-001
38 ] 52020-001
4-10 a B2920-001
a-8 2 53167-001
4-10 2 53167-001
3-8 8 531€8-001
410 11 53623001
410 12 53824-001
a4 14 S3IG57-001
1-8 26 53658-001
1-8 18 53821-001
33 28 53824-001
4-9 32 53824-001
35 4 53837-001
45 38 B3843-007
45 28 53843013
3. 35 53843-029
33 8 536843-039
3-2 18 53843045
3-3 a2 E3843-045
34 8 53843-057
34 25 53843-077
1-8 20 £3643-083
a-4 a 53643-103
4-8 36 63843-103
4-5 27 53843136
33 5 53843-159
33 34 53843173
1-8 25 53843225
35 5 53844-001
45 15 E3844-005
a5 € 53844-089
36 18 53844-080
5 5 53844-001
3-6 M 53844-081
33 29 53844-009
3-3 aa 54387-001
4-5 20 54387001
1-8 22 55p44-001
33 23 56218-0M1
314 8 56218-001
34 ] 56647-001
38 56651-001
33 15 57940-029
34 n 57940-165
33 ] 57650-001
4-9 a7 57068-001
4-9 17 58151001
34 & 58205-001
4-5 26 BE2GE-001
4-10 a 582082-001
4-10 56283-001
33 18 58a94-001
36 18 58407-001
32 18 58423-001
4-1¢ -} 58704-001
4-16 [} 59705-001
34 20 60247-001
36 20 80288-003
36 24 B0304-001
3-6 24 80304-002
36 13 80313-003
3-8 8 B0314-003
3-8 28 60316-003
36 27 80352-001
36 28 60353-002
3-8 1" 60364-001
36 30 B80355-001
33 30 £0022-001
4-9 14 £0022-001
212 8 81275-007
29 18 81275019
241 19 61275021

FIG. NG, PART NO.
49 27 81503-00t
4-9 21 62493-008
241 21 B86460-001
I3 22 86585-001
33 a8 66004-027
115 15 88274-001
4-7 24 67211-001
4-12 B 67263-001
38 87264-001
4-7 7 B7443-001
4-7 8 67443003
4-18 18 67443-003
241 1 87942-001
24 ] 87843-001
2.4 30 68108-001
4-14 3 68234001
4-7 10 GO275-001
a2 11 €a763-001
3.2 4 68764-001
1-8 1A B887685-001
4-1 a5 68766-001
4-2 2 GE8766-001
4-3 1 68766-001
4-4 1 68766-001
4-15 30 68766-001
1-3 32 68768-001
18 15 68768-001
19 16 6B770-001
1-9 14 60770-003
19 15 88770-005
1-8 16 88770-007
1-8 17 88770-000
1-8 1 6a770-011
1-8 19 BB87/70-013
1-9 20 6877C-015
241 68771-001
241 3 68771-003
212 68771-003
a1 10 88771007
24 20 68771017
21 oz e8771-019
21 12 &a771-021
241 22 68771-023
21 25 B88771-025
2-G 11 68772-001
2-8 6a772-001
g 1 68772-003
2-8 2 BE772-006
2-8 3 68772-007
2-8 4 68772-009
2-8 5 BE77E2-011
2-8 -] 68772-013
0.8 7 88772-015
2-8 a 8av772-017
2-8 -] egr72-019
13 5 88776-001
1-4 20 GB776-001
313 1 GB768-003
313 2 88788-005
313 2 B88788-007
3-13 a 68768-009
313 4 868788-011
13 5 88788-013
313 8 83788-015
313 7 88788-017
1-14 34 68815-001
1-23 23 88815001
32 13 88816-007
32 17 £8816-011
32 20 £A816-013
a2 12 €881 7-005
1-8 14 68816-001
1-2 37 68820-001

FIG, NO. PART NO.
13 17 68820-001
1-7 4 68820-001

1-11 a £8820-001

1-22 [ 88820-001

127 18 6£:820-001
18 19 66822-001
33 12 68688268-001

a1 68526-001
a5 2 88828-001

315 68828-001

315 1 £8828-003

315 2 68828-006

315 3 SO828-007

315 4 88828-009

316 5 £8828-011

316 & 68808-043
a5 1 68820-001
35 10 §8829-009

314 12 60829-008

316 £86826-008

412 68820-000
1-3 9 69046-000
1-3 24 69048-004
1-9 11 69067-001
19 & £8060-001
19 2 89064-001
14 27 80071-001

10 1 £9074-001

1-10 8 88076-001

111 19 68077-001

115 16 66063003

115 11 &00AE-003

115 11 €5085-004
12 15 £5080-001
12 18 60001-001
14 N 69100-001
1-7 8 68106-001

11 5 £9106-001
1-7 2 66108-001

1-1 1 69100-001
1-2 39 88110-001
-3 18 86110-001

1-22 8 £8110-001

1-27 13 89110-001
12 35 65112-001
13 15 69112-001

1-22 4 69112001

127 14 69112001

113 ] 69117-001
12 24 88119-001
19 1 £0122-001
15 28 £9128-001
13 14 €6132.001

1-21 7 £68153-001
27 @ €6276-050
17 =22 €0277-003
47 18 69277-005

111 12 69279-004
12 14 §82302-001

1-10 4 £9310-001

114 19 60318-001

114 42 69318-003
11 5 £5330-001
18 12 69344-001

1-17 10 65348-001

1417 18 89351-001

=11 1 £9383-001

1-10 7 £4358-003

1-10 7 69356-004
2-3 12 69368-001
23 9 59362-001

1-13 7 £0391-001
4-7 8 659384-001

FlG. NO.
4-7 2
4-16 13
4-1 26
4-1 28
4-18 3
1-11 T
1-3 3]
117 11
1-7 16
1-17 N
27 H
1-11 &
1-2 1
1-3 20
14 36
1-8 16
1-8 16
1-14 21
1-14 12
1-14 29
15 3
i-5 4
1-5 13
1-15 14
22 o
3-2 15
3-3 7
1-7 19
1-14 14
1-14 18
3-2 5
1-4 20
1-2 9
1-17 12
1-3 21
12 13
1-8 2
1-16 7
1-4 12
1-4 30
1-8 13
1-17 30
2-10 1
210 5
2410 &
2-10 7
2-10 a
210 12
2-10 14
2-10 18
2-10 17
210 17
210 17
2-10 18
2-10 19
1-4 13
1-4 10
1-4 B
2-7 17
1-3 a0
117 e
1-9 s
1-9 3
1-6 18
i-6 19
1-8 7
4-5 25
4-1Q
4-10 ]
4-10 1
26 6
4-1 18

PART NO.

69384-003
£8384-003
65385-001
€92385-003
6923085-003
69387-001
§9391-001
£0392-001
80396-003
83407-001
69418-003
68422-001
69424-001
89424-001
634236-001
69442-003
89443-003
€5444-003
€9449-001
£9452-001
69454-001
69459-001
69460-003
89470-001
83471-001
68472-001
69473-001
69474-001
68476-001
£9477-001
59481-001
69482-001
69403-001
69488-001
69489-001
89490-001
89491-001
69401-001
69494-001
69496-001
89487-001
£9498-001
6I500-003
82500-005
89500-007
69600-009
69600-011
89500-013
69500-015
69500-017
GO500-M9
69500-021
68500-023
£0500-025
60500-027
89501-001
89510-001
50513-001
60518-001
B89518-001
£9581-001
69505-001
£9586-001
69587-001
68587-002
€8593-001
B89567-001
89587-001
89508-001
69601-001
60606-001
€0610-001



FIG,_ NO. PART NO.
12 12 689818-001
46 4 88624-001
4-5 22 60627-003
4-5 10 68632-003
4-5 10 60639-003
1-5 9 69841-001
1-5 ] 60641-002
4-2 3 88645001
4-2 1" 886468-001
4-1 4l 60647001

415 2 £9851-001
41 15 €6652-001
4-1 14 606523001

4-18 22 8p654-001

4-18 20 apas5-001

415 3 £6656-001
4-4 10 80657-001

4-15 7 66658-003
4-5 16 G96R2-001
2.2 4 86666-001

2-10 60666-001
4-4 2 80687-001

418 29 80887-001
34 3 88673-001
3-8 89673-001
38 8 89674-001
3-8 1 69875-001
1-5 10 80683-001
1-5 13 69685-003
4-7 S 69757-001
4-1 27 69758-001
4-1 23 89759-001
4-2 4 80759-001
4-3 2 89759-001
4-4 4 89758-001

4-16 az BO759-001
43 10 89760-001
4-7 3 89761-001
1-8 21 89763-001
45 R 89783-001
36 17 89764-001
29 66764-001
39 15 89764-003
39 18 65764-005

415 13 69765001
4-5 7 89774-001
41 2 €9775-001

415 1 89779-003

4-15 1 887TH-004
4-8 L 659783-001
4-6 3 89785001
4-5 12 Ge787-001

4-15 17 69782-001
47 4 89794-001
4-6 1 89797001
48 1 69797-002
36 21 £89799-007
36 a5 B9800-001
22 19 B80030-001
34 2 G0033-001
4-5 ar 68934-001
45 36 80035-001
33 21 8e837-001

314 86837-001

314 1 89837-003

314 2 80037-006

314 3 8g037-007

412 89937-007
36 o 88937-011

314 & 68937-011

318 2 89937-011

4-12 8 80037-011

FIG. NQ. PART NO.
3-14 9 89637-013
3-14 1 69837-027
412 ] 89037-029
4-12 10 B68837-031
a-12 1 69037-033
412 12 60937-035
4-12 13 69037037
4-12 15 62037-039

1-8 6 69974-001
1-8 17 80076-001
1-9 89076-001
1-17 8 70000-074
118 18 70000-074
1-3 a6 70000075
1-18 14 70000-075
1-2 41 70000-020
1-18 24 70000-080
2-1 7 70000-108
1-18 25 70000-108
1-2 a 70000-133
1-18 17 70000-133
1-17 s FO000-138
118 =2 70000-136
4-8 [ T0000-166
1-18 k]| 70000-165
4-8 9 70000-168
1-18 30 70000-168
41 a2 70000-167
1-18 7 70000-167
1-17 41 70000-253
1-18 a3 70000-263
117 40 70000-285
1-18 3z 70000-265
1-3 33 70068-001
45 -] 70073-001
4-5 22 70088-003
4-1 13 71271-001
4-9 1" 71844-005
33 19 71881-001
1-16 4 75782-001
2-1 15 75814-027
241 23 75814-01
24 75815-001
241 a 75815-003
212 75815-003
24 8 75815005
21 12 75815-007
21 14 75815-009
241 17 75815011
29 22 758156-013
21 12 75845-015
21 2 7E815-017
21 16 75815-019
47 2 75846-003
47 22 76848-005
4-7 14 T6846-007
47 10 75848-008
47 16 75846-011
4-7 20 76846-013
1-8 20 T6847-001
1-21 75866-001
1-21 75867-001
1-21 3 7H868-001
4-7 9 756873-001
1-14 H 75965-001
1-23 24 75065-001
1-9 ] 76158-187
314 4 76185-001
4-7 13 76252-001
1-6 22 T6258-001
4-5 3 T6496-001
32 23 785%1-001
4-7 16 T8464-001

FIG. NO. PART NO.
4-7 18 78460-001
1-19 2 79483-001
1-19 14 79486-001
1-18 1] 79486-001
119 29 79563-003
4-16 b 76088-001
4-18 12 75989-001
a4 24 78994-001
1-12 5 81402-001
1-12 7 81406-001
112 -] 81407-001
1-14 43 81475003
1-20 17 81475-003
49 18 a1477-001
4-9 16 81590-001
4-9 B 8t582-001
4-13 81582-001
4-13 1 21582-003
4-13 2 81582-005
4-13 3 81592-007
4-13 5 81582-009
413 8 81592011
4-13 7 81582-013
4-12 3 81593-001
412 1 81584-001
48 13 81595001
4-11 81595-001
411 a B81585-003
41 [} 81595-005
411 8 81595-007
411 9 81505-009
411 10 21595-011
a-11 14 81585-013
4-9 12 816956-015
49 41 81730-001
4-9 3 81735-001
149 2 81743-002
49 8 81749-001
4-9 7 81750-001
4-1 4 81751-001
4-13 4 81769-001
4-12 2 77001
a-9 33 81771-001
4-12 81771-0041
14 a0 82364-001
1-2 48 B82385-001
1-19 € 82396-001
212 14 B2565-005
24 20 B2585-001
2-5 4 82685-001
24 12 82585-003
26 2 82585-003
2.4 24 82588-001
24 13 82587-001
25 3 82587001
3-5 3 82589-001
4-7 1 82589-001
4-16 a3 82589-001
1-17 17 82022-0601
3-3 20 82930-001
39 13 82832-001
2-4 9 82935-001
32 4 82937-001
37 82937-001
37 8 82828-001
37 1 82940-001
1-T 12 82843-001
2-7 8 82045-003
2.7 11 82047-003
1-2 25 82049-001
3-8 38 82948-001
1-19 18 82950-001
1-18 q B26E1-001

605 SUPER J BALER INDEX (PAGE 5)

FIG. NO. PART NC.
1-7 10 82852-001
28 3 B2953-001
33 17 82966-001
1-2 H 82972-001
1-4 3 829758-003
1-3 25 £82981-001

1-14 24 820a2-001
1-2 10 82083-001
4-2 17 83006-001
4-2 17 83006-002
a1 3 830068-001
4-1 # 83087-01
4 29 83090-001

117 29 83090-001
4-3 8 83091-001
4-3 5 83086-001
2-4 17 83104-001
2-3 1 83104-003
24 15 83104-003
2-4 23 83105-005

1-20 3 83106-001

1-20 8 83107-001

1-20 11 83108-001

416 22 83135-001
3-3 i4 83307-001

1-20 2 83414-003
4-9 42 83415-001
27 33 83486-01

4-18 10 23488-001

1-18 £84530-026

4-18 13 86672001

1-20 14 86703-003

1-20 16 86704-003

1-28 1 86707-00

212 7 86938-013
1-2 40 86962-001
12 42 £6993-001
i-2 42 86993-002
1-1 & 87051-001
1-7 -} 87067-001

1-11 5 87067-001
1-2 39 87069-001
1-2 19 87069-001

1-22 8 ar068-001

1-27 13 B7069-001

1-24 15 87300-003

4-16 23 87351-001

4-16 17 87352-0n

4-18 18 87353-001

4-18 3 87354-001

4-16 1 87355-001

4-16 L3 87357-001

4-16 7 87358-001

4-16 G 87358-001

4-16 @ 87359-001

4-16 21 87:360-001

4-16 14 87361-001

4-18 15 87403-001

4-16 10 87404-001

41§ 2 87405001

4-16 4 87406-001

416 20 87408-001

4-18 i9 §7410-01

1-24 1 88385-003

1-23 3 882354-001

1-24 25 88:396-003

1-26 1 88402-001

1-23 20 88414-001

1-24 2r 86415001

1-24 18 86416-001
1-2 44 28420-001

1-14 a 86704-001

1-23 & 89704-001



(PAGE &) 605 SUPER J BALER INDEX

FIG. NO PART NO.
114 B 86704-002
123 5 85704-002
24 4 SOC38-001
24 4 SO040-001
24 2 50042-003
24 18 H0044-001
34 15 $0050-001
212 S0050-001
312 A $0050-003
a2 2 S0050-005
a2 3 BO050-007
312 80651-001
12 A HO051-003
32 14 DO05-001
313 BO053-001
13 N BO053-003
a2 10 BO053-005
513 9 HO053-007
13 8 90053-008
17 2 90054-001
126 8 50083-001
1-26 ] #0084-001
126 5 S0065-001
127 7 S0066-001
127 2 $0086-001
12 17 £0125-001
116 1 50128-001
45 18 £0135-001
1-6 1 37001
1-8 6 90138-001
16 & £0138-003
16 1 80138-005
16 8 B0136-007
45 10 50156-003
4-5 10 S01657-003
23 12 $0152-001
113 8 $0161-001
1-26 8 20188-001
125 8 $0195-001
147 22 £0202-001
1-23 1 20829-003
1-24 21 206831-001
124 28 $0633-001
123 2 $0634-001
128 2 H0837-001
124 8 20640-001
125 3 BOBA2-001
124 11 BOB45-001
114 20 DO648-001
1-23 4 20848-001
13 32 90859-001
124 28 90678-001
117 20 S08a2-001
12 48 90546-001
12 48 DOG46-002
4-7 ) 281142-001
114 15 91204-001
24 42 81212-001
24 1! #1213-001
4-7 23 1288-001
125 13 91405-001
127 8 52058-001
127 4 92380-001
212 10 92042-001
2 N §2844-001
14 14 53003-001
24 18 B3004-001
265 & S3004-001
24 19 $3006-001
25 7 83015-001
26 B £$3016-001
1-2 18 83024-001
1 12 83407-001

FIG. NOQ. PART NO.
124 395 £3412-001
27 97 £4467-001
414 @ 84552-001
41 24 $4563-001
42 1 04583-001
43 3 B4663-001
44 3 84563-001
415 M 84583-001









